#” SPARE PARTS LIST

for

HARLEY-DAVIDSON
MOTORCYCLES
SOLO ONLY

TR

MODELS

1940 WLA

1941 WLA l

16942 WLA

~

Conftract

THIS BOOK COVERS

CONIRACTS

W-398-QiM-7518
W-398-QMI-7737

W-398-QM-8356
W-398-QM-9098

W-398-QM-10530

DA-W-398-QM-185

US.A. REGISTRATION Nos.

(W-63,316 to 62,725 Inc.

W-63,746 to 63,756 inc.

W-64,291 to 64,939 inc.
W-65,443 & 65,444

W-65,448 to 66,647 inc.

| W-67,848 to 68,447 Inc.

69,888 to 69,999 Inc.
610,000 to 614,687 Inc.

For Brazil




PARTS BOOK SUPPLEMENT

The following changes and corrections apply to the Farts List indicated above,
affect only 1942 models on Contract W.398-QM-10530.
Number Used On

Page No, Part No, Name of Part i 40WLA 41WLA 42%LA
GROUFP 4100 CRANK CASE - FITTINGS
Correct
7 480-38 Switch, oil pressure 1 1 1
Correct
7 480-424  Switch, oil pressure use 480-38
GEOUP 5500 FOOTBOARD GEOUP
Correct : -
28 Void part 13345-42M Footrest cpt.
Correct
28 Void part 13346-42M Rubber, footrest

GROUP 580G SEAT POST GROUP
Correct “a 1
28 3103-29 Plate, seat bar 1 1 To #611203
Add 1
28 3103-41 Plate, seai bar 0 0 Over #611203
Correct’ i
28 %105-30F Bar, seat 1 1 To #5611203
add !
28 3105-41 Ear, seat 0] o Over #611203
Correct 1
28 23121-30 Plunger assembly 1 1 To #611203
Correct 1
28 3123-30 Plunger assembly 1 1 To #611203
Add 1
28 3122-41M ° Plurnger assembly 0 0 Over #611203
Correct 1
28 186-10 Spring, seat post aux, 1 1 To #611203
Corract <
28 3133-30  After #611203 - four pieces are used
Correct ? !
28 3137-30 Bod, seat post i 1 To #611203
Add 1
28 3137-41K Rod, seat post Q 4] Over #611203
GROUP 5700 MUDGUARD (FEINDER) GROUP
Correct 1
3z 3702-40M Mudguard cpt., front L 1 To #611203
Add i
32 3702-424  Mudguard cpt,, front 0 s] Over #611203
HOTE: The above mudgusrds are alike excert for the position of the holes for attaching
GROUP 4600 HORN GROUP
Add 1
43 4800-42M Horn and bracket mssem, 0 0 Over #611203
The asbove assembly provides all the fittings neceesary to move the headlight to the new
pusition.
Correct é
43 4801-42¥  Horn assembly 1 1 To #611203
Add 1
43 4801-42AM Horn assembly 0 0 Over #611203
Correct ; é
43 4829-42 Plate, horn terminal 1 1 To # 611203
Add :
43 4829-42M  Plats, horn terminal with rivets 9 0 Over #611203
Gorrect =
43 4856-42 Bolt, horn bracket spring plate 2 2 To #611203
add : 2
4856-42M Bolt, horn mounting, left 0 0 Over #05112032
Ad ; s
4& 36 Screw, horn mounting, right (s} 0 Over #8611203
GROUP 4600 HEADLIGHT AND TAIL LAMP PARTS
Correct L
44 4966-38N Bracket, headlight ;. 1 To §#611202
Add
24 4966-42¥ Bracket, headlight and horn 0 0 Over #%11203
Add -
23 064 Bolt, bracket lower end o] 0 Over #%LLEOS
Add 2=
&4 0117 Nut, bracket bolt 0 0 Over #611203
Correct 3
45 4999-42M Void this part, Never used

Theee changes

List
Price Ea
i

i.25

4,50
4.50C
4,00
4,00
4,00
.20
»10
.30
.30

5,50
5,50

equipment,

4,00
lowered




DIRECTIONS FOR USING PARTS BOOK

This book conslgts of a complete 1ist of all service parts for the WLA Solo Model
built expressly for the U.S. Army. It also includes definite stockage recommen-
dations.

The first section of thls book lists all service parts, arranged by assembly groups
in logical sequence, and fully illustrated. To locate a part look up the as-—
sembly in the index on page 2 and turn to the page indicated. Illustrations are
as close to the groups of parts as possible.

Following the first section of the book 1s a numerical 1list of "0Q" parts. These
"O" parts are screws, nuts, washers, lock washers, . steel balls, cotter pins,
rivets and grease fittings that may beused in several assembly groups. Sizes are
marked for easy identification.

In the last section of the book, wehave listed numerically all part numbers, show-
ing the page numbers on which the parts are listed. This section also shows the
list prices of all parts.

A complete bearing chart is shown In the back of the book.

Parts stockage recommendations appear after each item In the first sectlon of the
book, with the exception of the "0" parts. The recommendations on "O" parts are
shown 1in the numerical 1list of "O" parts.,

Te suggested stockage of parts for 100 units 1s to cover 1light fleld repailrs
only. It 1s suggested that each unit operating 100 units or nearly 100 units
maintain a stock of spare parts at approximately the quantity shown.

The proposed quantities for 1000 units will cover a reservoir of stock for field
repairs, as well as a suffliclent. supply of spare parts for both light and heavy
repalrs at a main repalr base. The figures are based on a 12 months supply.

Parts stockage figures are carefully worked out on the basis of factory experience
1ists supplemented by speclal experience data based on actual Army Service. They
may vary somewhat, of course, because of difference in climate, terrain, methods
of operation ortype of service, However, they should serve as an excellent guide
in requisitioning and maintaining stocks.

Some items, such as keys, bearings, gaskets, bolts, nuts and washers, etc., may
possibly be drawn from a PARTS COMMON stock, Such items are designated by listing
the manufacturer’s name and number, or the exact size, Ilmmedlately after the part,
Where parts do not show such a listing, they cannot be considered as PARTS COMMON
and are avallable only as Harley-Davidson parts, Bolts, nuts, washers, etc., as
listed in the "Q" 1list cannot be considered PARTS COMMON 1f they are marked
speclal, and sizes must always check exactly.

Harley-Davidson part numbers lend themselves to a strictly numerical arrangement
of stock, or of stock record cards, etc. Each part number consists of the part
number proper followed by the indication of the year that the part went into our
standard production. No. 2078-41A, therefore, 1s part 2076 starter crank that we
started to use in 1941,

The suffix "N" aftera part number indicates that the part is a standard production
ltem, with a special finish for military use.

For Brazil

Use only the parts listed for 1942 WLA Model. Windshield and legshield Group
on pages 48 and 49 is not used, starting with part 112968-38N. Also eliminate
13345-42M and 13346-42M on page 28.

1




INDEX OF ASSEMBLY GROUPS

MOTORS

Page
Motors, Cylinders, HEAAS e ceeeerrersenserssnssssniss O
valves, Fittings, TaAPDPE LS. ciiirrrererrsensnrniansareens &
Pistons, Connecting Rods, Rod Bearings... 4
Flywheels, ShallS....cemmmnis 5
Crank Case, FIELINES.....crmiiimmmmieis 6
C.C. Relief, Gear Covers, 011 PumpsS...... g
Mufflers, EXhaust PlDeS..ceinerioeins 9
Inlet Pipes, CarburetorS.....ciimmmimi 10
Carburetor ParlS.emm s 11
ALT ClBaNBT iiiiisinererrnnenssrnssresessanssrasnrnnansressssssens 11

GENERATORS

Generator, Relay, Frame and Flelds. s 12
Circult Breaker (TIMeTr)...cweeesscescsivcsnmsnesss 14
ATTATUTE G OUD . cvsersunnrrensersrmressesssissansssssssansnrasssas 15
Brush Plate GroUD.....ceceessisssssessssnnssnse: eiianeaens 15
Spark CO11 GIOUD..iccsssisusrmrsmanensssssussrssnensssssesenss 15

POWER TRANSMISSION

Drive Chains and Reapir LINKS......ecesee. 15

SPTOCKEESuuiaeresieinesinssissunsssnssasasennrsssnausesanesas g
gtarter Crank and Pedal........n 16
Starter Parts..iiecemeries 17
Three Speed and Parts = B O
clutch and Clutch Parts WLA, ... 21

FRAME - TANKS - GUARDS

Front Forks and F1TtIngs.......ceccoamees 24

Frame Head BEariNES.....eoscmismes 25
dteering Damper and Parts......c.oceese 25
Frame and FlETINgS..minmerinmeeriecsas 26
FoOotboard GrOUDmereeraiiinimmemseaasmsnrnrrmnnsssarsenss 27
Rear S1and GIOUD....caceimsssemsiommiimssssinseiiies 27
Seat POST GIOUD.ieeriisieriemsmrssnsinisessnsissnsanns 28
S2AA1E GTOUD uuiereeenrressssrarernsssanssnssnsasasssssansessesnes 29
Handlebars and ControlS...ummsiesiscnn: 29
TOOL BOX GTOUD.iiiererrrrsnmsruensnssrisnssssnassisasssassssossns 30

FRAME - TANKS - GUARDS (continued)

Page
011 Pipes and Gas PlPeS....caemieirimn. gl
Mudguards (Fenders ). immmmanseinsasane: z2
Chaill GUATAS . cecirrrrerirnrretinnessssseseaasninsirrsstaiees 33

WHEELS - BRAKES

RIMS and SDOKES..ciccivrrseisrrsesmsannnssrssemessissnmnsasassnas 34
Front Wheels and Parts WLA........com 34
Interchangeable Wheels and PartS.......... 35
Rear Axle and FiUtINgS...cmmne., 35
Rear Wheel Brake PartS.....cviimee. 36
Front Brake PaltS...cccerecomimmmee 37
Front Brake Control PartS......cececs 38

ELECTRICAL EQUIPMENT
patteries, Battery Cases, Relay..e.s il 29
Instrument Panel and SwWitch............ srermesh 40
WAL LTI, ovivsoissisvnessisrissniapasnisiuonsessonsipsinnansassssonbssses 4l
Handlebar SwitCheS......ieeieicmeiememimeanaiens 43
Horn GroupP...c.. RS AR

HOBALIZNE & TALl-LEMD PAISmmmmmsimssseessoiss 44
Eack Cut LightB ANG. PATtEmommmmmmmbpooss 20
ACCESSOR IES

Tool Kits, EQUIPMENTaiieeieeiiivimemmminmanamnenes 47
golo-Windshield & Parts........ ks T

Handlebar Windshield and Legshields.......... 48
Speedometer Parls.......cecommrmnmnee 50
Safety Cuards and FITEINgS......c.ceecmee. 50
Jiffy Stands and Parts.....c.ecmees 50

Buddy Seat ParlS...caimmeucsimmmemsiaiie 51

MISCELLANEOUS

Screws, Bolt, Nuts, Washers, Cotter

pins, Balls, Rivets & Grease NippleS...... 52
Numerical List of Part NUMDE I Surrrernnrarnrirssees 56
Bearing ChalT..rmmismns Back Cover



o Part Number Used On Used For
No. MNumber Name of Part
40WLA! 11 WLAL49WLA| 100 Units | 1000 Units
GROUP 4100 MOTORS - CYLINDERS = HEADS
1-40M Motor ASsSembly COMPlete.iiiuiverirerimminrananens 1 1 1 5 16
2-401 Cylinder, front, ONLY..ccemmmmmmmme. 1 1 1 2 24
3-40M Cylinder, rear, OnNlY.....cccmmmm o 1 1 1 2 24
9-4011 Head, front CYLINder......ccecercmimmmameeac 1 1 1 1 16
10~4OM Head, rear cylInder......eiines 1 1 J; 3k 16
-39 gasket, cylinder head.....n 2 2 2 50 1800
14—401 Bolt, cylinder head, ShOTT....cin 14 14 14 14 300
14-40MA Bolt, cylinder head, 1ONE....c.ermmriiinnn 2 2 2 2 60
15-39 Washer, cylinder head bBOlT..ciivriiiinns 14 14 14 14 300
20-28 Stud, cylinder base.. SR e e g 8 8 4 o4
0123 Nut, cylinder base stud ey 8 8 See "O" 1list
?/8“ 24 x 1/2™ x 9/16" hexagon nut
Z7-08C Spark plug, Harley-Davidson #3............ & 2 2 80 2000
35-26 Nut, spark plug terminal........inan 2 2 2 2 20
40-08 Gasket, spark plug, 2 2 2 2 15
25/EE0 - T oD 3% 15/16“ O D folded copper
46-29 gasket, CYLINder DaSE...ccrrinimimimminin 2 2 2 80 2000
53-40 Gasket set, fOT MOTOTrismsmernimnesnaeiii 1 1 1 12 200
— @' 0 © cumm
w w
P — @E 39-26 /
—— @9 - D © o
= Q@ |
e ©) =
——" @9379C al
oM © o
o= @ 4904 C © -
H 40MA 1539 10-40 M 03 0124 299
GROUP 4100 YALYES - FITTINGS - TAPPETS
163-32 Valve, Inletu e 2 2 2 6 180
165-32 Valve, eXhausStu....iimmsciee i, 2 2 2 6 200
166-32 GUEAE, VAIVB.usiimimssissmmammasasismssomsemsasnsss, % 0 0 6 800
16641 GULAE, VALVE.rcrseiirismiinisinnnisineeesansiaassnsssssnanersenis 0 4 4 8 800
167-38 011 seal, valve gulde.....cummmmmmne. & 4 4 20 248
168-32 SPring, VALVE..wiicurimimrrisesissins s 4 0 0 30 500
168-41 Spring, valve....e. e e R 0 4 4 30 500
170-30 Collar, valve SPIiNZ...cicesesreecen L A - 4 4 4 2 15
172~30 Key, Valve COLlAT.iimrnmrimrseramscenmmscisnsissisan 4 4 4 10 128
173-31 COover, upper, Valve SPriNBi...c..ciwseces 4 0 0 2 45
17341 Cover, upper, valve SPIriNZ......coccsese. 0 4 4 2 45
174-31 Cover, lower, Valve SPriNfu....c.eeecenne. 4 4 4 2 29
175-29 Packing, VAlVe COVET.c.immrivcrimsrsspmessasisseinces & 4 4 24 600
176-26 Gasket, ValVe COVET .. & - & 80 2700
L
#e

o | 165-32  166-41 6738 1684l 170-30  172-30  (73-41 (7431
L) o

5535 \JCh6 20040 20829 20229 2Wed 22140 22538

;  dosed
3530 057

34-30




Photo Part Number Used On uud For

No, Number Name of Part

40WLA|41WLA42WLA | 100 Units | 1000 Units

GROUP 4100 VALVES - FITTINGS - TAPPETS - (Continued)
185-41M Collar, valve guide, (Supplied on spare

cylinders only) ................................................ 4 4 4 2 20
20040 Tappe t... = TR 1 T AT 4 4 4 4 70
208~29 Roller, tapnet Fma R e S SO 4 4 0 100
212-29 ‘Bushing, tappet roller .................................... 4 4 4 0 100
214~29 Pili, . BAPPEL, TOLYBE wiivisiiiianisioisrasis snane sinaivs 4 4 4 0 100
221-40 Screw, 3560 o e el Rt Sy e Sher ot s tped=l bl 4 4 4 10 280
22338 RNUL;. . BADPEL - BOTBWiiiiaiirreinsssishsisansionsssassnsae sias 4 4 4 10 260
234320 Gulde, front Bapdeth. i i ot 2 2 2 2 20
23530 GUIKE  (TBAT BRRIBE,. . smesntniosnss st se s 2 2 2 2 20
057 Screw BADDRL Bulde it o 8 8 8 See "O" list
1/4"—24 U.8.Fox 1/8" Oval countersunk
head screw. %
237-30 Gaskel;, . Eappel ERLIAR.iiiininisassrssatansessioias 5 5] o o 16 400
GROUP 4100 PISTONS - CONNECTING RODS - ROD BEARINGS
253-29A Plston with rings and pin - Std.......cceeemren 2 2 = 10 500
253-29A8 Plston with rings and pin .005" 0.S........ %) 2 2 §] 150
253-28A8 Plston with rings and pin ,010" 0.S..cceeew 2 2] 2 6 150
£253-29A8  Plston with rings and pin .020" 0.S....... 2 2 & 6 150
253-29A8  Plston with rings and pir 030" 0.S.. 2 2 2 2 50
253-29A Q
: 355-378
M 355-39

357-26A
SET-OF-10
SIZES

%*301-29 372-21

nap@aaoannan

2289-17 %+301-29
00600060600

305-29 %*30}-29

R I I R A

2289-17 %4301-29
NE T o

357-26A
SET-OF-10
SIZES

368-12




Photo

Part

Number Used On

Usad For

No. |  Number Name of Part
4OWLAJ41WLA|42WLA | 100 Unis | 1000 Units
GROUP 4100 PISTONS = CONNECTING RODS = ROD BEARINGS - (Continued)

253-29A8 Piston with rings and pin .040" 0.8......... 2 2 2 2 30
260-34 Piston compression ring (.0935" wide)sStd 4 4 4 40 2000
260-348 Piston compression ring (.0935" wide)

0 gl T OIS Lol R e ot 4 4 4 12 400
260-348 Piston compression ring ( 0935" wide)

JOTOM 04 Dusssssnirioeissonirnsvivssiruinssinevso i ey et 4 4 4 12 400
260-348 Piston compression ring (.0935" wide)

L0207 D Beniisnnaii R s 4 4 4 12 400
260-348 Piston compression ring (.0935" wide)

R0 1c DL o RS DSl e bl S AP B 4 4 12 400
260-348 Piston compression ring (.0935" wide)

ORI DL Bl vt hise vt eotisass Saaai e ey s 4 4 4 0 200
263~386 01l control ring, standard FT 2 2 10 500
263~-388 0il control ring .005" 0.S. o 2 2 6 100
263-363 01l control ring .010" Q.8. 2 2 2 6 100
263-383 011 control ring .020" 0.S... 2 2 2 6 100
263-383 Gllrcontrel BN D0 0 i namn 2 2 2 6 75
263~-385 01 Rantrol PO LONDY 008 coivorerismmmirrrssty 2 2 2 0 50
275-32 Pisbon pin, standard....ccccmmnnanatg 2 2 2 10 200
275-325 Pigton pln —, 008" 0,8 awanimsissiisissimiie 2 o) 2 6 100
275-328 Piston pin — 004" 0.S.cereremrmrsrimsimmrisieesiens 2 2 2 6 100
275-328 Pigton pin = 08" DLS.cisunnwsimmeminm 9 2 2 6 100
275-328 pieton DI = 00BN DL Se wiisssiscscisisminiisscinitisaane 2 2 2 6 75
275-328 Ploton pinre ,0T0" ‘008, v riissimessbiiiis 2 2 2 2 25
£80-32 Piatol D LoCTING s vnmmssinimdinmmg 2 2 2 50 1800
283~-32 Rear connecting rod complete.............. 1 1 1 0 18
28432 Front connecting rod complete............... G A 1 1 0 14
289-32 Set connecting rods complebe.civiienes 1 1 1 0 40
293-36 Plston pin bUuShiNg..e.ceviiiciireineieneinneesenannes 2 2 2 40 1000
301-29 Crank pin roller retalner aiin. s i 4 4 4 0 1000
2289-17 Crank pin roller, short - standard......... 24 24 24 0 2000
22859175 -~ Crankspln roller, .0002" 0.8, cmmepasstonnes 24 24 24 0 2000
2280178 €rank pLI Toller - 000" cfuB i 24 24 24 0 2000
2289~178  Crank pin roller, .0008" 0.S..imierimiinen 24 24 24 0 2000
2289~178 Crank pin roller, ,0008" 0.S..ceecererceins 24 24 24 0 2000
22804 7SS0 rank-Din-roller, Sg001 Y 0 8 v g 24 24 24 0 2000
305-29 Crank pin roller, long, standard.......... 12 12 12 0 1000
305-298 Crank pin roller, long, .0002" 0.S....cw. 12 12 12 0 1000
305-298 Crank pin roller, long, .0004" 0.8........ 12 12 12 0 1000
305-293 Crank pin roller, long, .0006" 0.S8........ 12 12 12 0 1000
306-288 Crank pin roller, long, .0008" 0.8........ 12 12 12 0 1000
305-298 Crank pin roller, long, .001" 0.S...eccceeee 12 12 12 0 1000
308-29 Set of rollers and retainers, standard... 1 1 1 0 40
309-293 Set of rollers and retalners, .0002" 0.S. 1 3 B 0 40
309-293 Set of rollers and retainers, .0004" 0.S. 1 1 1 0 40
309-298 Set of rollers and retainers, .0006" 0.S. 1 1 1 0 40
309-298 Set of rollers and retainers, .0008" 0.8, 1 1 1 0 40
309-298 Set of rollers and retainers, ,001" 0.S. 1 1. 1 0 40

GROUP 4100 FLYWHEELS = SHAFTS
33137 Flywheels, set With shaftS....meiiin. 1 1 1 0 44
338-32 Flyhesl s Yol iiuniiiosaiinimssbumsinas it 1 1 1 0 5
33937 Flywheel ;- righla.unaniciinmigimsisiigig 1 1 1 0 5
348-29 Pin, crank...... T e 1 1 1 0 600
352-29 SHELh, BEROCKReE G i orsiitnssiisisrisnsagin 1 1 1 0 90
355~37 Shatt, gear sldba.iiiaadsinigassie, -, & 1 1 0 90
355-37B SEPIRE, BEBL TARE s insiormbmnnrntinson sines vas 1 1 i 0 10
355~39 Ring, DeaPIng BOaL . . il i 1 1 ! 0 30
357264 Collars, set thrust (10 sizes).... o YAT0 7903320 0 24
Above 1s supplied .066" to ,102" thick in steps of

. 004"

3681~12 Key, sprocket and gear shaft....c.ccenie 2 2 2 24 400




Photo Part Number Used Cn Used For
No. Number Name of Part

40WLA|41WLA|48WLA| 100 Units | 1000 Units

GROUP 4100 FLYWHEELS - SHAFTS - (Continued)

1650-18 Key, Crank DN | 1 1 0 100
5w1/2“ X 1/8" Woodruff.

36429 Nut, sprocket and gear shaft......... 2 2 2 0 50

364-37 Nut, CEANI DD, coessonsrrnannsseibetmmnsthOARNEs Puxslpcoiiismbiy 2 2 2 0 50

368-12 Washer, shaft nut 1oCK...c.imie. 2 2 2 0 50

368-29 Washer, shaft nut 1oCK...eesiescsinnciicimimmmrann 2 P 2 0 60

030 Screw, for lock washer... 4 4 4 See "O" 1list
#10~24 x 38 FilL, head screw

372-21 Washer; [LyWheel. . scrmmtmmnrssnessrensssans 2 2 2 0 150

GROUP 4100 CRANK CASE = FITTINGS

403~-37 Crank case set.. A iR o 1.2 1 0 5

406~37A crank case, SOEE B e 1 Bt 0 3

410-37A Crank case, right s81d€....ccimeniioossisimmnniinnin 1 1 1 0 2

411-37 Strainer, oil CTANK CEBBuiiaeiissrivessosmssinsininsnss 1 i 1 0 &

411-37A Pin, stralner retalning ..., i 1 1 0 3

1/8" x 1-3/4" round pin.

40337 . 405-374;_,:__@5; 40374 4137 4IFSTA 4I3-39A 4437 44-39A 4537 30529

' ‘I!' s, ; Beaimas O (,'CIEEEESII B vy i e SO
417-29 35{5 Il 422-39 423-39 43726 0i28 0224 442-10 442-37

LE

443-37 444-37 451-37 4531 2326 38 48038 460 42 M OIO 482-38 3572-36C 484-38
413-39A Bushing, right roller bearing................ 1 1 1 0 100
41437 Bearing complete, right case STD.......c.c..... 1 I 1 0 20
414-378 Bearing, gear side ..00028%" 0,8..cidumcmimin: = L 1 1 0 4
414-378 Bearing, gear silde .0004" 0.8...c.imvreeenns 1 1 1 0 4
414-378 Bearing, gear slide .0006" 0.S8...cissmmsins 1 1 1 0 4
414-378 Bearing, gear side ,0008" 0.S...curieiseeres 1. 1 1 0 4
414-378 Bearing, gear side .O01" 0,8....cciummminmine 1 1 1 0 4
414-39A Washer, right bearing... S 1 1 X 0 40
415327 Retainer, right bearing rollers .................. 2 2 2 0 80
305-29 Roller, right bearing STD. ... 12 12 12 0 1000
305~298 Roller, right bearing .0002" 0.S............. 12 12 12 0 1000
305-298 Reller, right bearing ,0004" 0.S....ceeeemn 12 2 12 0 1000
305-298 Roller, right bearing .0006" 0.S....cen. 12 12 12 0 1000
305-298 Roller, right bearing ,0008" 0.8.....cceenn. 12 18 12 0 1000
305-2938 Roller, right bearing .001" 0.S.....cceeeeee 12 12 12 0 1000
416-39 Bushing, left roller bearing.......c..oeews 1 1 ik 0 60
417-29 Retainer, left bearing rollers.........c... 2 2 2 0 240
304-15 Roller, left bearing STD.....ccceieemreermesaescans 24 24 24 0 1000
304-158 Roller, left bearing .0002" 0.S....cccsereee 24 24 24 0 1000
304-158 Roller, left bearing ,0004" 0.S....ceru 24 24 4 0 1000
304-158 Roller, left bearing ,0006" 0.8..c.cccsreenes 24 24 24 0 1000
304-158 Roller, left bearing .0008" 0.8...... 24 24 24 0 1000

6



Mumber Used On

Used For

Photo Part
No. " Vo Name of Part
soWLAl41WLA42WLA | 100 Units | 1000 Units
GROUP 4100 CRANK CASE = FITTINGS--Continued
304-158 Roller, left bearing JOOTY uSiamwmnns 24 24 24 0 1000
419-29 Bearing complete, left case STD... e i 1 1 0 24
419-298 Bearing, sprocket shaft roller cpt
B{aToTe ) Lo VAL IR, (oo CUeeuRe S PR 1 1 1 0 5
419-298 Bearing, sprocket shaft roller cpt.
3 0, 07274 M & T Dt AR = s M e et s B s o i 0 5
419-288 Bearing, sprocket shaft roller cpt,
SO00BT 0, 8, sissessismsssiienirimsinsmasisioss Bagsastmtsteanase s 1 1 1 O 5
419-298 Bearing, sprocket shaft roller cpt,
LOOOBM 0, B vississtoinsnssannssasssshlapsss s sisphlongus sahss s cvavn 1 1 1 0 5
419-298 Bearing, sprocket shaft roller cpt.
001" B8 uvires s i BB S s wwa ke v B SRS RS 1 1 1 0 3]
421-39 End, left DEATING.iccsriiimmmmriin, 1 )y 1 0 10
422-39 Washer, left Dearingu.....c.eimm. 1 Jog 1 0 16
423-39 Ring, spring, left bearing""". 2 z 2 0 80
437-26 Bolt, motor fastening.... 4 4 4 4 60
0128 Nut, ’motor fastening 501t... O 4 4 See "Q" list
6/8" -24 U.8.F. x 15/32" x 9/16"
hexagon nut. ;
0224 Washer, plain, motor fastening bolt...... 4 4 4 See "Q" list
3/8"x13/16" x 1/16" flat steel washer.
442-10 Stud, crank case, 1-5/8% ..o 2 2 2 B 24
442-37 Stud, crank case, 4-1/2".. sirveine PRGRLES 1 93 B 3 32
443-37 Boﬁu, crank case, 2—3/4"n"""“"""““”___"“ 2 2 2 4 60
444-37 Stud, cranx case, L4 TP s oo 5 2 2 4 60
451~-37 Nut, crank case STUieriinime e 10 10 10 12 180
453-11 Plug, crank case dralfuaicec .. 0: 1 1 2 24
2326—38 Plug, CIMINg NOLle..iieiiiimminiiisinni e 1 1 1 & 30
480-38 SWitch, 011 DreSSUIC.uieeccsiiimmiian, 1 1 0 6 130
4380-42M Switch, 01l PreSSUrE...eeericeccsmminei 0] 0 1 6 130
010 Crew, 011l PreSSUTE.usieersermsmrmssssseioninrmans 0 0 7 See "O" 1list
6-32 U.8.F. x 1/4" Flllister
head SCrew.
482~38 Nipple, oll pressure SWitChi..iae. 1 1. 0 0 5
3572~36C Washer, nipple PACKING..cummeceemmemsmemimcnsions 1 1 1 10 134
484-38 Screern, pressure sSWitCh.... 1 1 O 0 &
GROUP 4100 CRANK CASE RELIEF PARTS - GEAR COVERS - OIL PUMPS - GEARS
50337 Shaft and gear, SCAVENEZET DUMD.veessareioeens 1 1 1 0 8
504~37 valve, gear case breatherl........coco. i 1 1 0 o
504~32 Screen, SCAVENEEY DUWAD.vereriniiiiemmiommmmme 1 1 1 0 4
543~37 Pipe, relie nemiiice Sora N e 1 1 i 0] 3
543-37A Pipe, chaln oilel PN S L PR 1 1 1 0 3
544-37 Gasket, relief pine .......................................... T 1 1 4 40
0386 Screw, relief fastening... ORI 4 4 See "Q" 1list
#10-32 x 172" Fillister head screw.
584-37A Cover, gear... i s s 1 1 3 0] 10
585-37 Ring, oil sonarauor seal R0 .| Il 1 i) 1 0 4
585-37A SDrINg; 88l TINE s sssiibons 1 i 1 8] 4
585-37B Pin, ueal rifg relalnlng wirssmaroasasansnorss 2 2 2 0 =
5B7-a7 Pump, oll feed, complete.....iiiiiiiiinnn 1 1 & 1 6
588-37 Pump, bcavenger and breather valve........ 1 ] 0 1 10
588-38 Pump, scavenger and breather VALIVE Liiivevenss 0 0 1 1 10
589-37 Gasket, 011 feed pump:. i PP PR 1 di 1k 12 240
580~-37 Gasket, scavenger pump dnd cover ................ 2 2 2 12 240
531-36 stud, otler mounting,; l=11/16"..cianannn’ @ 4 4 0 4
591-37 Stud, oiler mounting, 1-11/32"...cveensnnes 3 3 3 0 11
0108 Nut, oller mounting stud.....cceom., 7 74 &y See "Q" 1list
1/4"-24 X 0/32"}{7/16" hexagon nut,
588-374A Gasket, gear COVer.. P 3 1 1 20 1000
056 SCTEW, EEAT COVETuuuiimiinrrsmismmnsonieiiensnnsssacs 3.1 Tl il See "O" . list

1/4” -24 USF x 1/8" oval countersunk
head screw. "



Pho‘o Par‘ Numb!r U’ed On U!Ed FOI
Noe. Number Name of Part

40WLAJ41WLA|42WLA | 100 Units | 1000 Units

GROUP 4100 CRANK CASE RELIEF PARTS - GEAR COVERS - OIL PUMPS - GEARS - (Continued)

TS4337A  SMA37 0% 5e437A

ol
543-37

oo S S @
591-36 59:37 0i08

%56 37A

6”‘37

. EO'@

1654-29 632-37 63432 €36-30 65815 660'37 660-37A 60‘378 66037C 6631  661-37A

‘% :

: 3 657-41B
678'4l 679'37 682.37 682- 36 7223-34 687-37 . 687-41 68837 689-37

S~ Y
, 69336 69437 T TI '““'gfﬁ,".’f;‘“* -
™= 0 0 P G G O
m:m 69037 69038 0137 GFF 7036 70336 7436 0736 TII36 Tkl TA1 M3 Gres M2

610-37

62157

s
687-41A

604-37A ORRT,, DA O sy prtsrmnssssrsomrasassens sprsarsass ressnmonnsopaness 1 1 1 0 pots)
610-37 gear; cam; front InleT...aiwiiniseimin 1 1 i 0 30
611-37 Gear, caim, Teal Inlel...cwanusosiesoreumiss 1 1 1 0 30
61237 Gear, cam, Ifront exnausSl.....ccc.iceeeeiciereene. 1 5 i 1 0 36
613-37 Gear; cam, Pear EXNEUED. G aiiahuhy i g i 1 A 0 24
£19-37 Gear, ialing e e T L e T 1 1 0 24
620-30 Bushlng, 1d11ng gear ........................................ 1 1 i 0 14
62137 Gear; THAET I TV L isdiaaimsismmsbessamanisi it 1 1 1 0 6
1654-29 13 P 5 1D ol ) T2 2 A D 1 1 1 4 45
63237 dear; generalorl ATIVE. i aiiasimmionssionssresssn £l 1 1 2 20
634~-32 Pln, Boneraliol BOAT . srsssrsossmmsssvssconsersrsosasn 1 3 1 4 116
636-30 Stud, 1dling gear... A e e 1 1 1 0 6
658-15 Ring, spring, gear sTud ¥ 1 3 2 24
660-37 Bushing, gear cover.. 1 i 1 0 14
660-37A BUSRINZ, EBAT COVED il iimsiisoiaisiionsnsariss 3l 1 1 0 6
660-37B BUBHINE ., EOAE LOVEE .G g oo o 1 1 1 0 6
E60~37C BUsShing, EBAT GOVET......ommsssomsnnsesmsnthnspnprsconsonses 1 I & 0 6
660-37E BUSNINE; LOAY COVET Gt 1 1 g o 6
661-31 Pin, cover bushing... 1 1 1 0 24
1/8" X 1/4" round pin
661-37A Bushing, ggar shaft, 1n crank case......... 4 4 4 0 40
664-37 Washer, cam gear shaft, SOOI o diemieresse 6 6 8 20 400
678-37 Body, oll. fe8d DUMD.iiseaissmsssmmiaiimig i 3 0 0 0 1
678-41 BOAY, 011 1888 DUMD:wsviaimsvimissivisens sisasssirsvins 0 1 1 0 1
679-37 Body, o0ll scavenger DUMD.....ceccecosmemimimmmins 1 1 1 0 1
682~37 Cover, 0ll Scavenger DUMDisssssissescerssiesiosessise 1 1 0 9 4
£82~38 Cover;: 0ll BeaVeNEDT DUMD:sywsissiesisiscmii 0 0 1 0 4



Ph Part Number Used On Used For
N‘:.o Nu:ﬂ:er Name of Part

40WLAl41WLAl42WLA | 100 Units | 1000 Units

GROUP 4100 CRANK CASE RELIEF - GEAR COVERS - OIL PUMPS - GEARS - (Continued)

7223-34 Bolt, 'SCAVONEET COVEE . .euisstmsuniarmmtresshisisnst spess 2 2 2 2 20
1/4"-24 x 3/4" hexagon head bolt.
887-37 Holder, feed DUMP VANE.rrrrirrsererirmrrnnssssasssses 1 0 0 0 2
687-41 Holder, feed DUMD VANE.w.rrrieimisnnissssssenneess 0 1 i 0 2
687-41A Valve, feed DUMD ZOVEINOT.iirrsienereeriressrnne ¢ 1 1 0 4
687-41B Welght, feed pump EOVEIMOT.umeermremeeemmeorronns 0 i 5 0 4
688-37 Vane, 16680 DUIMD...iiuisrrsrerimrererssnosnissssnnnpaismsiisens 2 2 2 0 10
689-37 Spring, feed pump vane.. v el 3 1 1 0] 6
689~37B Gear, breather valve apd scavenger pump" 1 i 1 0 1
690~37 Gear, SCAVENEer DWND.ii.ivesissiiisvisassmasdisasoets & 1 0 0 2
690-38 Gedr; SCAVENZeT DUMD..ussesnisssconsssisssssnssssnssnaasos 0 0 1 0 4
691-37 Gear, idle, SCAVENEZEr DUMDiwwccersssraessrsrsnnnes 1 1 I 0 3
69336 Koy, oll Tebd @BaAT i wiimivisssermissobes idnsaaiess 1 1. 1 0 60
694~37 Washer, scavenger gear retalningu....coeoo-... 2 2 2 0 26
697-37 Shaft, scavenger pump idle gear..........ooee 1 H 1 0 1
701-36 Screw, check valve SPring COVeI....cccsescens 2 2 2 0 1
70336 Bpring, Chetk VALVE..osmossesirmrmsinmtassrFesivasesns 2 2 2 0 5,
70436 BaT 1 eHeck VALY Beaiasianiisinm i iss o 3 3 3 C 30
3/8" stainless steel.
707-36 Screw, by—passS VALVE COVEIieireemirmrenirnns 1 1 1 0 5
711-36 Screw, by-pass valve adjusting.....ccecome. 1 0 0 0 4
711-41 Screw, by-pass valve adjusting....ecceceeen. 0 1 1 0 4
713-37 Spring, bY-Dpass ValVe....cccommesmmrrinmnnn 1 1 0 2 25
713-41 Spring, 01l pump Trellef VAlVE.....ereireeesrnns 0 1 L 2 25
715-37 Retatne®, By—pass BHllicimsninssnmiosinsssg e 1 e 0 2
B72-32 Screw, chain oller adjusting....eeennninn 1 1 1. i 10
674~32 Washer. ,002", ad)usting SCreW....ceeee 5 t0l05t010 5t010 20 400
GROUP 4400 MUFFLERS - EXHAUST PIPES
1002-40M. Maffler; COmMPIeTO . uvuuiiiinmmiiiviimsiiii 1 1 1 1 10
1006-35 Pipe, exhalst, IToNl.. .o 1 0 0 12 340
100641 Pipe, exhaust, front....cccee. 0 1 B ! 12 340
1007-25 Pipe, exhaust, rear.. s adl] pide 1 0 0 8 200
1007-41 Pipe; exhauslt; Tearl......iiisuvriiinmiios 0 1 1 8 200
074 Bo1L., contel ClABD.isusrisistimisiasissmiismatrsior 1 1 I See "0" list
3/8"-24 x 3/4" x 9/16" hexagon head
bolt.
MUFFLERS AND EXHAUST PIPES
§1039-32
’ & 0259 1007-41 064
@ ® % @ om
1039-32
& @
i @ @ 1064-32A 0259
om

0B84 0259 ON7

1006-41

1035-40M

1002-40M MUFFLER COMPLETE
9



Photo Part Numbaer Used On Used For :
No. Number Name of Part ¥
4O0WLAI41TWLAL42WLA | 100 Units | 1000 Units

GROUP 4400 MUFFLERS = EXHAUST PIPES - (Continued)

0127 Nut, center clamp bolt... 1 1 1 See "O" list
3/8" 24 x 21/64" x 9/16“ hGngon nut
1035-40M End complete, rear muffler.i.... 1 I 1 4 60 Pt
1038-36 Bracket, front for rear endu.....caeoes 1 1 1 4 46
1039-32 ROLL,  front DIacKel...cimimmmiiimmassssrnse 1 ¥ £ P 9
5/16"-18 x 3/4" round head bolt. '
0111 Nut, front bracket bolt.. O 1 i} See "0O" list ~
5/16~18 p A - Sl 1/2" hexagon nut
1044-40M OQutlet, rear muffler... . R ety & 1 1 0 40
1061-324 Clamp, exhaust plpe... W Sl e e e 1 1 1 4 120
064 Bolt, exhaust pipe clamn ................................ 1 1 1 See "Q" list —~
5/16"—?/4 x 3/4" x1/2" hexagon head bolt.
0117 Nut, exhaust pipe clamp bolt... A 7 1; X5 See "O" list
5/16"—24 x 1%/64" x 1/2" hexagon nut |
064 Bolt, rear hanger... 2 2 2 See "O" 1list |
5/16"—24 X3/4" x 1/2" hexagon ‘head bol t.
0117 Nut, rear hanger DOll........ccierciei, 2 2 2 See "Q" list
5/16"«84 x 17/64" x 1/2" hexagon nut.
GROUP 4100 INLET PIPE AND CARBURETORS
1102-364 ' Pipe COMPlete, IN1otuiismesimmmrmmmimmmmmionssnsids L 1 il 0 4
1107-36A Pipe only, Inlet.e . 1 1 1 0 4
110841 Extension, inlet Plp€..aei.. 0 1 1 0 6 ~
1111-38 SUPPOTT, CAIDUIELOT cuivriesseeisnsiasinmssssissierenins 1 1 1 0 4
0127 Nut, carburetor SUPDOrT...caiiimimniees i i i | See "O" list
3/8”—24 x 21/64" x 9/16" hexagon nut.
1112-32 NiPPle, IN1eliiicirrenisrsrrammessnesissrammmmsasennnissssis 2 2 2 0 9 -
1115-32 Nut, inlet pacCKINg......mmn 2 2 2 0 12
1118~30A Bushing, Inlet PACKING...ccivmieimriscisiinininiiiians 2 P 2 4 70
1121-21 Gasket, paper, 1nlet DIDG..cuiiiiiiiiniieennn 1 1 1 16 400
1121-39 Gasket, carburetor Insulating.............. 3 3 3 24 600 g
1123-30 Screw, carburetor fasteningu.......uoeew. 3 0 0 9 100
112341 Bolt, carburetor fastening...........oae. 0O 3 3 9 60
1185-40M Carburetor eompletle..cuiammmnnana-iae. 1 0 0 1 5
1IR3 40 Carburelbor. COMPLETB . umnmmsmmsrmmsiammimmarssarens 0 1 1 1 5 _
CARBURETOR PARTS
197-16 1233-41M 1265-41M 1238-37
& 127533 7 , < 010
: 11234 24 'g“! O” ; o =8 024
5 032
129626 (] -n 0 010

1232-24 128427
& E!1.‘)41 n

1251-33

1262-27 I :
010 ?
nsan ﬂ ‘m 24 [1254-40M
258

1265:\28 o1 | R 3 : n33-41M ©
% % ? E '2”2“& CARBURETOR
& 1248-40M COMPLETE ”
1273-33A 1268-29 1261-27 129327 1257-33 128324 1102-36A INLET PIPE COMPLETE

10



Number Used On

Used For

Photo Part
No. MNumber Name of Part
40WLAl41WLAL43WLA | 100 Units | 1000 Units
GROUP. 4300 CARBURETOR PARTS
Barly
1226401  Body only.. 1 Catis 0 0 0
1226-41M  Body only... OO o N SRR 1 1 0] 0
1231-33 Shaft, alr 1ntake ............................................. L 1 1 ik 10
010 Screw, air {ntake shaft... B ) 2 2 See "O" list
#6-32 x 1/4" fillister head sorew.
1232-24 Disc, air intake.. i b St 1 1 1 1 5
1233334 Lever alr 1ntake S iy SR D51 1 0 0 5 10
1233—41M Lever, AT ANEAK BTt o argarte s s 0 1 1 1 10
1234~24 Screw, air intake leverl....... st e DA 3 1 1 1 16
1238-37 LeVer, tNPOLELEuu wmeereesiressisisiissismnnssassessaneees 1 1 1 1 14
032 Screw, throttle lever s 526, S W W X 1 1 Sea "Q" 1list
#10—24 x 5/8" fillister head screw.
024 Screw, throttle STODwe it 1 ¥ 1 See "0" list
48-32 x 3/4" f1llister head screw. u
011 Screw, throttle SLOD 1OCK.....wcoimsimenss 1 s 3 e | See "O" list
$6-32 x 3/8" fllllster head screw.
1243-24 Shaft, Throtllew s o s 1 gl 1 8 200
1244-24 DLSC, CHTOBELE..oruwsdomsresschiussssias iarsnbibhapwossse i 0HRS 1 1 1 8 140
1247-32 Snring, throttle shaft... 1 1 1 -+ o0
010 Screw, throttle AL8C T 2 2 See "0" list
#6-32 x 1/4" fillister head serew.
1£48-4CM Screw, Jet hole... o L A S S W S 1 1 1 6} 12
1248-38D  Jet, tixed No O o~ Sy 1 0 0 0 12
124941 Jeu, fixed,.OSE" hole.. 0 1 1 0 12
551-33  Plug, idle passage.. 1 1 E 0 %
Early
125241  AIT D1Eed TUDEuwveririisirmmisrmsssusmsssssnsnasasanescnses 0 gy 9 0 6
1252414 Air bleed tube holder SCreW.......eee. 0 1 0 0 12
1254-40M Valve, high speed IEEALE ot ernneraressansrensorenssnse 1 1 1 1 15
1257-33 Spring, nozzle retalner.. e, 1 1 1 8 200
1258-33 NOZZLE, MAIMiviererrmrresrressiniiinisessssansasnsnenssess 1 ] i 1 20
1261-27 valve, low speed Needle....emmimmmeses 1 1 i 2 30
1262-27 COLLAT, SPIINEuurmsimimmmeessssissssssssnsssassssessssnsasass 1 1 1 1 7
1263-24 Plug, drill A S 3 3 1 10
1264-27 Spring, needle valve ........................................ 1 1 1 1 14
1152-11 Screw, needle valve adjusStinge.eseaeee 1 1 1. 1 10
1153-11 Screw, needle VA1VE 1O0CK.......cciimmmeaiiins 1 1 1 0 3
1154-11 Spring, needle Valve LOCK...ewcismmeimnenns 1 % A 6] 10
1265-308  Venturi, 1-1/16" Carburetor.....ccsmecses: Foooo REEAX L0 D 0 14
1265-41M  Venturi, 15/16" for 1- 1/4" CRPD, snisiivasision e R | 0 14
1267~24 Bowl assemblv ; s i R B 1 3 1 6
1267-33 Bowl only... 59 g 1 0 2
1268-29 Nut,  bowl lock iy 1 1 0] 4
1269-28 Gasket bowl 1ock HUL oD - ol 1 1 3 8 120
1269-39 Screw, bowl drain with wesher ...................... 1 1 1 2 20
1271-33 TLBATL vvsiilors evssreashiosnssesknais dishvinissvnssnss abivenssravasigopss K g X 4 100
1272-33 Lever, float.. e i L 1 Ak 2 24
1273~33A valve and seat float ...................................... 1 1 1 2 36
1196-11 Pin, float 1ever ................................................ 1 iy 1 2 22
1197-16 Screw, float lever pin bearing .................... 1 1 1 2 14
12756-33 CAD, DOWLwoeeiiirmnrarsmereeenitsisssnnesnnneans s asanee e 1 1 1 1 B
1285-33 Washer, Inlet NIpPle..n b 3 i 4 S0
1292-27 Lever, needle VALVE.....aeiisimn 1 2 1 1 6
129327 Screw, needle VAlVe 1EVET....iiiimmeainn 1 1 5 0 2
1296-26 Spring, frictlofu i 1 1 1 2 25
128726 Ball, ITiCtloMamiueiciirimiimirineiiininnnnensias 1 b | 1 2 30
GROUP 4300 O1L BATH AIR CLEANER
1401—42M  Cleaner, less brackets, 01l bath.......... 1 1 i 2 18
1406-41M Connection to cerburetor .............................. i 4 3 21 1 12
1409-41M  Screw, comnection to carburetor....... T A 4 4 4 4 48

1l




Photo Part Number Used On Used For
No. Number Name of Part

40WLAJ41WLA|42WLA | 100 Units | 1000 Units

GROUP 4300 OIL BATH AIR CLEANER - (Continued) I

1432-41

0109 7223-34
: 2807-30 .
A CDBE g?) QD 0133 14-30
: 0266 0133 o O O cEmd
Q. 1435-41M
1411-41M &
1413-41M w'////’ >
x 1427-41M 2 Q=P
1401-42 1430-41M  1417-41M
CPT AIR
CLEANER 1423-41M =\ i
G T——— {
firccee———t] =
]
Prrecee—0xq=—T|
1406-41M 1409-41M -
1411-41M Hose only, connecCting......... iy 1 1 1 2 24
1-3/4" 1.D. x 7-7/8" 3-ply radlator hose.
1413-41M CLlampsS £OT NOSE.irriremserasccrerirsieensassssnnsnmraanassnseans 2 2 e 2 36
Ideal 2~1/8" hose clamp.
1415-~41M  Cover, alr Cleaner..ccciinian. 1 i 0 1 20
1417-41M  Nut, wWing, fOI COVET .t Y 1 0 1 36
1421~41M Clamp, for DOLLOM PaAleieecrieciesiimeimimmmies i 1 1 2 24
1423-41M  Screw, bottom pan ClampD......ceeeiceeiimmimeneine, 1 1 1 2 24 r
JABGATY UL OFLedinimisissmeimminasntsiassbondsosssinfios ot sbiss 1 =t 0 2 18
1425-42M  CUD, Oll.iccsirrmererrinisininnnsisesienssnesassssssssnenssnsee 0 0 1 2 18
1427-41M BELT1e DLEBLO vissisviiiiraneersnossassinnibesspns savaspirsnisssns ¥ 1 i i 6
1429-41M Basket, LOT JOINMb.ciiieeararorsnrarrassessarisnssessonsisns 1 d, 1 4 48
2807-30 Bolt, for mounting CleaANeri......ssiivemiee @ 2 2 8 150
0133 Nut, for mounting boll........ceomn. 2 2 2 See "O" 1list
7/16"-20 x 3/8" x 5/8" hexagon nut. .l
1430410 Plate, MOUNTING... il ilbdiinaumississmie 1 1 1 1 8 :
143241 Clamp, plate to frame, IéaT........... SIRAE2 4 0 0 1 1 10 |
142241 Clamp, plate L0 ITTaME.v...sccrcvrrmerisiseisiicaissioeis 1 1 1 1 10
722334 Bo¥h, Frame C18MPaus iinsininscniainimna g 1 1 1 2 18
0109 Nut, frame clamp bOolt.....ciiiiiinmninn. 1 i 1; See "Q" 1list
1/4"-24 x 7/32" x '7/16" hexagon nut.
14-30 BOLE; TBEY UDDBI iurmrsirisisisenisvossanioesinsssssossne 1. i: 1 3 24 -
0133 NUL, for Tear UPDEr DOLbi.a.rsecrsmesimmmeans 1 1 1 See "O" list
7/16"-20 x 3/8" x 5/8" hexagon nut.
1435-41M Spacer; rear UpPer BOlT..c..cicmriomras 2 2 8 2 12
GROUP 4600 GENERATOR AND RELAY, FRAME AND FIELDS
150130 Gansrator complebluaceniumiaainisis 1 1 § 1 7
4785-38 Re18y ASSeMDYY il Hided vl as Gravise s siarong 1 1 1 8 140 =
4787-26 Screw, relay mounting and bracket......... 2 2 2 2 i8
0108 Nut, relay mounting SCIeW......cssmione 2 2 2 See "O" list —
1/4"-24 x 5/32" x 7/16" hexagon nut,
018 serew, terminal wire.......ee... i% ................. Hokds - 2 2 See "0" list
#8-32 x 1/4" round head screw
1504-32 30 3 01 e R R R S e DT 1 & il 0 1



=

Photo Part Number Used On Used For
No. Number Name of Part
40WLA|41WLA|42WLA | 100 Units | 1000 Units
GROUP 4600 GENERATOR AND RELAY FRAME AND FIELDS - (Continued)
1505-22 Erd; rlght; FPame. iasiesasvamnsnsivseiie 1 1 1 0 16
1506-32 SCTEW, ITaMEuuieeiirssscnniorsrasenssisaisssinsarissssinnsiiesiinans 2 2 2 4 46
1507-32 Coil, shunt fleld....emmmmmm e, 1 Ar 1 0] 7
1508-32 Coil, regulating fleld....cmmmmniin, i, 1 1 0 ]
1663-32A Insulation, fleld coil terminal.............. e 2 2 0 24
1511~30 POLE DIBCEuiririrrririisisiiiisnnasssnssmnssusunssssnmansrnsserees 2 2 2 0 0
1512-18 Screw, POle PleCEu.muiirieisini, 4 4 4 0 20
1520-24 lLead terminal... g 2 2 2 16 300
152332 Screw, generator fastenlng 2 2 2 16 240

@ 0256 B o206

%

I 4787-26

000800

1847-318 164831 1564430 1847-31C ¥

%

4787-26
1847-310

120432 1511-30 \

oo ¥
36? i% %%

1667-32 B B

1661.32

57

1669 -32A

e 11 _,
e 1512-18 A e N 0‘:3{32 B §eesaz
1883-
1523:32 e —— -/ 1663324 &(&;‘j © @reeo-3z
1506-32 N
% 0334
G & \ 1663-324
@ ;’f ® B cigs
058 1529-30 ONM7 152830 Sl
o
\6?4-2W
1671-26
™= 010
1639-18
@\} g
r\
184.4.18 1647-29A =
1641-30A 1697-30 1647-32 1662-32 1641-33 037
@‘l =,
1597-30
(==
1596-30 1728-30 1723-29
7= 558 -
' 021 172530 0107  1724-29
s I £
1540-30 1615-36A
1569-30A ) 1151
@D 154137 044  1566-37 Lovig R 1257380 B oo
1542-36 . 2 1827-36
= = ©
e ——— 3 020 0201 01 &
S48 1570-30 "o
& w ©
0214 1568-364 018 1568-36 1629-30 181830

13




Number Used On Used For
Photo Part N (P
No. Number ame of Fart
40WLA|41WLA|42WLA | 100 Units | 1000 Units
GROUP 4600 GENERATOR AND RELAY, FRAME AND FIELDS - (Continued)
1527-30 Gasket; BeNeralolui..ccamumimsioniiaiosaassrseiss 1 1 1 40 1000
- 1528-30 BErED . FeNETALO byt saiar siosinisinkmcsirsssnistssniny 1. 1 1 0 =
1529-30 Washer, generator StraD...ccescceimermmenmerees 1 1 1 1 20
0117 Nut, generator BETAD. ciiviiessionsiiinisi B LR s 1 1 1 See "0" list
5/16"—24 x 7/64" x 1/2" hexagon nut.
058 Screw, generator SLTAD......eisseesssessesessssssss + 1 1 See "Q" list
5/16" 18 x 13/16" flat head screw.
GROUP 4600 CIRCUIT BREAKER (TIMER) AND WIRING
1540-37 Shaft and housing, timMer.....cceesieinie 1 1 1 0 3
1580~-374 HouBing, timer BRaAL..cuocuaaminmaiesssess 1 1 1 0 1
1541..37 gaskel, TImer DEEEBL...ossmwsrtsmmemmssiss e 1 1 & 1Y 8 100
1542-36 Bushing, timer NOUSINE.......iciissisvsssorsissiis 2 2 2 0 5
1546-37 Drive shaft and cam, timer... 1 1 1 0 2
0214 washer, bimer Shafl.......cecememnn. 1 1 1 See "O" list
5/167 x 5/8" x 1/16" plain steel
washer,
1547-36 GeRTe:. Limer Bhafl.....commruaiisisinmsasasmsssensis 1 1% pE 0 4
1548-36 Pin; timer shafl and-LeBl.....eimie i 1 1 1 0 10
044 Screw, ignition timer t0 MOLOT.uiirecserseesess 2 2 2 See "0" list
$12~24 x 7/8" fillister head screw.
1566-37 Plate; circult breakem... . i St i 1 1 1, 0 4
1867-56N. ™ 0avar, EITONTE DPOAKET wuairrssvrmsrisisroris s RIS 1 1 4 100
1568-38 Retaliner, Dreaker COVET.....ccrcssroseerssnesssnssnasens 1 1 1 4 36
1568-36A © Retainer, breaker ,platl... .. i 1 1 2 16
1569-30A  Points, Set DreaKerl.....c.cciioremnnn. 1 1 1 30 1200
1570-30 Washer, contact plate spring 1 : X 1 8
018 Screw, contact plate... i e T 2 2 See "O" list
#8~32 x 1/4" round head screw.
1574-30 Spring, breaker lever... Sy 1 1 | 8 96
1596-30 Cable, spark plug - long A 1 1 1 8 200
1597-30 Cable, spark plug - short"""""""""""”“"" 1 1 1 8 200
1598-27 Terminal, spark plug........... i 2 2 2 5] 130
1599--27 Washer, cable packing........ 2 2 2 6 %4
1602-37 Bracket, spark plug cable......uuiiinsisee 1 1 1 0 B
1613-30 Wire, circuit breaker to coil.. 1 1 1 60 100
1614-18 Terminal, 1owaEBeBBION WIFS. . cavesirinsiscsgarsie 1 1 & 1 1500
1618=360  Insulatory STUGi i e ierseisonimbeririniviis i B L 1 10
0103 Mt Tow tenslon. SIRG..cuwsilbsesaoteisinmsio 13 1 1 See "O" list
#8-32 x 1/8" x 5/16" hexagon nut,
1618~30 Washer, low tension stud, fibre........... 1 1 1 2 15
1619-30 Washer, low tenslon stud, brass............. 1 1 1 1 10
1627~-36 Strap, timer operatingu.cccccciicvseecccceeeeee 1L 1 1 1 14
1627-37A  Bracket, timer control........ g 1 ¥ 0 1
1625-30 COndenser - 1 1 1 25 600
020 Screw, CONABTISET wrvvvreersremsrrseemmereeressseerer e 1 1 1 See "0" list
#8-32 x 1/4" fillister head screw.
163036 Strap, timer lever... vesrersilfianears 1 1 1 1 8
1631-36 End, lever and strap 1 d, i 1 5
1632-36 Screw, strap end.. 1 1 1 2 20
163336 Pin, S8LTED...eceers 2 2 2 1 8
1634-36 Stud timer lever £ i 1 0 4
G6ROUP 4600 ARMATURE GROUP
1636~32 Armature and winding only...eccessesosrcessnes 1 1 1 2 60
1639-18 Shim, armature: spacing ( 018") ....................... 1 3 1 4 20
1641-30A Retaliner, oil, inner... ER—— 1 1 1 0 3
1641-33 Ratainer, 011, outer... 1 1 1 0 6
037 Screw, oll retainer... . B 3 3 See "0" list
410—32 x 5/g" rillister head screw.
1842-30 Gaskebt, bearing hoUuSINg..... e 1 1 g 4 30



Number Used On

Used For

Photo Part
No. Number Name of Part ’
40WLAJ41WLA42WLA | 100 Units | 1000 Units
GROUP 4600 ARMATURE GROUP - (Continued)
1643-29 washer, armature steel (.025" ). 4 4 4 4 80
1643-30 washer, SmALl (.072").wiceccmmrsesserassimmsininenss 1 L 1 2 50
1644-18 Bearing, armature, SmMAll...caiae. 1 3, 1 o+ 50
164430 Bearing, armature, T o = O 3 | h 1 4 80
1646-31 peflector, drive end Oll..iiim. T ] L 2 28
1647284 Spring ring, bearing platé.......un. 1 1 i 1 10
1647-32 Housing, drive end Dearing..........een. 1 1 1 0 2
1647-31A4 Rivet, drive end bearing housing........... 4 4 4 4 24
1647-31B Spripg, drive Bnl ccanmamisrsisne e fiar sty . 1 1 1 20
1647-31C Washer, drive end felt.....meom. 1 % 1 8 20
1647-31D Spring ring, drive end....eian.. 1 1 1 1 12
1647-31E Plate, drive end felt washer... 1 & & 1 8
01286 Nut, armature shaft... 1 1 1 See "0O" list
3/8"-24 x 1/4" x 9/16" hexagon nut &
GROUP 4600 BRUSH PLATE GROUP
1661-32 Holder, main brush... T ore e e P 2 - 1 10
166232 Holder, third brush .......................................... o), 1 1 1 10
166332 Insulation positive brush holder......... 1 2k 1 1 18
1663-32A Insualtion, field coll terminal.. 2 2 2 2 24
1664-~32 Screw, positive EETMING Lussisnivsnussnamnorsmnmonras 2 2 2 2 10
0105 Nut, tenninal BT PN, str sraranaserassnissrenson s ViEFRRER SIS 4 4 4 See "O" list
flO 42 x1/8" x 5/16" hexagon brass nut.
1665-32 Busning, terminal screw.. R AR R 2 2 2 4 36
1666-32 Washer, terminal 1nsula+1ng weasasansnsi s, L 2 2 4 36
036 Her oW DS PLALOG R hiisrssvisiaiissnpiinipssnysiive 2 2 2 See "Q" 1list
#10-32 x 1/2" fillister head screw.
1687-32 Nut, negative brush holder SCréW........... 2 2 2 1 10
1669~32A4  Brushes, set with Springs.....c..ccueoce., 1 1 1 30 1000
1671-26 Brush, small With SDPIiINge......ccvinn. 1 B 1 0 20
1674~26 Spring, SmAL]l BIUGH. ... o baenatssesannesnnssrs Fiabsasase 1 1 1 0 10
16874~-322 Spring, large bBrubh.....ucinamiioaie 2 2 2 0 10
010 SCTaw; « BEUSH [ HET B u.. cvc shsiidadsserivaiinssss ot amntonts 4 4 4 See "O" list
#6-32 x 1/4" fillister head screw.
1696-32 Cover, commubatol' end.uiiiismssiiivism 1 : 2 2 36
169730 Gasket, commutator end COVEI..........nie. 1 1 1 2 24
037 Screw, commutator end COVET...icirmusreenes 2 2 2 See "O" list
$#10-32 x 5/8" fi1llister head screw.
GROUP 4600 SPARK COIL GROUP
1722~30N Coll ang Babh iy e e e S 1 1 1 4 60
1723-29 Bolt; epark Bol) (U )issuisissssinssigasinion 2 2 2 0 12
172429 SEraD, U DOLE csaririacbmmsiveessshosasssions tass - sbasunnsh 2 2 2 0 10
0107 ML, U Bl L icmaummisen i 4 4 4 See "O" 1list
1/4"-20U,.S8.8. x1/4" x 1/2" hexagon nut.
1725-30 Screw, coil mounting plate... s 4 4 4 0 6
1728-30 Plate, ¢0l] MOUNBINE...imnnsmnnmmm 1 1 1 T 15
021 Screw, coll terminal... 2 2 2 See "O" 1list
#8-32 x 3/8" f1111ster head screw.
GROUPS 4900, 5700 DRIVE CHAINS AND REPAIR LINKS
2001-29 Shain, front, 100 LINBS.. iuicamimensaiie 1 1 1 6 290
*¥2002~15  ChHain, Trear; B5-3/4M i iiimmaromviimsmvisoios 1 1 1. 24 900
*Note: Cut to 58~3/4“ long for WLA models.
2007-15 Link, comnecting, rear.. siitiss 1t 1 il 50 2000
For Duckworth 171 chain.
2007~-29 Link, connecting, fronb..uicasmsimsnims o 1 1 4 S8
For Duckworth D35 chain.
2008-12 Spring, connecting 1ink, Ieal.......c.ccee 1 1 L 12 150

For Duckworth 171 chain,



MNumber Used On

Used For

Photo Part
No. stk Name of Part
40WLA|41WLA|42WLA | 100 Units | 1000 Units
GROUPS 4900,5700 DRIVE CHAINS AND REPAIR LINKS - (Continued)
2008-29 Spring, connecting link, front...c.escomess E: 1 1 2 36
For Duckworth D35 chain,
2011-15 BLOECR ; TOXIEr, TOBTiuunuisiiinsniiiseiveriiossinee 1 1 1 4 50
For Duckworth 171 chailn.
2011-29 Block;: roller, Tront.asasivandasiiadlaissa g i 1 1 4 50
: For Duckworth D35 chaln.
2013-15 LInk, otT8el, TEaT uiniinuiitinibabibabisiits 1 i 1 < 60
For Duckworth 171 chain,
2015-15 Link, double repall;: FeaPiuasuswsaivearssssrsin 7 1 i 4 60
For Duckworth 171 chain.
2015-29 Link, double repalr; Trofifi.amadaiiGass L 1 ok 20 400
For Duckworth D35 chain,
GROUP 4900 SPROCKETS
2031~29A Bprocket, 3l Looth, MOLOT..iiisisananiiiiiiin 0 1 ¢ L 2 36
2031~29E  Sprocket, 33 Lo0th, MOLO uumssmisisimmin L 0 0 2 36
361-12 Key, motor spretkeli. it -0 & T 1 24 400
2050-12 Nut, for motor SprockEbiui.i.iuiq.viiisin: 1 1 1 8 100
2035-33 Sprocket, 16 tooth, countershaft......... 1 0 0 16 360
2002-!5 2007- !5 200729 200812 200029 2015 20123 20!3-!5 : 20!5-#5 2015-29
2031-29A 2031-298 3¢l IZ 205012 203533 2273-26 20354( 2039-40M  2035-4A 2043-55 - 403335
203541 Sprocket, 17 tooth, countershaffu......... Q 1 i 16 360
2279-26 Key, countershatt sprocket 1 1 1 24 1000
2039-40M Sprocket, 59 tooth, clutch.., 1 0 0 1 8
2039-41A Sprocket, 5% tooth clutch... s 0 i 1 1 8
204335 Sprocket, 41 tooth, AT WHEELow.merres 1 il 1 12 300
4033-35 R1vets, SProCKEeL.cvirrimmermrreresssssssntetnmessassanans 24 24 24 400 10000
GROUF 4700 STARTER CRANK AND PEDAL
2076-26A Crank and pedal assembly, starter.......... 1. 0 0 1 12
20768-414 Crank and pedal assembly, starter......... 0 1 1 e 12
2076-29 Crank, starter, ONl¥.cisseseesmnssn 1 0 0] 1 15
207641 Crank, Starter ONlY...cssssssceiaiiiion 0 1 1 1 15
2078-26 Bolt, starter crank clamp.. 1 3 J 4 40
0128 Nut, crank bolt.. 1 1 1 See "0O" list
6/8“~24 x 174" X 9/16l1 hexagon nut,
208428 Spring, Starter CralKiurscocmmeees 1 0 0 20 800
208441 Spring, starter crank........ R Tl 1 1 20 800
2086~33 Stud, starter SPringu.cccn. i 0 0 1 12
208641 Stud, starter SPIINLe....cccresenmeecenmmmimnie 0 1 3 1 12
2091-16 Pedal, starter complebé....ciin. 1 i 1) 8 =200
2092-17 RUDDETr, DEAALiueiriirieeiiiiiisneisiraireriseeecnisassinrsanes 2 2 2 16 600
209317 Rod, pedal IUDDET.eiiriiisisiariisssirisnssneessssnsannes 2 2 2 8 200
0104 NUE, TOGuiiimerierassisrermasnnisistisressrasasnnsnsnesssasuesanss 4 4 4 See "O" 1list
#10—24 x 1/8" x '3/8" hexagon nut.
2095-16 Pin, pedalu s e 1 1 1 2 22
2096~17 Cover, j3751a =0 IS 0% 1 ¢ PSRRI OPPPPPPPPRISPIPEORRITS 1 it 1 1 8

16




=

-

i,

Photo
No.

Part
Number

Name of Part

Number Used On

Used For

40WLAJ41WLA

49WLA

100 Unis | 1000 Units

Do

65
66
68
69

0128
0224

2098-~17
2099-29
2100~16
2101-31
2102-30

2165-32
2166-26
2168-26
2172-26
2173-26
2173-41

2202~-40M
2202-41D
2204-37N
2206-31
2206-37
0225

0117

2208-40N
2210-36N
2212-38
2212-41A
221436
221541
2225~36

0117

2241-38
2241-41
2166-26
2242-40
2242~38A

GROUP 4700 STARTER CRANK AND PEDAL = (COntinuod)

Nut, starter pedal Pll......cceeeesccsmssssicnns
3/8“—24 x 1/4" x 9/16" hexagon nut.
Washer, pedal DINu.cvecersosmemsimmrmmmmesssie
3/8"x 13/16" x 1/16" plainsteel washer.
Pedal end. DIabea i ssisrrrsmsnnasemsersmsiisivsosisie
Podal end BOVET..coimicmsinims it svissshossssasas
Bolt, pedal Dllf.ccrssunercssesennianmnmsmenninsein,
Bushing, pedal Pl
Washer, pedal pin SPringeuin....

GROUP 4700 STARTER PARTS

B Ut eh B AT BB i i crnimnnivtrrtnes sk iniessnonssransntnsasss
Spring, starter clublich........m
Spring, CounEerBRATL. buidiiimsrasssnmnansnasss
BOLL, Ll DD v issirreesdonsninnsnessniosinmisssshssasssssesvaners
Nt = Bripper  Ba kb ddniainiillainngn
(915 et ofe oY) ¥ Bl o [o [ v L NS UL S

GROUP 4700 TRANSMISSION PARTS
Three speed and clutch complete................
Three speed and clutch complete ..................
lever, shifter.......... S
Ball, gear shirter.
stud, shifter lever...
Washer, stud plain.......... ;
3/8" x 13/16" x ’7/64" plain 5t1 Washers..
MUl sl 8tk iiiiiieatatins inninisTrossilas s isimss
5/16"-24 x 17/64" x 1/2" hexagon nut,
Guide, shlfter. it
Screw, shifter guida
Rod, shifter...
Rod,. SHLLEET. ok R BT SRR
End BN EEBT T sasiissisivsississ svspssnnssins sovsinsns
Pin shifter rod clevis...
Eolt shifter rod end.. T e
Nut, shifter rod end bolt wi
5/16"~24 4 17/64” b'd 1/2“ hexagon nut
Gear, shifter... cisene

........................................

Gear, ShlIter..uviwssiuse

Sprlng, Gear shifter Eear......iueesrresrses
Shaft, shifter lever... SIS
Spring,shifter gear retaining ......................

17

[

D

O MWW

H_HOH HFHROFOHMNDH H HHEHHOM

=

"

NOMHH

MO HHEHHHEHONHE = HHEHEHO

=

e S

DO PO

HHMMEO HHEHHEMHFONMHE H HHEHEEEHO

See "O" 1list

See "Q" list

4
8
12
4
12

QOO d

5
5
4
b
2
e

40
100
150

70
180

60
118

42
26

26

5
5]
120
40
40

See "QO" list

See "QO" list

36
24
10
10
20
20
50
e "O" list

4
4
118
8
18



Photo Part Number Used On Used For
No. Number Name of Part
4OWLAL41WLAL42WLA | 100 Units | 1000 Units
GROUP 4700  TRANSMISSION PARTS - (Continued)
2212-41A

2206-37

O o

2208-40N

e (=

2210-36N '_"2%15-741 2225-36

GEAR BOX

2202-410 2204-37TN 220531 o225 ont
B w\§ 00 ©
62 69 65 66 67 68 9 M
6340 e wan 2251-36  2251-36A
SHIFTER CAM GROUP
: 0% _ 619

! P y
G (0 WD AR @ DNONEE g g
‘ a5 4 w.-ﬂ 4849505 52 98,5 or 5 5657 58
; B
| SHIFTER FORK GROUP

o

T

0=

e

Q™

o #*

$%

13

®

22974]

23l4-a1

2318-26

2243-40

g2  2243-41
2244-38

63  2244-41

64  2244-3BA

63\ 2245-36A
2245-38

236741

2312-26

¥ o518-41 2297-41A

2328.27

2345-41

0230 264430 23264l
Cant, "BhLLTINE, ..o ittt i i i e
Cai - Sh PEINR. ciiiiansiiimnisinisive chovssnssrr ronihes crons
Bhaft, BhILLEY QaM.. i cresnnrresannssrsborsids
Shaft, shifter Cam.......ciennine.
Screw, cam Shaft 1oCK..iimome.,

011 seal cam shaft - rubber....

................

Shaft, shiITINE ToTK et

18

COUNTERSHAFT GROUP

234641

234633 234633A
2345418 Coon? 0344
1 0 0 0 22
0 1 1 1 22
P 0 0 1 6
0] 1 3 L 6
) i 4 1 0 4
1 3 1 4 40
1 0 0 1 50




Photo Part Number Used On Used For
No. S ok Name of Part
40WLA|41WLA [42WLA | 100 Units | 1000 Units
GROUP 4700 TRANSM1SS 10N PARTS _ (Continued)

o8 2245-41 Shaft, shifting fork... P DI S L L 0 1 i 1 o0
2246-33 Fork, shifting - 2nd and high ...................... 1 0 0 6 300
2247-33 Fork, shifting - low and reverse........... 1 0] 0 6 100

46-55 2247-41 Fork, gear shifter.. i 0 2 e 6 200
4B-53 2248-36 Finger, shifting.. WS 4 Vol o M ey £ & 2 2 ¥ 16
60-61 2248-39 Roller, shifting finger .................................. 2 2 = 1 16
2249-36 Bushing, shifEINg LOTK..neimmiemeemiisinionige 2 0 0 1 10

45-52 2249-4]1 Bushing, shifting fork.. 0 2 2 1 10
51-58 2250-33 JUTPR AN o1 PE= o ¢ e 2 2 2 1 8
50-57 2251-33 Nasher, 100K DUSHINE.cciiviiiririniiininmeiriisssssssssanes 2 2 2 4 50
2251-36 Ball, gear shifter cam plunger.. ! 1 1 0 5
2251-36A Spring, cam PIUNEZer ball.iecccocceeeiniseernsnsnne J: 1 1 0 5
2251-36B Screw, cam PLUNEET CADisriessissmrrrsssasssassns 1 1 1 0 6

gz ggk £2053-33  Shim, Spacer 5/64" ThICK.....uesmmmses 2 Aol 2 15
2253-33A Shim, spacer J018" Th CRiasniiiminsiiniiia 2 2 2 2 15
2253-338  Shim, spacer 007" thICK.iimmmminien 2 2 e 2 15
2258-40 Gear DOX, ONLY.iuiiiiiirrimissmsinmmanensossesssanssnsssantsns 1 0 0 0 30

1 2288-41 GEAT DOX, ONLY.iiirtirierestmenssrieriosississssassassussssnicas 0 1 1 0 30
2260-39 Cover, gear boX 8ldC....iiie. 1 o) 0] 0 8

40  2260-41 Cover, gear DOX 81de..iiianieei. 0 1 1 0 9

047 Screw, gear box COVer.. & 5 5 See "0O" list
12-24 U.S.F x 13/16" oval Countersunk
head screw.

2262-33 Gasket, S1d8 COVET..iimimmniinininrssissnns b 4 0 0 16 300

39  2262-41 Gasket, s1de COVET..rimiiiinnassaniain 0 1 1 16 300

15 2262-39 Washer, case COVET, TUDDeI.........commmiinn L i) 1 4 36
2270-38 Cover, Inspectlon Nole.......cniee. h e 0 0 0] 2

76 2270-41 Cover, Inspection NOLe.......mmean 0 1 1 ] bt
2271-38 Gasket, 1nspectlon COVET .. 1 0 0] 8 180

75 2271-41 Gaskel, Inspectlon COVET.......mmmmime 0 1 1 8 160

78 032 SCTeW, EeaT DOX COVEIimmeisesmrmmessnsinnimneriasasas 6 11 11 See "0" list

10-24 x 5/8" fillister head screw.
2272-33 Shaft, MAaiN..ierereiiiiiiinieasnasisnaesssann 1 0 0 0 60

33 2272-41 Snaft, TR T0e s eovosbnne mussis s sulinasiiasneR ol v siniiansis i 0 i 1 0. 60
364-12 Nut, main shaft 1 0] 6] 0 50

44  364-37 Nut, main shaft 0] 1 1 0 50

43 2278-26 Washer, main shaft 1oCK,....im. i 1 i 12 240

41 2279-26 Key, main shaft and clutch gear.. eaniame 2 2 24 1000
2516-265 Spacer, malnshaft SO0 o s 1 0 0 0 12
2516-268  Spacer, malnshaft .095" .................................. 1 0 0 0 12
2516-268 Spacer, mainshaft 100" 1 0 0 0 12
2516-268 Spacer, mainshaft 0B vumianiasnri e 1 0 0 0 12
2516-263 Spacer, mainshaft s Gt 1 1 0 0 0 12
2516-268  Spacer, mainshaft 115" 1 0 0 0 12
2516-268  Spacer, mainshaft 120" ... 1 0 0 0 12
2516-268 Spacer, mainshaft .125"...ciiniiimnine 1 0 0 0 12
2516-268  Spacer, mainshaft .130"....cmnmmn. 1 0 0 0] 12
2516~268 Spacer, mainshaft (135"......iessmssimsaen, 1 0 0 0 12
2516-268 Spacer, mainshaft 140" 1 0 0 0 12

24 2516-41S Spacer, mainshaft 078" 0 1 1 0 12

24 2516-413 Spacer, mainshaft .083"......mmiimenn 0 1 1 0 12

54 2516-418 Spacer, mainshaft 088" 0] 1 1 0 12

24 2516-418 Spacer, malnshaft LOasY 0 1 1 0 12

24  2616-418 Spacer, mainshaft .098" 0 1 & 0 12

24  2516-418 spacer, mainshaft .103" 0 % 1 0 12

o4 2516-41S Spacer, mainshaft .108" 0 o 1 0 12

24 2516-418 Spacer, mainshaft D1a" 0 1 i 0 12
o516-26A Cpt.assortment of (11) main shaft

S DA COT Surerurrneerressissnisrasparsnressessanassasesnintsiiansestaes i} 0 0 0 10
o516-41A Cpt.assortment of (8) main shaft spacers 0 1 i} 0 12
2289-38 Rollers, countershaflt.....mmea. 24 24 24 0 600
2290-33 Race, OULEr DEeATING......cciesmsiimomiemisien 1 1 1 0 24




Photo Part MNumber Used On Used For
No. Mosiber Name of Part '
40WLA[41WLAJ42WLA | 100 Units | 1000 Units
GROUP 4700 TRANSMISSION PARTS - (Continued)
37  2306-32 Roller, maltnahalti. o iertmmrersmmnniiitbissabtisss 21 21 21 0 2000
38  2291-33 Washer, bearing thrust on main shaft... 1 1 1 0 90
35 2292-33 Washer, thrust for main shaft............ 2 1 1 0 el 729
229336 Washers, set oll retalning, sprocketside 1 0 0 8 120
2293-41 Washers, set oll retaining, in sprocket.. O 1 1 8 120
2293-36A Ring, 011 seal - 1n sprocket... 1 1 & 2 24
252436 Washers, set oll retaining, clutch side.. 1 0 0 0 200
17 2512-41 Seal, clutch gear oll... R AR HRR T 1 1 0 200
251333 Gear, clutch.. SRR SRR PSR M S OORt | (1 0 0 0 60
23 251341 Gear, PSTIL Y. . R R 20 1 1 1 60
£518-41 Race, left bearing RN T 0 & 1 0 24
16 2289-36 Rollers, left bearing...... .. aismsssestonts < T8 40 40 0 1000
17 2520-41 Washer, left bearing thrust... e o2 1 g 0 12
25620-41A  Washer, left bearing retaining_ .................. 0 1 1 0 24
15  2521-41 Bearing and balls, thrusbicewisinssssissiiomni 0 1 1 0 36
14  2522-41 Race; U8t Dearlifaauisasvmimiisiimsdaiiie 0 1 1 0 16
2294~39 GBAT; YOW TLITBL )i vncsssivsnssnsonsassssnssnpomsssmsmnnsne - . b 0 0 0 75
£ O880641'C Qear: 1ow LIATeY ). ot mmmaiiiiasisgmin 0 1 ¢ 0 75
2294--39A8 Washer, low & 2nd gear thrust 3 0 0 0 12
2294-39AS Washer, low & 2nd gear thrust 1 0 0 0 12
2294-39AS Washer, low & 2nd gear thrust 1 0 0 0 12
2294-39AS Washer, low & 2nd gear thrust 1. 0 0 0 12
2294-39AS Washer, low & 2nd gear thrust .041" 1 0 0 0 12
30 2894-41AS Washer, second gear thrust 0 3. 1 0 8
30 2294-41AS Washer, second gear thrust 0 1 B 0 8
30 2294~41AS Washer, second gear thrust 0 1 1 0 8
30 2294-41AS Washer, second gear thrust 0 1 & 0 8
30 2294-41AS Washer, second gear thrust .060" 0 1 i 0 8
30 2294-41AS Washer, second gear thrust ,065" 0 1 33 0 8
20 2294-41AS Washer, second gear thrust .070" 0 1 X 0 8
30 2294-41AS Washer, second gear thrust .075"... 0 1 1 0 8
2294-39C Cpt.assortment of(8)2nd.gear end thrust
WA BNO T B i isiisnssimiiris s s v VB R 1 0 0 0 10
2294-41C Cpt.assortment of(g)2nd.gear end thrust
WHBRETE, .o o e T A S R G i 0 L 1 0 10
32 2294-41B Washer, low gear end thrust........ocee. 0O 1 1 0 40
2295-39 Gear, SBCOI oottt tsistittiditemsiton .+ 0 0 0 110
29 2295-41 ‘Gear, S0cONd...ii.isivimaii FECPr TR L PR S 0 1 1 0 110
B R206-33L CollaT; SPEACARE e SR et W 1 1 1 0 50
2297-39A Bushing, Second ZeaT........seisivsmiaemm 1 0 0 0 5
2297-35B  Bushing, low gear“"""h"“"“"h"“"""""""""" 1 0 0 0 5
2297-41 Bushing, second gear... 0] ) 5 1 0 5
2297-41A  Bushing, low gear... Blaais sl s NG X il 0 5
2298~-36 Clutch, low gear shifter PTTTRL s e s A 0 0 0 60
2298-39A Clutcn second and high R O 1 0 0 0 200
25 2298-41 Clutch, second and high shifter.........cu... 0 1 1 0 200
34  2298-41B Clutch, 1ow gear shifteriuuuisuwasaanin 0 1 1 0 60
2299-39 Bracket, second gear retalining.............. N 1 0 0 0 40
26  2299-41 Bracket, second gear retalning..........c 0 8 1 0 40
28 1123-29 Bolt, second gear brackel........c.csismomenss 2 2 2 8 150
27 2299-33A Washer, gear bracket DOlt......cccocviviiccennn & X 1 0 24
2300~33 Countershaft............ B L R e L] 0 0 0 40
5  2300-41 COUMLEYBRA LT . i B b s sidug v vade 0 1 1 0 40
2303-33 Gear, countershaft.............. R 1 0 0 0 50
9  2303-41 Heat, coumtershatt. i riiiiinanenamiay V& 1 1 0 50
2367-41 Shatt, 14Ler BOAT. v iisionlindiiitisst g tiris wet oD 1 1 0 4
2306-33 Washer, inner thrust... sa 1 1 1 0 50
V&L 2305-39 Washer, countershaft bearing and right 2 2 2 0 30
11 2306-32 Roller, countershaft, small - Std RETHES - 0] 40 40 0 2000
11 2306-323 Roller, countershart, small ,0002" 0 S 40 4Q 40 0 400
11 2306-328 Roller, countershaft, small ,0004" 0.S... 40 40 40 0 400
11 2306-328 Roller, countershaft, small .0006" 0.S... 40 40 40 0 400
11 2306-32S Roller, countershaft, small .0Q008" 0.S... 40 40 40 0 400
11 2306-328 Roller, countershaft, small ,001" O. 8.. 40 40 40 0 400



Number Used On

Used For

Photo Part
g Vi Name of Part
: 40WLAJ41WLA]42WLA | 100 Units | 1000 Units
GROUP 4700  TRANSMISSION PARTS = (Continued)
7 2289-39 Roller, countershaft, .114" x 3/4"........ 24 24 24 0 600
6 2308-33 Flate, countershallt gear: enl.....ssesrersieasss 1 1 1 0 40
2312-26 Bushing, countershalt, l1alt. ouuiibscgws & 1 1 0 20
2314-39 Bushing, countershaft, E8ar bOX.......ececemee 1 0 0 0 o4
2314-41 Bushing, countershaft, Zear DOX........c..eee 0 1 1 0 24
2318-26 gtud, gear box MOMRLINE iiiiuinicnmiiisin 2 3 3 4 14 80
0230 Wastier [ Lud . Ml IN s it i spd o rasnse 2 3 3 See "0" list
7/16" x 15/16" x .134" plain stl washer
2644-320 NQT;: DO INE St b i et e 2 = 3 3 48
2326-35 Plug, o8y boX L1116 . it s iiboies 1 0 0 4 70
2326-41 PINE - meB iR THTIOr,, i ciarissia s vonnianont 0 1 1 4 70
2328-27 Jcrew, gear DoX 2dJUSEING..cvuw i asinisiimmmie 3 i 1 4 5
2345-33 COVeT, "BBTBRIAT. . (e e i askefintsiabyeowiis 1 Elr 0 0 4
2345~41 0 ah -5 G- e oy s o R S S e e 0 1= 1 0 4
2345~32A  Bushing, sprocket COVEr, UDDeI......ccc.cceen 1 0 0 0 29
2345~32B  Bushing, sprocket cover, 1OWEI..........c.e. akl 0 0 0 25
2345-36 GUard; "DUEN ol DBATING. . ...c.ieensseseasmnsssnpenses 1 0 0 0 4
2345-41B  Bushing, sSDProCKet COVET.........cecccrrereverrerereesssns 0 2 2 0] 12
2346-32 IS8 Wt - s 10 o s 1o R (b Oy e O R N 5 1 0] 0 0 3
2346-33 S BT s TR c oy o Lo R el Vo RO L 95l SRR 2 2 2 1 20
E346-53A Stufl, BprOCKER. COVOT ... i iviassiiiic ansiins i 1 1 & 10
2346-33B Stud, sprocket cover (2-5/16")....cccciieeee 1 1 1 1 8
0117 NuL, SDIOOKET COVB vt iar it s aiise 4 4 4 See "(0" 1ist
5/16"-24 x 17/64" x 1/2" hexagon nut.
234641 2 B oY bl o oA G0 32 N s S e S S 0 1 1 0 3
0344 Fitting,<grease,  Btralghti il asaiin ] 1 1 See "Q0" list
GROUP 4200 CLUTCH AND CLUTCH PARTS
2402-41 Clutch complete... 0 1 1 1 8
2409-38B Lever, foot clutcb £ o R T i i 1 6] 3
2409-38CN Cover, foot lever bearing : 1 1 3 1 6
051 Bolt’,1 cover fastenling... ) 14 1 See "O" list
1/4"-24 x 1/2" Round head ‘screw,
0108 Nut, cover fastening bolt.. s sovind 2: 3. 3 See "Q" 1list
1/4"~24 X /32" % T/16" hexagon nut.
2410-364  Bushing, foot lever brackel.........ceo 1 1 1 1 9
2411-40 Stud, for spring, on bracket....c...cceeeereresnes 1 1 1 2 20
2412-36N = 3pring, foot CIULCh LeVET.....ccvseererririnscnnrnnns i 5 1 1 20 300
2413-38 S, GIUTCH Y00, enssisnmissmsnsnromnsussirovsmsiny 1 1 1 & 20
2416-36 0505 Tl Tt s WMl o g et v o) R S s T AL & i 1 e 30
£417-36 Hisc, drictlon, mMoulded. . cuiinimmemi 1 1 1 4 60
2417-36B DlsG, OrEtket Tt oriaal i cvarse e sus 1 1 1 0 4
2419-36 Washery curved: frictdolaiu ianiiinininhisg. i % 2 2 2 B
2419-36A Washer, flat friCtloN. i iiiiireerresrenees 1 1 1 ik 12
2419-36B  Washer, lock, frictlon Stud.......cccoeeeens 1 1 & 2 25
0142 Nut o frleblon studu. i i s 1 1 1 See "Q" list
5/8"-24 x 7/32" x 7/8" hexagon nut.
2422-36 End, clutch lever rod or cable.........co..... 1 1 1 a2 2b
2424-38 Rod, clubbh: LeVer. i ai i, s aside: il 0 0 1 30
0105 Nuby clutehyd fever Fodll )., Blep st A el Ty 0 0 See "O" list
#10-32 x 1/8" x 5/16" hexagon brass nut.
2424-41 Cable and tube, clutch release........cccccocsees 0 1 1 2 20
2425-41 Washer; felt, Cluteh. cablei i i aiorion. Q 2 2 2 24
066 SR TR oahlle Dilgeltatis - et el 0 2 2 See "O" list
5/16"-24 x 1" x 1/2" hexagon head bolt,
0117 2 1B Ao o - RSl Ut o 8 e e e e LB 0 e 2 See "Q" list
5/16"-24 x 17/64" x 1/2" ‘hexagon nut.
2427-40 Lever; cluten release. ol ol it . 0 0 1 16
2426-41 Lever, clutch release......... LR e e 0 1 1 1 16
2431-41 Screw, clutch Telease 1eVeTi . ...c..eivrreomie 0 2 2 2 20
2452-41 Washer, lock, release leyver SCré&W........... 0 2 2 2 20
2432-41A  Washer, spring, release lever SCréW........ 0] T 1 2 20

21




Photo Part Number Used On Used For
No. Mambir Name of Part
40WLAl41WLAL42WLA | 100 Unis | 1000 Units
GROUP 4200 CLUTCH AND CLUTCH PARTS = (Continued)

2402-41  2409-38B 2409_36&#’651 osoa 241035A a4u~40 24!2 -36N 2413-38 241636 241736

241?355 2419+ 36 2419-36A 24:9355 o4z 242236 -0'1057 242441 242541 066 ONT . 242641
Q o) Q- ., ®w O

242740 24314| 2432+41 243241A 243626 . 244633 : 12446-41° 244836 245941A 356312

00 0w o )@ = o B

246141 246141& 2451 41B 245942 2461-42 346!421\ 3461-423 24-62142 246334 - 2463 41A - 246526 246541

_-._.--;;@@' o @ @ Q-

"227926 251241 2513'33 2513-41 - 251433 2514-41 2.515'-4! 251&‘41A 251833 2518-41 228936

OOO“"’“QO Oomam

230632 252033 252041 2520-41A 2521-33 252141 252233 2522-4! 2524- 36 1253033 253133 248429

0.00000000 © .

2:‘533*26 248540 253531 253429 2039-40M 253633 2537-33 2538-33 2539-1 254331 - 2544-34 2511-30

© 0O _

2547-34 2548-40 2549-34

_ e e e
29, 203041A  24734IA '24‘(5-4215 =2«;!3«5—4;;:. | 248312 248541 248541A 2472418
R RS < W“mf‘%ﬁﬁ‘t e R B

22




Number Used On

Used For

Photo Part Name .of Part
No. s S 40WLA|41WLA |a2WLA | 100 Units | 1000 Units
GROUP 4200 CLUTCH AND CLUTCH PARTS - (Continued)
DARE-26 Finger; clutch release 1eVET......ee 1 0 0 1 i&O
2446-33 Rod, cluuch push.. T R 1 0 0] 1 ?OQ
2446-41 Rod, clutch pubh, witn Dearlng .................... 0 1 i 10 . 900
2448-36 Bearing complete, push rod R T 1 0 0 10 300
2345356 Guard, push rod Dearlng .................................. 1 0 0 1 %
2461-368 gpring, push rod 01l seal........omie. T O 0 4 Z?
2459-414 Spring, push rod oil seal .............................. 6] 1 Q 4 :;
3563-12 Cup, leather, nn sh rod... 0 1 0] 10 gt 120
0203 cup, push rod (o153 12 ¢ 1~ RURURERI RO PR e e 1 0 0 see "0 113t
2461-41 CHpPy DUBH 100 - SUPINE.wssrmmsssusssmsssnsapesippnesars © - 10 1 0 4 72
2481-41A Gulde, DUSH TFOG.iieiicsemriorersrsisnnnenicriisiieeesiinns 8] 1 0 4 48
Z461-41B  Ring, spring, push rod gulde... St 0 1 b 4 72
2461-41D  Set of Push Rod 011 Seal hittings""_”n“" 0 1 1 4 50
2485-54 Screw, push rod adjusting... N IR - 1 O 0 16 300
2463-414A Screw, push rod adjusting .............................. 8] 1 1 16 300
2464-26 Ball, push rod... i PRI 1 0 0 ] 100
7/16" steel ball

2465-26 Nty pish. rod -2d JustIng screw . casminans 1 0 0 2 70
2465-41 Nut, push rod ad‘uotlng SOFEW. civevm bt 0 1 i, 4 70
2R79-26 Key, clutch... PR S o 1 1 1 24 1000
2512-41 Seal, oil, clutch gear e 0 1 1 9] 60
2513-33 Gear, clutch SR PSR 1 0 0 0 180
£513-41 Gear, clutch.. 0] & 1 0 60
2514-33 Bushing, clutch vear 1 0 0 0 30
2514-41 Bushing, clutch gear 0 1 1 0 30
2515-41 Mut, clutch gear.. R TR T, D 1 1 0 30
£515-41A  Washer, lock, clutcn nut ................................ 0 1 1 4 50
2518-33 Race, outer, roller.. XU | O E R e 6] 0 0 24
2518~-41 Race, outer, left bedring ............................. 0 1. 1 0 24
22B89-306 Rollers, left bearing (.125" x 615") 0 40 40 0] 800
Mu06—4° Rollers, bearing (.152" x 5/8") 4¢ 40 40 0 2000

520-33 Washer, bearing thrust.. S 1 0 0 9] 12
2520—41 washer bearing thrust TR NS ] M R 1 1 0 12
2b20~414A wbs}er, left bearing TETA LIS s v 0 1 1 o 12
2521-33 Retalner and balls, thrust.. KE RO o @00 1 0 0 0 40
2521-41 Retainer and balls, i b K SN, MRS A= 0] 1 1 0 40
2522-33 Bace, THmstalanlaiihiamiiinbnstieaiiitasg 1 0 0 0 20
2522-41 Bage, THIUBBhvisarerevdmimosisismms o 0 ] 1. 0] 20
2524-386 Washer U 8bx ol d0 b i b e s s inis il 0 0 0 200
2528-33 Dise, it Club e i aaibiidanmie 1 0 0 0 18
2530-33 Washer, lock, Imer diSC...uscirecareenisieroons 1 0 0] 0 80
2531-33 ML, . Anner Q18 0 naninam s 1 0 0 0 12
2484~-29 Llnings and rivets, set clutch.. . ] 0 0 0 0
2533-26 Disc, fibre, clutch sprocket (6—9/34") 1 0 0 0 200
2485-40 Rivet, prOLKEt fibre disc... s 6 0 0 50 900
253531 Dlac, steel IriCBIoNiauiimmissosamisss s 2 0 0 4 40
£534-29 Disc, tibre, outer noliched......avvimmvisn 3 0] 0 24 800
2039-40M  Sprocket, complete, clutch........cccccerieriinnnn, I 0] 0 1 8
2536-33 RAGHE,” CHEBT" BUEDLRE L ccosmmmaremamsinsiimsinusisnee 1 0 0 0 8
2537-33 Race, Inner, drive disc hub.........ccemeeeeeiee. il 0 0 0 10
2538-33 Washer, bearing, next to drive disc........ 1 0 0 0 12
2539-33 Washer, DEaring SDACET..irrieeeiereenes 1 0 0 0 12
2540-33 Ballsf for clubtch bearIng.....iweseen e 96 0 96 100 600

5/32" steel ball, ,

2543-31 RingéReysvsin b ot Ll vall. B, i bt Al 1 0 1 0 5
2644-34 Disc, outer CLutch-RPLVe. ..o ivatee ki “ 1. 0 1 1 10
2611-30 BOTIHE . BLIERH s iimvssvsiinmsmossatsvs ins i kst gitsry 12 0 10 40 600
2547-34 Collar, clutch spring compressing.......... 1 0 1 0 4
2548-40 Nuty clutch spring AdJUStING. uwviaisensasnivass sl 0 ) 2 32
2549-34 stud s cluteh. sprifng @ulie . .. ..esisiisrims  simee i & 0 4 1; 16

23




Photo Part MNumber Used On Used For
No. Number Name of Part

40WLA|41WLA|42WLA | 100 Units | 1000 Units

GROUP 4200 CLUTCH AND CLUTCH PARTS - (Continued)

0117 Nut, clutehn spring sStud.. .. ewuvanmiam 4 4 4 Beg "0 Ii8L.
5/16"-24 x 17/64" x 1/2" hexagon nut.
2b50-34 Capi:clnbel BREBIE. . eesessssmsiommmsgs s thasioihis 1 0 1 2 50
2551-29 Washer, push rod, SLeal....icaeiieaissinvimmses 1 0 1 1 20
2552-29 Washer, DUsh 100 . GOPK essisasnsensisensisssrrasossd 2 0 i 6 180
2035-41A Sprocket and key ring complete .................... 0 1 i | 1 8
2472-41A Hub assembly... iR _— 0 1 1 2 12
2472-41B  Ball, hub bearing .............................................. 0 36 80 60 400
7/58" steel ball.
2473-41A Retainers, hub ball bearing..........cccene 0 3 X 2 24
247541 Plate, NUD DearifiE, ...creressrerennmssssnmsmmsssnnsrinnss 0 1 1 T 18
2477-41A Stud, clutch inner drive hub......c.. 0 3 3 6 100
£478-414A Pin, clutch Inner drive hUD......cceceeessees 0 7 7 i 50
2479-414 Digg; clutch relessIng. . indnsiiiiimee 0 1 =y 1 12
2481-414 Dist, cluteh Irlotlof.uacanveinimniiiniessamors 0 2 2 16 240
2481-41C Disc, outer, sprung... ARt oatas s L LTV T b 0 1 1 8 120
2484~41A Linings and rivets, set e R 0 1 1 0 0
24856-12 Rivets, center friction disc L 0 12 12 o0 600
2485-41 Rivets, clubch Dub IInINg ity 0 6 6 24 400
2485-41A Rivets, clutch sprung dlsC..cemeiiieiinnn, 0 6 6 24 400
2487414 D18, 8Ee8L, CBNLBT L i iuiiirmeersrnrsossiviascoees 0 2 2 8 80
2488-41 Buffers, selt of 2, Inner dlsc......a...iiie. 0 2 2 0 24
2505-414A Plate, clubcll pressurt.i.uiaiisassinies 0] 4. 1 1 8
2511-41 2 vologots AR 6 137 B v o HORL SO (L UE, COMRERATRE K0 A LY 0 10 10 40 720
0117 Nut, spring stud.. 4 4 4 See "Q" list
5/16" 24 x 17/64" X 1/2" hex;gon nut
2512-41A Washer, lock, spring stud nub.............. 0 5 3 24 240
GROUP 5400 FRONT FORKS AND FITTINGS
2602-40M FUPRE, olDISte ]l BB L mmrmsmmmssssssrssassin 15 € 1 2 10
2605-401 Fork, riglid - See note following............... 1 3. Q 0 26
2607-40M Fork spring - See note following.., 3 1 0] 0 30
Note:- When eitqer fork (2605-40M Rigid, or 2607 4OM Spring) 1s requested to repair

a 1940 or 1941 WLA Model, replace with the following three parts. These part
numbers provide the necessary change-over to install the 1942 style shorter
forks on previous models:-
1 2605-40N Fork, rigid
ORDER {1 2607-40N Fork, spring
1 4857-36N Bracket, lower, horn

2E0G-AM  TOPR, TIEIudimisiaisssiiiinnsamiiiasi 0 0 1 0 12
2607-40N  FOTK, SPIiNE..ciciiciereciiiisiseiisssasasaaaasessssassesesssssanss 0 0 1 0 12
2618-30A SDDINEL BRI il o S R 2 P 2 B 60
2620~-37 Spring, CUBHTON wvvasmssniissiiinssnssmamstssis s sieth o 2 2 6 100
2622-30 Spring, bumper (3=1/8" 1OMNE).ciieeirireeenens 2 2 2 2 26
2622-36 AEEtRE, DAl S R R G 2 2 2 2 32
”ﬁﬁmwmmmwmm__ o

260240M 260540M 260140M  2618-30A 2620-37 2622-30 2622-36 263136 - 263231 2633:30A

@%%n O.0 n s 0O

8654'30 2‘54-55“ 2636304  2640-30A 264240 264130 0127 2644-50 26A530A 0344 0345 0231

24



Ph P Number Used On Used For

oto art

No. Nunber Name of Part .

40WLAJ41WLA|42WLA | 100 Units | 1000 Units
GROUP 5400 FRONT FORKS AND FITTINGS =~ (Continued)
2631-36 RO, (SEPLIE oo i mvis s s e 2 2 2 A 32
2632-31 Bushing , BprIng PO ...ocvevauimmsrerntrmsonsses snsnass 2 2 2 2 40
2633~30A Nut, spring rod, bottom end..........coeieee 2 2 2 2 32
263430 ML, spring Tod, Tla L. i 2 2 2 1 12
2034-36N Nut, spring, Tod, BCOIT i rmviimisiartsisimoe 2 2 2 2 25
2636~30A: Plate; TOCKB anusismisimseesistes e 2 2 2 6 100
2640-30A Stud, left front, roCier DIGE8.cvmesmsigesssn & 1 1 10 400
2640-30B Stud, right front, rocker plate............. E 1 i 10 400
2640-40M Stud rear rocker o B2V o7 (TR )| - 2 2 2 20 800
2642-40 Lock, rocker plate stud nut e T Z 2 4 240
2641-30 Nuk, rogker stud; JAPES......ccsicusiiios 2 2 2 20 800
0127 Nut rocker stud.. . B 2 2 See "O" list
3/8"—24 X 21/64" ' 9/16" hexagon ‘nut.
2644-30 NG, Téar stud, BDACET . ..cusvrurnsisin 2 2 2 2 20
264.5-30A Bushing, rocker 5. (72 4 U O o P 4 4 - 50 1000
0344 Pitting. grease, stralghti.cicamegmiemn,. B 3 3 See "D" 1list
0345 PiLting, " @rease, ANZle.iwrsmiemmprssassases 1 1 1, See "Q" 1ist
0231 Washer, rocker stud, plain... = w4 4 4 See "0O" list
7/16" x1- 1/8"XO/52“plainsteel wasner
2651-40 BerawW; THEL BlitMuaimunguassiEaismivimee 1 it 1 4 50
GROUP 5400 FRAME HEAD BEARINGS

2752-30 G, BeaT BoAY 11T v ahiin e siviiinn el tiabdtvsinnnn neds 2 2 2 10 200
275340 GUard, cone bearinl...cciwecaiitiaimiint i iL 1 1 0 14

275230 275340

278137 2782-39

2754-40
2756-39
2759~36N
2759-40N
0282

2776-40N
2778-36N
2779-40
2781-37
2782-39
2783-30
2784-30
2185-30
0129

2787-30
2790-30
2791-30
279240

275440 275639 2759-36N 2759-40N

: ®;
278330 278430 278530 0129 278730

COTIE, UPDPET wrirmneesseseresnmmmuanssssnsenrasunnassrreessnimsannenes

CONB,; LOWBT . iorarisnsssanssmesesissaspisnessmsssavsantannasassssnnes

Plate, 1ocking, UDDEI CONE...cuccvraasmerasavirecine

Nut, handlebar and cone clamping............

Ball NBEE DEAL LI, cvnveldriatommsmmmssseosrissanssntiness
5/16" steel ball.

GROUP 5400

Damper, steering complete...
Lever, steerlng damper... 2
Rod and friction plate, steering damper
Screw, steering damperi...cccceen
Washer, steering damper I'od.....e.iimson...
Washer, steering damper plall..........c.on
Washer, adjustingu i,
NUb, QJUSTING. ciurimievemisriinssamssnmidasssmmmsssesnunvons
Nut, IO, e uprenmsonsamnsseansasisnnssannaresbnsiosdissssss s ie A
3/8"-24U,S.F. x1/4" x9/16" hexagon nut.
SPring, IEleaSE.ueeemrrrmarrrrrstsrsasseisnsseessrisarrenes
washer, Tibre: Tricbloll i iainamamiainais
D1SC, SLEELuunreriririiiiriiiiiiiirrertiiarsnnsnanssssssnssanass
Bracket, frame head......emmena,

277640N

STEERING DAMPER ANU PARTS

2780-30
1 1
1 1
1 1
1 1

30 30
1 1
1 1
1 1
1 i

1 1
1 1
1 1
1 Al
1 &
i iy
2 2
1 1
1 ol

2778-36N

HENH FHRPHEERREE

277940

5]
8
i}
1
e

See "O" list

] & 3
1 12
0 8
0 2
0 o
0 10
0 5
0 4
See "O" list
0 5
0 30
0 2
0 4



Number Used On Used For
9:;:0 HE:::", Name of Part
40WLAL41WLAL42WLA | 100 Units | 1000 Units
GRQUP 5500 FRAME AND FITTINGS
2802~37N s i ST 2 0 oo s T s p S 1 0 0] 0 4
O TN o B D BT s v s o s A S A RS £ A MRS R AT S 0 1 1 0 4
2806—40M Bracket, Ccylinder.... e 1 i) 1 1 8

2802-37N | 28024IN

—t u UE O O (fmm o o N ﬁ

2805-40!-1 2806-40A  2807-30 264130 0231 282326 0129 2827‘30 0ll7  2810-40M 281-40M

o Y — o - o Hifes cli= o O

2811-40MA 28!?“40” 281340M 064 OlI7 2818-4IM 050 0108 2820-4IM 2820-4IMA 0129 013l
2806-40A Spacer, cylinder bracket......cmnian 2 % 2 3 5
2807-30 Bolt ooyl inder -BrACKe i cainimini it 1 1 1 8 180
2641-30 Nut, cylinder bracket bolt.. ¥ At 1 10 200
0231 Washer, cylinder bracket boWb i 1 i 1 See "O" list

7/16" x1-1/8" x 3/32" plain steel_wasber
2823-26 Bolt, rear muagnard DIrace......iiiseeieie 2 2 2 4 80
0129 Nut, mudpguard brece Dolb.wssesseniissassse 2 2 3 See "Q" list
3/8"-24 x 1/4" x 9/16" hexagon nut.
2827~30 Serew, rear-axle adjusbinfeecsss s 2 5 2 8 150
0117 Nut, aXle ddeS ing screw,,.. o 2 2 2 See "QY list
5/16"-24 U.S.F, x17/64" Xl/E" hexator
nut.
2810-40M Plate, skid.. i 1 i} 1 o
2811-40M Clamp, rlgqt Trort 1 1 1 1 10
2811-40MA Clanmp, left front.. SN~ PO — 1 1 0 1 10
2811-41M Clamp, skid plate_uuu_u_”“u“””"”"""”""_" 0 O 3 1 10
2812-40M Bracket, left support”"”"__”“"”""_”""_”" 1 1 1 1 10
2813=40M © Nut, Enpport DracKel...iawsiime wmbsiiia F g ] 1 1 2 b
064 Bol Lpn skld Plate s b nssssiy 2 2 2 Sec "O" list
5/16"-24 U.8.F, x3&/4" x1/2“ hexagon
head bolt.
0117 Mut, skid plate i 1 g SO SURID e R/ 2 = £ See "O" 1list
5/16"-24 U.8.F, x 17/64" x 1/2"
hexagon nut,
2818-41M LUEBZAEE CATT 18T iimrresinrsrersunansanioniinsesnrnesases 0 i 3. 1 §]
050 Screw, luggage carriler clamDuiein, 0 3 3 See "O" list
1/4"-24 U.S.F. x7/16" round head screw.
0108 NUt, CLAMD SCIEWiieissrisrirmmssariransssnsssnssninisnenns 0 3 3 Seg "Q" list

1/4" O LS. W, x BAEAY x T/16"
hexagon nut. s
“



Photo Part Number Used On Used For
- No. haba Name of Part
40WLA|41WLA|42WLA| 100 Units | 1000 Units
- GROUP 5500 ERAME AND FITTINGS - (Continued)
2820-41M Stud, luggage carrier, {eight a0 1 0 2 22
2820-41MA Stud, luggage carrier, EIBPL ] consemsssimmpensons 0 1 0 2 22
= 2820-42 Stud, LUGEAEe CATTIBr ..t 0 0 5 2 . 20
0129 Nut, luggage carrier stud (3/8")...cc.. 0 2 4 See "0O" list
s/8%-24 U.8.F. x 1/4" x'8/16"
hexagon nut.
2 0131 Nut, luggage carrier stud (77167 Y LAt 90 2 0 See "O" list
?/16" 24 V x 1/4" x 3/4" hexagon nut.
GROUP 5500 FOOTBOARD GROUP
2928-38 Rod, front footboard SUDPDOP L. hsiiiituanasans - 4 1 ) 2 36
2929~32 Rod, rear f£00tboard SUPPOIT.....coscreiiirnssvenns 0 ¥ 1 2 24
2932-14 Nut, front support rod, large......ceseee 1 1 1 1 10
e 2932-32 Nut, rear SuppPOrt IOQ..ceseisessssssiismiine 33 L KRS ! 1 10
283238 Nut, front support IO 1 1 1 4 30
2934-~39N Sidebar, right footboard 1 1 1 2 20
0344 Fitting, grease straight 1 1 3, See "O" List
o 2936-36N Sidebar, left footboard... 1 1 i 1 18 .
0129 Nut, s1debar 0 YRR ovsecsissssneniesermansassnponminsmmaastvd 3 3 3 See "O" List
3/8"—24 x 1/4" x 9/16" hexagon nut.
0105 NUt, £OOTL1EVET TOQuiiiiriorirmirneniisisiinnssssisansans 1 1 il See "QO" List
- #10—32 x 1/8" x 3/8" hexagon nut.
2938-40 Footboard complet. i, 2 2 2 8 140
294040 Pad, footboard.. Al Sel bl ot Ll 2 2 2 16 400
2041-14 Rivets, footboard pad ...................................... 26 26 26 200 4000
: . 2944-40 Hinge, footboard, right.....an. 2 2 2 0 5
2944-40A Hinge, footboard, leff......ce 2 24 2 0 5
2945-14 Rivet, footboard hinge.. RS 8 8 8 0 15
2049-35 Stud, footboard - 3- 7/32“ rignt 1 i 1 3 50
a 29560~35 Stud, footboard = 2-5/8" lefl....cw 1 1 1 3 64
2951-24 Stud, footboard — 2-15/32" lefl....ccuwn 1 1 1 3 30
2951-35 Stud, footboard - 2+29/32" right...ccoiiinas i A 1 3 40
0225 Washer footboard StUd...ccisranrimmieisivnaii 4 4 4 See "O" List
& z/8" x 13/16" x 7/64" plain steel washer.
2952-35 Washer, spacing, footboard stud............. 2 2 & 30
0129 Nut, £0otboard Stud......cesscescnsicimsrsiisiniinn 4 4 4 See "Q" List
5/8"—24 x 1/4" x 9/16" hexagon nut.
o 2954~14 Bolt, f00tboard NINEE...cmmmmniisiisiinne 4 4 4 8 100
2928-38 2929-32 2932-14 2932-32 . 29%2-38 2934-33N 0344  2936-38N
o . R . S TRy = mammss W
029 0I05 2940-40 29414 294440 2944404 294514 294535 295035 2951-24

m'OOQhﬂ-a

295135

2964-35

[—J P  ° _\"os

3051-36AN 305-4IN  3060-38 0129 3067-36A 306742 0108 .

JV@O

0225 295235 0i29 295414 008 295639 2958 35, 295&-35:« 2960:36__0232

I3346 42!‘1

15345—12&*

b -,.-»a'f.u %"




Photo Part Number Used On Used For
No. Mk Name of Part
40WLA[41WLAJ42WLA | 100 Units | 1000 Units
GROUP 5500 FOOTBOARD GROUP = (Continued)
0108 Nut, footboard hinge Dbolt.. 4 4 4 See "0Q" List
1/4” 24 x 5/32" x 7/16" hexagon nut
2956-39 Lever, F00LDraKe..iiiiiiirianreeneeeenan 1 I 1 2 40
2958-356 Lock complete, brake rod..........mne. I 1 1 0 3
2958-354  Stud and nut, brake rod locK.......aeee. 1 1 iy 0 4
2960-36 Stud, brake leVeT.....icirmmis 1 1 ¥ 4 60
0129 Nut, brake lever stud.. e o, 1 1 See "Q" List
3/8” 24 x 1/4"'% 9/16" hexagon nut.
0232 washer‘ brake stud... 48 1 17 Sée "0" List
7/16" x 13/16" % 095 plain ‘steel ‘washer.
2964-3b SPring, brake 1eveT...icrmiimmns 1 ) 1 B 200
13245-42M FOOLTEBL CDL . iireereemmmrrmmmmseernnneernrsssssenstaenaiinsaonis 0 0 1 2 24
13346-42M RUDDEr, LOOLTBBL.icviinerrercrnsmmrernrmmmemisassissssiisiives O 0 e 10 150
GROUP 5700 REAR STAND GROUP
Z051-36AN Stand, rear.. 1 0 0 1 10
3051-41N Stand, rear.. R s S A Bl € 1 i 1 10
3060-38 Bolt, stand shoulder ........................................ 2 2 % 4 40
0129 Nut, stand shoulder DOLL.........ssssieeiiicssasss 2 2 2 See "0" List
3/8"-24 x 1/4" x 9/16" hexagon nut.
3067-36A BEANE CA L0 i iasrissr i smuss fesanrsn Frasstarasnseer rores 1 s 0] 6] 80
3067-42 RS e e e el 0 1 6 80
051 Bolb ; BtanlBatithucamsiimsrisssssserasismssnsirss 2 2 2 See "O" List
1/4"—24 X 1/2" round head bolt.
0108 NMut, stand catch DOltaiiiiiiiiniiiiiiiiinns 2 = 2 See "o" List
1/4"H24 x 5/32" x 7/16" hexagon nut.
GROUP 5800 SEAT POST GROUP
3101-26 Bracket, S6at DaAl..eeisserersorssassresrsrsasarrssnnnsssnsen 1! 1 1 0 1.
0344 Fitting, grease, stralght..ieicosimnmiis 1 1 1 See "Q" List
3103-29 Plate, SEaTt DATlaiiasssisimmiitronesinosssassrsasass 1 1 T 5 20
0318 RIVEEE, BEATL DATwrsrermsrmmimmssssisbopbyotpsssssnsississs 3 3 3 See "Q" List
1/4" x 9/16" round head rivet.
3105-30N BAT, S0AL. ciwssamsisisrirmrissrsssisrrssr smnmnsuzasoss poosisnnenss 1 1 1 1 16
068 Bolty seat:Dar, Srenbi.aiiiiismeimsissmmmas 1 1 13 See "0" List
5/16"-241U.8.F.x 1"-13/16" x 1/2" hexagon head bolt,
0117 Wit 86aL BaT DOThimmsssersmssminssrriressensssrinnny 1 1 1 See "O" List
5/16"-24 U.S.F. x 17/64" x 1/2" hexagon nut.
311037 Bushings, seat bar (set)....... 1 1 1 0 30
3111-29 Bin, clevis seat bar... g e . G & 0 20 700
3111-12 Pin, clevis, Goat MELL..... o il isonvs sl O 0 4 20 700
3112-29 SOTINE ACIBNES Dl ismioornsassisissssssnirsssasansanss 1 1 1 10 200
3113~29 Bushing, 8eal PO8Uiiciscsrssresssiienmmonsenasassrisiasnns i 1 i B 0] 26
3115-29 PIUNERT; Se8luiivsmniimiiaiisiissg s 1 T 1 j 5
3117-29 EAnle, ROARBE i oo ernesits vssvessilies sintastane asnions 1l 1 iy 0 7
3118~29 Rivetr, Plunger. . LINK.iidsimipersimmizgimorioi 1 1 1 0 7
3119-13 Bushing, DTHARET 11 it nni i can et ivsssskavy 1 1 1 0] 7
3121-30 Plunger assembly (150 to 230 1b8. )eweceeeeeee 1 1 ] 1 2
3123-30 Plunger assembly (130 to 150 1DS.).cccreernes 1 iz i: I 1
3128~29 Springs, lower, set.. ey G N =5 d i 1 8 180
3128-31 Spring, cushion, flat wire A 2 & 2 12 280
3129-31 BEring, CUSRION. (it iessissisossiasitaies ! i 1 4 50
3133-30 Spring, seat post TeColl.iwrrimiimmeininisice 2 2 2 2 24
186~10 Spring, seat post auxiliary (2-3/4" 1 1 1 2 20
3135-30 Spring, seat post auxiliary st 1 1 1 4 60
3137-30 Rod, seat post.. S T e T 1 1 1 1 10
3138-31 Collar, FUTAB iuicirisnsqusnisonsssanmmniisrsinssisassossssinrs . 2 2 2 2 16
3141-29 Nut, plunger 1loCK....i.ewesee 158 8 1 1 (0] 2
314325 Nut, seat post rod.......... sass ] ok i 1 0 6
3144-25 Nut, rod 1oCK.suiimimimmrerrmesssimsmiunnnmssnses i i< x 1 16




Photo Part Number Used On Used For
No. Number Name of Part

40WLA|41WLA[42WLA | 100 Units | 1000 Units

GROUP 5800 SEAT POST GROUP - (Continued)

7_3m-29 suz2

2829 3!38-5I

o0

313%36 3383 314!29 _ 3!43—25 34425 34720

h 0 o .~ oO

3!87-54- __f__|3189-34- v mzs ozz+ | 3205-34 0li7 3209-31

OSH-

B147-29A Nut, SPTINE 2dJUSTING.wceerrrrereresanerossranennasss 1 g T 1 8
0lz¢e Nut adjusting nut lock... Lianen . B 2 2 See "O" List
3/8"~24 x 1/4" x 9/16" hexagon ‘mut.
GROUP 5800 SADDLE GROUP
3181-40M Saad1e; BOLOmimisi i irsisiar s 13 s 1 4 48
3182-25 FPOE L vosvaisvsvunsnusmysmimssessions sonnassmukbig sutese s s masas gus svay 1 1 1 0 4
0314 Rivetsﬂ 51111 e 4 4 4 See "QO" List
3/16" x 3/8" truss head rivet.
3187-34 Bolt, front saddle.......ceceieicn e, i 1 1 4 42
3189-34 Washer, Trant bolt: curveaisissvsiis 2 2 2 4 32
0129 v 15 oM Wi\ o oo o W RS 1 1 1 See "O" List
3/8"-24 x 1/4" x 9/16" hexagon nut,
0224 Washer, plain, pommel DO1tT.....ccccviiiminiiiainnnne 1 2 1 See "O" List
378" x 15416 x 146" plain steel
washer.,
320534 Stud; rear Sa0dLle...uvwsemsimsiraisasosnenssssi sssvres ) 2 2 0 15
0117 Nut, rear stud.. o 2 2 2 See "Q" List
5/16"~24 % 17/64" X 1/2" hexagon nut
3209-31 Spacer, rear Stud......csee kseEaknran 4 4 4 0] 12
GROUP 5400 HANDLEBARS AND CONTROLS
3302-37AN Handlebars COMPLeTe.iccuiicvsrissersrsiriornnrornnsanes 1 1 1 5 2 14
BEOT-S6AN  Hondlebars Dare oo msanssrssprscrmsssospmanknssinnreen s i o 1 1 10
603330 Bolt, handlebal. i iisiisssssiiimmirmigimse 2 2 2 3 30
SOILBER (APl TabbBraacsbunanisnsnnnnmiseisysmas 2 2 2 50 2000
3312-35N SO ETE L erareransirnesibdrtinhsdicimbhosttavict anmafass nisshekinotie e 2 2 2 26
3316-36 PHINEOY Ganimvasrasiniiig NS R R e iR 2 2 2 2 18
306-15 Pin, £07 TOLleT wiciosmtamesminasamsie fosdasts s 2 2 2 16 300
3320-10 Roller, Dlalniiassismiinsiiesmessisistigitsiinn b2 2 2 12 320
B3321-31 BloBK, Follblwsmsssmsmusssisncrnnstsssansavesnssonsres v e 2 2 2 29
3322-31 Screw, wire fastenlng......c.eeiioecons 2 2 2 2 20
3324~09 End, CORLTOL WITBuiwiussivnmaiismasmissasives 2 2 2 2 20
3326+-09 Wire with end, Control....cuemmmse 2 2 2 20 640
333036 Nut, handlebar end........csmemmenme & 2 2 4 60
333236 Plug, control CO1l.ussssscscssonrersmnescspossssaspassassns & 2 2 2 18
3333-31 Screw, set, fOT DIULcicsrcimsiaianeeenne 2 2 2 2 24

29



Photo Part Number Used On Used For
No. Number Name of Part

soWLAl41wLAlsswLA| 100 Unit | 1000 Units

GROUP 5400 HANDLEBARS AND CONTROLS - (Continued)

3334-32 Coil and Plug, Control...ssimeeineiiannes 2 2 2 4 100

3338-32 Coil only, CONETOL.riiicesesresssssnssnsstrsansarssnsasne ol 2 o 2 2 24

3344~26 Clamp, control coil, leff...... S 1 1 2 25

3345-26 Clamp, control coil, right.. 1 1 0 i 6

035 Screw, control coil’ clamp... 5 2 2 2 See "O" List
#10—32 x 3/8" fillister head screw

337036 Connection, carburetor control.. veerees L 1 1 3 50

3371-364 Clamp, carburetor controluuunuunnunuuuuu 1 1 1 1 5]

3371-37 Bracket, carburetor control... 1 1 1 1 5

1627-37A  Bracket, timer control... wine 1 1 1 0 1

3393-37 Clamp, on frame, timer control e 3 1 1 0] 5

3393-38 Clamp, on cylinder, timer control .............. i 1 0 1 15

1634-36 Stud, timer control comnection..... i 1 1 1 0 4

GROUP 5800 TOOL BOX GROUP

BA52~-35AN  BOX, LOOL.vemeerrieniiiiiiiiiiiiiiisissssnssssesesnase 1 0 0 1 4

3452-40N o) N v To 1 RO SRR PPPPPPRPOSPPPPP PP PP 0 2 g 1 7

BAREBEN . Covel, 00T DOXuaiwisiiiimiiimamisitoiommsiion # 1 0 0 1 4

3456-40N  Cover, TO0Ll DOXeiimii i, 0 1 1 1 4

3457-40 Spacer, tool box mounting.....ee, 0 i i 1 5

3458-40 Screw, t00l boX MOUNTING....ccciimmnreiriniiissaias 0 1, 0 2 20
5/16"—24 x 1+~19/32" oval countersunk head screw.

3805-30A Screw, tool boxX mOUNTING....oomiiiiimiinianien 0 2 2 10 200
5/16"-24 x 19/32" oval head screw.

0117 Nut, MOUNTING SCIBW.riiciriimiisisniivasiimsisississise 0 B B See "O" List
0/16" 24 x 17/64" x 1/2" hexagon nut.

058 Serew, LOOL DOXKe i aiaibimsbing ) 0 0 See "Q" List
5/16"—18 ¥ 13/18" oval countersunk head screw.

0111 NUt, t001 DOX SCIeWeecoicrccverssssmrsssssassaessarassesanss 2 0 0 See "Q" List
r/1b"—18 x 1/4" x 1/2" hexagon mut

2464-26 KeY, TOO0L DOXiuiiiissrrrissssrreeraaniisnsssbarssessanrunsiassssas 1 1 1 20 500

Z467-35N  Bracket, T001 DOXuwasisveerimioniminimiiimiieonn 1 0 0 0 2

2467-41N . Bracket, t00l DOXuuasumssanisimimisis 0 1 1 0 2

060 BO1t, 001 DOXiusriiecresierreerssassrssnsirssonsssssaessnnessses Y 0 0 See "O" List
5/lo —24V x 9/16" x 7/16" hexagon head bolt.

0117 Nut, tool box bolt.. 1 0 0 See "O" List
5/16“H24 X 17/64“ x 1/2" hexagon nut

3478-35 Wasner, to0l DOX SCIeW..ciimmmnnmiinss 2 2 0 8

GROUP 4300 TANK GROUP

3501-40BM Tank, Tight, Oll.ceii e ¥ 1 L 1 132

2502-40BM Tank, left, EaS.c.cmnmimma i § 1 1 ] l?

3502-37BN Strip, £ankK LoD J: 1 1 0 3

3505-3"7 Rod, 011 tank BAUEE..c.eceersmeessmmmesisaininines 1 1 58 2 20



Photo Part Number Used On Used For
& No. Number Name of Part

40WLAl41WLAL42WLA| 100 Units | 1000 Units

i ~ GROUP 4300 TANK GROUP - (Continued)

°_hov—d

_ 3qoadoAN 345240  345635N  3456ON  34SP40] T 345840 3805304 OU7 058 - oill 346426

3467-35N 3467-4IN 060 347835 550#4OBM 3502-40BM 350237BN 2326°26 350537

= o0, .

3504-38C  3505-37A 3507-36N 350737N 3509-36 ~ 3529-37 OZM- OIW 353218 3532185 353318 353434

C,J‘%'QO\O/«\O/ &

= 3531-40M 3571-37A 3571-38D 357715 3572-36A 3572363 3572:36C 360HOA 3607-41M OH-O 3612:39

0. O

362932 361439 363332 128533

O

361515 | 360339 362439 362732 562;-39

- iy

o) . SR e
3633-40 363440 363540 4764-26 565.640  363740N 020 363840 . 969
: e et R T i e e Bl i Sl e e R S
23226-26 Plug, 011 tank dralll...ccceeeee, 1 Q 0 2 30
2326-38 Plug, 011 tank Aralfa..ciessese 0 £ ik 2 70
3504-38C Gasket, dArain DDLU 1 1 3 4 48
< 3605-37A BUFTer, TanK..eoeimmmmsssenmine, . i 1 10 100
3507-3EN Cap, £a5 LaNK..rieniiasass e 1 1 A 20 220
B507-37N  Cap, 011 TanKiieecm . 1 b 1 10 140
350836 Washer, tank Cap, COTK.uuicciimmmennes 1 1 1 10 170
— 2500-%64  Washer, tank cap, leatheT...oe. 1 1 1 10 170
3529-37 Bolt, tanK MOUNTE L T cievrrasnnsrenmnronsnmenssssiesnannonans 3 3 3 6 60
5/16"u24 x 2-1/4" x 1/2" hexagon head bolt.
0214 Nasherr for mounting bolts.. 3 3 3 See "Q" List
- 5/16" x 5/8" x 1/16" plain “steel washer.
0117 Nut, tank mounting bolt.. 3 3 3 See "0" List
5/16" 24 X 17/64“ X 1/2" hexagon nut
3532-18 Screw, tanK LOD.eiiiimrisiissiiniaen. 2 2 2 25 360
o 3532-188 Screw, tank, top, oversize.. Celusassiitsaseriag A 2 2 5} 72
3535-18 Washer, spring, for tank screw .................... 2 2 2 10 200
3554~34 Washer, paper, for Tank SCTeW........oo.. 2 2 2 2 22
3531-40M Plate, caubion, on tank.....emne. 1 1 1 k 10
GROUP 4200 0OIL PIPES AND GAS PIPES
B571-37A Pipe, motor oil pump - Y8 TP = A P T 1 1 T b 60
3571-38D Pipe, motor oil PUMD YeLUIM.cccmimmmrmnrnmnes s 1 1 4 a2
2572-37A  Pipe, 011 TaANK vVenl...icmmimree. 1 1 1 2 20
3577-15 Nipple, for 3572-38 and BET71=3T A cireenserasnees 2 2 2 2 10
3572-36A Nipple, for BT 2B T Averreresssorsnasensasnrasrissrasssivanss 2 1 1 1 /i
3572-%6B Bolt, nipple, for vent PiPe..ccemmeeciisan 1 1 1 1 18



Number Used On Used For
Photo Part N (p
Ne. Number ame of Fart
40WLAJ41WLA|42WLA | 100 Unis | 1000 Units
GROUP 4200 OIL PIPES AND GAS PIPES - (Continued)
3572-36C  Washer, brass, for nipple boltcaisnnanss & 4 4 10 150
3607-40A Pipe, gas feed.... iR AR 1 0 0] 4 50
3607-41M Pipe, gas feed..... 0 i 1 4 -3 50
0140 Nut, gas pipe, valve end 1 1 1 See "O" List
15/32"-24 Spec. hexagon nut (011 pipe nipple)
3612-39 ML, GAE BliDB et ineinere sl ite sy b s BN 2 2 2 2 30
3615-15 Nipple, EaG- DI DR G e Rk i s 2 2 2 4 20
3623-39 Stragner complele, EaBinwsiosmmisoriisinessassis 1 0 0 2 30
3623-41M  Stralner complete, gas.. axgiaEs ss dkshns 0 ! 1 2 30
3624~39 Base: 2as SBUPABIE TG iviirernensotobittessies tenses - 0 0 i 10
G624-AIM. Bage; e85 SLTALNeD o isirbstormmrsessremarsamstasnns, . O i 1 d& 10
3627-32 Bereen; £a8 stralneriuaiiansimsinnivigy, -~ 0 i I 2 24
3627-39 Seresn, £as BUIEINET wesomssiriscsoxorsrsstFitine. 1 0 0 2 24
3613~39 Washer, sealing, gas strainer....couse...e. 1 0 0 10 100
3629-32 Car, CAERBEPELNET  ineeivisminsisviasivesiassinbissssvisin 0 1 1 2 10
3614~39 CaD s B BETRTRET s s il T AT e vensos i e Tarne 1 0 0 ) 10
363332 WasSheEr, Cork, £38 SLFRlNER taiiiurritas 0 2 & 16 200
1285-33 Washer,; T1bre, gas stralneli.ciucaiisinges 1 0 0 6 60
3633-40 Rod,  gasaiglve: ad NSEiNE e piig o 1 s 1 X 12
3634-40 Sedl ~UDPPET EAR Val V. covumismmnsastilesss sharsnsrasessds 1 1 1 2 24
3635-40 Washer, ad Justing Tod. . liEiiiisiemsaan, | 1 1 1 2 18
4764~26 SpEINg,: adJusting oG o insvssniss 1 I 1 2 24
3636-40 DE, [DEY. VALVS 'SBET sassoumsronssisrensrsosmsiatss 1 ) 1 1 10
SRS =40N  Kuob; adausting rod. . caiaaiaginaismniieie i} 1 1 1 10
020 BCrew s2d et Inglehd: KNoB . divniniaisiges 1 1. 1 See "0" List
$8-32 x 1/4" fillister head screw,
3638-40 Washer, gas valve nlpplesiasuaibisuibsisi 2 2 L 2 24
3639-40 NIpple, EaS MALlVE.cerersrsersersnarisrrsrsrnensnssersasrarsann 1 1 ol % 10
3640-40 SRECEr; BES VALVSwuiimisalimdisiis s i 1 1 1 0 6
GROUP 5700 MUDGUARD (FENDER) GROUP

ST02=A0M Mudpuard complete, Iront..cessscssmssseoemis L p 1 4 60
3710-40M Mudguard complelte, IeaT.....e.oisssimsoomes L 0 0 2 16
ST1l0-41M | Mudpuard complele, IBAT.aawsseaimossiisonis 0] 1 0 2 16
3710-42M Mudguard complete, I'GaT.......eccccssmmsessrensarerons 0 0 1 2 16
S712-40M - End, ' rear mudguard..cossiieisnaeariaesiiiis e 3 0 0 0 10
3712-41M End, rear mudguard IeaT......ccemsmiiesees 0 1 O 0 10
3712-42M End, rear mudguard Iear....cosssscemmens O 0 1 0 10
3726-40M Brace front, front mudguard p—— Y ¢ 1 1 0 3

' 5 3750-40MA A757 wg) 032 3751-41M
_/j - 7157-26 X 3/%[?34
@108 3751-39

©
0205 3w2-i3m
3748-26  4417-29 3745-29 3712 4
Oom : 3712-42M
on7
P @ 2823-26 0129
3702-40M CPT. 3732-34A 084 " oNn7 3710-40M, 3710-41M OR 3710-42M CPT.

3727-40M  Brace, rear, front mudguard.....ecececesee... iy d 1 0] 3
373036 Clip, Ifront mudguard DIrace.....csmsrasarins 2 2 2 0] 12
3732-34 Lock, rlght brace GliDuicoassmosmrmcnmmssmssariic 1 1 1 10 110
BTE2-34A Lock, 1eft brace ClID:iuiisciimimssmsiensirmoersnsens 1 1 1 10 110
3736-35 Brace, top, rear mudgUaTrd..cimessssmmsmoneen X 0 0 0 1
B736-41 Brace, top, rear mudguard... spr k) 1 1 0 1
3739-34 Brace, rear mudguard end........u. . 2 0 0 0 2

32



Number Used On

Used For

Photo Part
No. o e Name of Part
40WLA|41WLAJ42WLA | 100 Units | 1000 Units
GROUP 5700 MUDGUARD (FENDER) GROUP - (Continued)

3737-36 Brace, rear mudguard end........cecsceesens O 2 2 0 2

3741-34 Bracket, Tear antl DIBOSi. . ramsmiimiioarisiision b 3 1 0 2

B743-23 Bol%. and nut; brace brackebli...cwsubbsss: & 2 2 8 100

0308 Ri\retsl,1 fori'braces and CliDs... e 8 8 8 See "O" List
3/16" x 9/16" round head rivets.

0314 Rivets, mudguards O DIaCeS...ccewecesecronn 10 0 10 See "Q" List
3/16" x 3/8" truss head rivets.

3745-29 Clip, right, rear mudguard....iee. 1 : 1 0 2

3746-29 Clip, left, rear mudguard.eesceesemmno, 1 1 1 0 2

3748-26 Bolt, rear guard support..cimibie s i 2 2 2 4 48
5/16"-24 x 1-1/8" x 1/2" hexagon head bolt.

0117 Nut, mudguard support bolt.. 4 4 4 See "Q" List
5/16" 24 x 17/64" x 1/8" hexagon nut.

4417298 Plete ] redr bolt., ahee e il 1 0 11

3750-40M Bracket, right, front guard support .......... 1 1 0 0 Rud

3750-40MA Bracket, left, front guard support........ 1 1 0 0 12

3751-39 Hinge, rear madBUAT...ccormssrrmrenmeassssssssassonnnants 1 0 0 0 20

3751-41M Hinge, rear mMUdBUATd...ccccvrrreereermrerisimmmiimnisisine 0 1 0 0 12

3751-34 Hinge, rear MUdgUard.....ccccoiiciiciiininnensnnnnnns 0 0 1 0 12

3752-30 Pin, rear mudguard hinge ................................ 1 1 1 2 24

0314 Rivetsﬁ vaar mudendrd DiNEeq anavamnsnmses 6 6 6 See "O" List
3/16" x 3/8" truss head rivets.

064 Bolt, rear mudguard lower end... 2 2 2 See "Q" List
5/16" 20 X 34" x 12T hexagon head bolt.

0117 Nut, rear mudguard BOlt.....eosrircosiseenns 2 2 2 See "O" List
5/16"~24 x 17/64" x 1/2" hexagon nut.

2823-26 Bolt, rear mudguard DTECE.....cemermsresrsseasasasens 2 2 2 4 20
5/8"~24 x 29/32" x 9/16" hexagon head bolt.

0129 Nut, rear mudguard brace DOlt........coseeesses 2 2 2 See "O0" List
5/8"~24 x 1/4" x 9/16" hexagon nut.

3757-26 Flap, front mudguard....c..eeeeoeeeiescnases 1 X i 10 120

032 Bolt, mudguard flap... . i 3 = See "O" List
#10—24 x 5/8" fillister head Screw.

0104 NG, MuAPUETa TLED armmmmsseipissismmmrssoonme 3 3 3 See "O" List
#10—24 x 1/8" x 3/8" hexagon nut.

0205 Washer, mudguard FlapD........i.cmimorisns 3 3 3 See "O" List
7/32" x 1/2" x 1/16" plain steel washer.

GROUPS 4900, 5700 CHAIN GUARDS

3801-32N Quard, front chaln ouLer.......cccvmimememe. 1 1 1 1 20

3804-32N Guard, Inside, upper hall....cccine 1 0] 0 & 20

3805-32N Guard, Iinside, lower half.......cccecmie 1 0 0 2 20

3804~-41 QUATA o TETAR Lo pevsvsssiensisinns sxoriarspesinasssrrennanpnss 0 i b i 2 20

3805-30A Screw, Inner SUATG...ciceicisssessessasasssnsassessosinnin 2 2 2 10 200

3805-30B Lock, Inner guard SCreW.caessseeseasaniomion g 2 2 1 360

3805-39 Plug, Inner fuard SCIeW..cecceeeemcisieionmenannans 2 2 2 0] 4

3805-32D Washer, screw plug... 2 2 2 0 3

3806-41 Bracket rear, inner guard iy el 0 1 1 1 12

3807-26 Bracket rear, outer chailn guard 1 i i 1 14

0306 Rivet, for bracket.. 4 4 4 See "O" List
q/lﬁ" x 5/16" round head rivet.

053 Screwr rear, front chain guard.............. % 1. in See "0O" List
1/4"-24 X 5/4" round head screw.

0108 MU, 10T PEAT BOTOWiiiiwrsiniimiimhivi it 1 1 1 See "O" List
1/4"-24 x 5/32" x 7/16" hexagon nut,

3811-28N Cover, chain InspeCtlioN...cceiciemenn. 2 2 2 1 15

048 Screw, chaln guard COVETS..umrimiiean: 4 4 4 See "O" List
#12-24 x 3/8" oval countersunk head screw.

3812-29 Cover, inner guard Slot....ccnnn. zk 0 0 6] 9

030 SETaW,: BLEL, COVET . aismrurimrersssssmemmsamrntsty 2 0 0 See "O" List
#10-24 x 3/8" fillister head screw.

0104 Nut, S1QL COVEr SCIeW..cciuremersssscissiiirinsiisnn £ 0 0 See "O" List

#10-24 x 1/8" x 3/8" hexagon nut.
33




Photo Part

NO. Numbct

Name of Part

Number Used On Used For

4OWLAJ41WLA[42WLA | 100 Unis | 1000 Units

380K32N

3807-26

o i

o4

38135-29
0108

3814~29
3815-29
0215

3818-36N
524~25
0108

3745-29
3828-36
0108

394.0-35N
3941-30N
3943—-30N
3945-30N
3943-36N
3947-16N
3947-29N

3901-30N
3906-30N
3809-30N
0344
4910-30
3910-37
3921-30
3923-30
3925-30
o282

3926-30
392930
3932-30
3935-30
0308

GROUPS 4900, 5100 CHAIN GUARDS - (Continued)

3804 32N - 380532N 380441 3805-30A 3805308 380539 3805320 3806+

G (= o _
0306 053 0108 38I1I-29N 048 : 38!2-5 030
3815 -29 381529 ozls 38i8-36N  524-25 OIOG 3745-29 : 3623 36
Bolt, for InNer GUATA. .. ciiwceeeisasrsasssssasasasagas 2 0 0 2 100
Nut, fdr Inner guard bOIGiiaiceariasa. 2 0 0 See "O" List
1/4"-24 x 5/32" x 7/16" hexagon nut.
Spring, for inner guard bolt....c.n.. 1 ¥ 1 4 80
Washer; small, for SPTriN.c...cwiiemiiin 2 0 0 2 40
Washer, small, fOT SPTINE...eiiisisienanmronerens 2 0 0 See "0" List
5/16“ b's 15/16" X .0625" plain steel washer.
GUETd, "TOAY CHBIMwmirsmsirmssmniinpainirsmissaarione i 1 B 4 60
Spring, rear guard front stud... 1 1 1 4 44
Nut, rear guard front stud... it 1 1 ¥ See "Q" List
1/4"—24 x 5/32" x 7/16" hekagon nut
Brackel, rear chaln guard....siiesiesmsinm 1 1 1 0 4
Stud, for Leal Mrackeliinbnuiivnennavigieg ¥ 1 1 0 6
B, LOT DEAEKE Y e o sbs i nmiaamsrir s eis s shrsommes 1 1 i See "O" List
1/4"-24 x 5/32" x 7/16" hexagon nut.
GROUP 5300 RIMS AND SPOKES
Rim, 18" {WLA Tearlui usuianuiminnssn 1 1 1 0] 100
RiB, 18%, TPENE it it s 1 1 1 0 60
Spoke, front wheel, 8-3/8"..ciiiniiinicaenns 20 20 20 200 1000
Spoke,, front brake; S-b/I8M. i iliiisial 20 20 20 200 1000
BUOKE ;- (WLA TBET) o isvssrrvssenton ortnssonsrer ot moressssrsss 40 40 40 400 3600
Nipple, Iront wheel . . iniiahain st 40 40 40 200 2000
NIPDIe  {WLA DOAT) . ciiicciiisusmisiissisnsssinssneins 40 40 40 300 6000
6ROUP 5300 FRONT WHEELS AND PARTS WLA
Wheel and brake shell, front.....evinnen T ik 1 1 12
Hub and brake shell, rront e 1 3: 1 0 18
Shell, front hub, with brake Shell 1 1 1 0 0
Fitting, grease, stralght... s 1 1 1 See "O" List
BN, TROTIN - counsonvcosaravisssnssvsamin eranhie Fov griadi rsasiss aiess 1 1 1 i ! 300
I o7 - o] I A e 2 2 2 4 100
Slesve; Iront AXlos..iaicssinumi it 1 1 1 1 70
Cone, rTront Hub.....cuesssiesosss PSS PARAA D e 43 1 1 1 80
BIng, 8pring; FOI' CONG.i.iiiiiiisiarimenisinenii 2 2 2 2 34
Ballsg, - front hubi oo 26 26 26 See "Q" List
5/16" steel balls.
Washer; cone: YoCK.... .iicinvamieraiisiss i i 1 1 2 70
Nut, cone lock... IO D2 oM SO o Rt 1  } 1 1 30
Guard left 1nner dirt ...................................... 1 1 1 0 5
Flange, Tor 8pokes; Ylphb..ci.cusiveiviminsass 1 1 1 0 0
Rivets, spoke rlange and brake shell, 10 10 10 See "O" List

3/165 x 1/2" round head rivet,

34




Photo Part Number Used On Used For
- No. Number Name of Part
OWLA|41WLA42WLA | 100 Units | 1000 Units
. 6ROUP 5300 REAR WHEEL AND PARTS
3951-36N Wheel complete, 1less Blre.... 1 1 1 b 30
e 3958-36N Hub complete... e S b MRS I Al < i 1 1 0 16
2960-36N Shell, hub, only I S WA e e 1 1 ! 0 36
3963-35 Sleeve roller be&rlng ...................................... i 1 T 2 46
3965~35  Ring, 1ook, bearing retiining ........................ 2 P 2 2 22
- 2966-39 Washer, thrust, brake slde.. st @Al 1 1 1 20
3967-35  Retalner, roller, large... AN TR ety 1 1 1 4 52
2289-25  Roller... T I TN T 14 14 100 1000
3968-35  Washer, oork sprocket 5 s (- OORSR 1 § O L 1 4 54
A 3970-35  Retalner, cork WEBRBT tavir s riasmaa vy savibiea i & 1 1 1 30
%972-35  Cover, bearing, outer... SRR i X 1 1 1 16
050 Screws, outer cover.. SRETA S - 5 5 See "0O" List
1/4"-24 x 7/16" round head Sorews. 4
3 0363 Washer, outer COVEIr SCTEWS.....c.cccrsciimes 5 B 5 See "O" List
#14 x 1/4" internal tooth shakeproof
washer.
3974~-35 Cover, Ilnner bearing COVOI.........ccme. 1 1 1 1 14
— 2975-35  (Gasket, for INner COVEeI.......c.coerien 1 1 1 3 36-
2976-35 Washer, cork, small.. o 1 1 1 5 65
3978-35 Sleeve, hub thrust s M 1 Y 1 1 1 1 21
3980-35 Shims, thrust adjusting, P14 = L RN € v s 7-9 7-9 7-9 10 120
. 2982-35 Washer, thrust, ThlcK.......n. 2 2 2 4 48
417-30 Retalner, small bearing .................................... 1 1 1 1 60
2289-25 Roller... e S e, 12 12 12 50 1000
4026-35  Screws, wheol mounting ...................................... 5 5 5 100 1200
GROUP 5300 REAR AXLE AND FITTINGS
BOOE-B5  AXLE, TOAT.errreremsmsesseessssissssssessmsosssssisassssnssasssas 1 0 0 1 14 |
0 BGO5—41  AXLE, TOAT.cccccisiniirerrmrrerrirnresiaiisisiat s s s st sans i 0 1 1 1 14
2634-30A Nut, rear axle ; X i g 4 60
4001~35 Spacer i N O 1 1 1 1 15
4006-35 Washer. lock axle nut ........................................ 1 1 1 4 70
¥ 30 53
3940-35N 3543-30MN ' 3945-30N 394566"
- 0344 3510-30 3910-37 3921-30 3923-30 392530 3926—30 3923 30 393230 393530

- 00.00

— . J e '
0308 3951-36N 3958-36N  3960-36N 396335 396535 396639 396735 2289'25 356835  3970-35

@.QQQOQOO.-

397235 050 0363 3974-35 397535 397635 397835 3980’35 3982:35 4730 228925 - 402635

3995-35 - 399541 2534&&& 400!-35 4006’35 4-004»‘35 § 4-004-4[ ..

35



Photo Part Number Used On Used For

Ne. Number Name of Part

4OWLAJI41WLA42WLA | 100 Units | 1000 Units

GROUP 5300 REAR AXLE AND FITTINGS - (Continued)

4004~35 - B186VE, AXLB.uimessmstinissisaimmsasmersosmemsy. L 0 0 1 &2
4004541, 4 S1OBVE, BELG....oriebrssssssorsyessissesssiansssiissisassiaremied - O 1 1 1 22
A005=-35 & Nub; aX1e SleeVE i iaiiiiammisimseiny b 1 1 6 96
4007-38 BORCAE., BRER. . ot i s e RS SRR 1 1; 1 1 10
GROUP 5200 REAR WHEEL BRAKE PARTS
4026-35 Screws, wheel MountIng......ccoiiiiiiiinininnn, 5 5 5 20 1200
4026-358" Screws, wWheel MOUNTINE..c.eesersrisssmvrnprsssssibinsnnnss 5] 5 5 5 500
4020-37AN Brake ' compPlete; TeaX....iiaimsimsmsessssiisiisissesa ok 0 0 0 2
4020-4TN: Brake complale, TOATuissscimsisisssamissinesgssiane 0 1 1 0 2
4032-37N Shell and sprocket, rear brake.........oo... P 0 0 1 6
4032-37AN Shell and hub, 1less sprockel.........iauen i 0 o 1 9
4032-41N Shell and sprocket, rear brake.............. 0 T, gtk 1 6
4032~41AN Shell and hub, less sprockel.......co. 0 d. 1 0 9
403%-35 Rivets, brake shell and sprocket............. 24 24 24 0 10000
403435 Ring,;  brake shell splash...eisieiressianiogs 1 ! 1 0 46
4035-37 Dowels, rear brake Nub..ec...cococomvsersesimresnsenss 5 5 5 0 230
40236-37AN Cover; brake Slaei .. i sad 1 L il 1 9
411131 Shoe complete, brake, UDPPET.......cmmimmnn. 2 0 0 10 80
4112-31  Shoe complete, brake, lOWeI......cinn £ 0 0 10 80

| i O B

| 4029°37AN  40294IN 40237N 4O3Z3TAN 40324IN 4O-AAN A033E5 403435 40357

ﬂf\f\mgzw

403637AN 41131 L 4112-31 4038-4| 4_033-4! 404631 4114-35 . 4!l4r4i ' 4125 28N .
m o N \-3 mpgal # o
405435 0!29 4—055 35 - 405635 4056-41 4118-35 4058;4# i 4059'35 4113-35
R W e N o WM o
OIE?__ - . 406535 o7 - = 406730 242330 0207 0212 403735 0127 4073-39 40?5‘35
4038-41 Sn0e oomplelon BRaKE y MPDBIT. .. oo ecmsrsrss sveissnrs 0 1 1 10 80
4039-41  Bhoe complete, brake, loweT.....ceeveeeievene. 0O 1 i} 10 80
4046-31 Rivet, brakefTImlng. i e cndian.adynama 26 26 26 1 1000
4114~35 Lining set, front and rear braké............. 2 1 : | . 360
4114-41 Lining set, rear brake... SO - S 0 i 1 i 240
4125-28A Spring, brake 2 2 2 8 500
4054-35 Shaft, brake operatlng 1 1 1 1 44
0129 Nut onerating shaft... 1 1 1 See "O" List
3/8"-24 x 1/4" x 9/16" hexagon nut
4055-35 Washer, spring, operating shaft... 1 1 1. 2 24
4056-35 Lever, brake operating........ o i 0 0 0 2
4056-41 Lever, brake operatlng""””“"“"""_"”"”___" 0 1 % 0 2
4118-35 = Stud, brake shoe DIVOL......cciimimmienremien.. 1 0] 0 0 6
4058-41 Brtudy brake=shos, PIVOL.....idmir iy 0] 1 1 0 6
4119-35 Plata, DEVOT BT .ot voafioiinnyiirhs s vnrss iizerenss 1 1 1 0 30
0127 Nut, pivot stud.. iR 1 1 See "Q" List
3/8" 24 x 21/64" x 9/16“ hexagon nut.
4065-35 Rod, rear brake.. N = b= 1 1 1+ 4 50

sorgagensrees




Phéss Part Number Used On Used For
No. Number Name 0’ Part

40WLA[41WLA[42WLA | 100 Units | 1000 Units

GROUP 5200 REAR WHEEL BRAKE PARTS = (Continued)

0117 Nut, rear brake rod... T 2 2 See "O" List
5/16"-24 x 17/64" X l/d" hexagon nut

406730 - Clevls, rear Drake: DO, . vrmissrsmsmrisiiimsrsanss 1 1 i 4 40

2423-30 PN DERKE rod LoVl i il rtrmbssmiistsbenre i i 1 24 700

0207 Waehar: CLEVIE DIN o cmisim s i e 1 1 1 See "0" List
1/4" x 7/16" x 035" plain steel washer

0212 waahezIT brake PoQuaaimaininineimainmaisin T 1 1 See "0" List
5/16" x 9/16" x 1/32" plain steel washer.

4037-35 Stud, brake arm ancChor.......ccceeeriirerniirsenrnsnen 1. i ¥ & i 12

0127 Nut, anchor stud.. ek 1 1 See "0" List
3/8“ 24 X 21/64" X 9/16" hexagon nut.

4073-39 Rod, brake, foot pedal.......... S Bl 1 1 1 2 18

4075-35 Shaft, DIAKE CTOSSOVET ... rverooseroosoosensorerrreesren 1 1 1 0 3

GROUP 5300 FRONT BRAKE PARTS

4108-31AN Cover, side, front brake.........oooeen.. 1 0 0 1 10

4108-41N Cover, side, front brake.. 0 1 1 i 10.

4110-30N Shell, front brake... T TR S R 1 1 1 i 8

4111-31 Shoe complete, brake upper”“”“""H"“"”“”” 2 1 1 1 40

4112-31  Shoe complete, brake 107 PO R L S e 1 1 i 40

4046-31 Rivat, Brake: LININE. anmnmnnnenancavivassio 26 26 26 26 1000

4114-35 Lining get, Tront brake.....cavmsimrmomons 2 1 I 1 ’

4116~30  Bushing, brake s8lde COVET.....uiwceiisis g 1 1 0

411730  Plate, center, s5tablliZer....scucimmmas 1 1 1 0

4118-29 Washer, spring, stabllizer........ccnieenien 1 il 1 0

4119-£8 = ~Washer, lnner, stabllizZer......aauiescaass 9 1 1 0

e R S S G e S e e At

SIAN 4I084IN 40BN 4IE3I 4231 404631 41435 4II630 41730 411829

(411929 412029  4121-29  4)22-30 0I04  41i835 411335 Cl27 41233 4124-3|. 4124-38A

I »

: - BT N
4125-28A 413040 4131-28 4133-36 413340 413730 (28 0344 4i4029 4435
@ W o= © 4 =
4142-39 4142354 €35  CIOSA 4|4330 414330 4143308 4:4+30 4&45& 44308 414441 414528
[+ I8 ‘i‘lllt :1! II"'..~‘.I E#aazu lﬂlﬁll
4%15 444928« 41494#{ 4!50-28N 4150-4IN  4I51-28 us;-un 4524 4!53'23» 033 415428

4069?6

o (6

; = O
032 415628 H56'4l 4157-28 4160-28 C53 0Olos 4!62-30

[ R—— O ,
416340 4l165-28 4|65-4] 416628 Cill ‘E?O'ZSI 4i71-29

4120~-29  Washer, outer, stabllizZer.. . ...i...ceeesee. 1 1 1 0 120
4121-209 | Cover, stabllizeTl iaiuibiinmnaimaag 3 1 3 0 36
4122-30 Stud, stabllizer collar.. 2 2 2 0 98



Photo pot Number Used On Used For
No. Kosbs Name of Part
40WLAJ41WLA[42WLA | 100 Units | 1000 Units
GROUP 5300 FRONT BRAKE PARTS - (Continued)
0104 Nut, stabllizZer Stud........cococmmm. 2 2 2 See "O" List
#lO—Pé x.1/8" x 3/8" hexagom nut.
4118-35 Stud, plvot.. S SRR e 1 1 1 0 4
4119-35 Pldte, pivot stud ............................................... 1 i 1 0 B
0127 Nut, pivot stud...... odhe | 1 1 See "O" List
3/8" 24 x 21/64" X 9/16" hexagon nut
4123-31 Lever, brake operating.. el ol 1 1 1 0 B
4124-31 stud, brake operating... Ty ey e g 1 1 1 0 9
4124-38A Nipple grease, operating stud ...................... 1 1 i 0 4
4125-28A Spring, brake Shoe.......c.cemseesieccsinmmmnsan 2 2 £ 8 120
GROUP 5300 FRONT BRAKE CONTROL PARTS
413040 Shackle, front Drake.......cccinemeons. i 1 1 0 18
4131-28 Bushing, brake ShAcCK1e.....ceewemmsmmssmsnee & 2 2 0 240
4133-36  Stud, fork, brake shackle.......... BTy e e 1 1 A 10 100
4133~40 Washer, 1ock, fork SLUd.....ceccisssssssomosamaciions L 1 1 P 32
4137-30 Stud, band, brake ShACKLE.......cceceserieninns 1 1 1 5 50
0128 Nut, fork stud... e 1 1 1 See "O" List
5/8" -24 U.S. F X 15/32" bs 9/16" hexagon mt.
0344 Nipple, grease, stralghlo.....ma. 2 2 2 See "O" List
4140-29 Extension, grease NIPPLle......oeiiiin 1 1 1 1 24
4141-39 Body, control coll 01l CUP.imemimniins i 1 1 0 12
4749-39 T Plunger; 0lL: GUD it 1 1 1 0 14
4142-35A USPEINE; 011 BUD...iiimiovmmrmmrmesmnssnnnessaassassbosarons 3. 1 1 0 12
035 Screw, oll cup body... st WA 1 1 See "0" List
#10ﬁ82 x 3/8" £1111ster head screw.
0108A ML ;. BOAY  SOLOW«sxumsiasssimosssmrsnssapiivsissresiznsss 1 1 i See "QO" List
: #10 -32 x 1/8" x 3/8" hexagon nut
4143-30 Coll assembly, control.. " — 1 1 1 12 250
4143-30A Coll section, 38-1/4".. NUIIIY i - SR gl 1 3 0 52
4143-30B Coll section, O i s o i i s s 1 1 1 0 7
4144-30 Ferrule, control coll.o..nnn.. 2 2 2 2 40
4144-30A Nut, felt washer pacKing..........n 1 0 0 0 5
4144-20B Washer, fell.....iii e, 1 0 0 0 5
B Al ingne T, TELE couensvn st B cesmistsrsasiinee, O 1 1 0 5
414528V Wire, conbrol. . dei e alnindid i e 1 1 1 60 1800
4148~16 s EBnd; CONLTOY WMITOLL i bnssmmvecssmbsiisiperss 171 1 1 2 120
4149-28N Lever complete, hand........cemeemmmene 1 0 0 6 34
4149-~41N Lever complete, hand.....nnne. 0 1 1 6 34
4150-28N Lever only, hanf....ciiecccsiimseseen o 1 0 0 2 10
4150-41N Lever only, HaNQ...wsmeceeisvmismesessssmmoseinions O 1 1 2 10
4151-28 Bracket, Hand 1evVer. ... 1 0 0 2 38
4151-41N Bracket, hand lever.. NN T M W v . 0 1 il 2 38
4152-41 Busning, hand lever clamp ............................... 0 1 1 2 38
4153-28N Clamp, hand lever bracketb...........i 1 1 s 1 10 84
033 Screw, bracket clamp... i) 2 2 See "O" List
#10-24 x 3/4" fillister head screw
4154-28  Screw, bracket clamp... s Sgues 1 0 0 25 480
032 Screw, bracket clamp... ., 0 0 See "O" List
#10-24 x 5/8" f11lister head screw.
4156-28 Screw, hand lever pivot.. : WE wes - 0 0 2 180
4156~41  Screw, hand lever pilvot.. om0 1 1 10 180
4157-28 - Wabher, spring, plvot screw ............................ 1 0 0 10 200
4160-28. Clip, around handlébar.. T Sy 1 1 2 26
053 Bolt, handiebar clip... 1 1 1 See "Q" List
/4"-24 x 3/4" round head “screw.
0108 Nut, CLIP DOLTuiiiriiinre i i % X See "Q" List
l/4“~24 x 5/32" x 7/16" hexagon nut.
162-30 Clip, control Collane ik T 1 0 3]
4162-36  Clip, control coll. . 1 1 1 2 180
1 g k ¥ 12

4163-40  Clamp, conbrol COll.,




Number Used On Used For
Photo Part
& g Sk Name of Part
40WLA|41WLA|42WLA | 100 Units | 1000 Units
- GROUP 5300 FRONT BRAKE CONTROL PARTS - (Continued)
4165-28 Sleave, conlrol Cold. ad JUSTIE. e i iase 1 0 0 5 50
4165-41 Screw, control coil adjusting ........................ 0 1 1 5 50
P 4166-28 Nut, adjusting sleeve.. ! 0 0 5] 50
0111 Nut, adjusting screw.. 0 1 1 See "0O" List
5/L6%=18 x AN ¥ 1/3” heXd"On nut.
4170-28  Connectilon, control wire lower... e - 1 1 5 50
- 4171-29  Nut, connection clampinguunuunu_“”“”"""_“ 1 1 1 5 50
4068-26 Fln, lowsr Coiigebiin....uinaiasimsimarai i 1 1 10 140
~ GROUP 5800 BATTERIES, BATTERY CASES, RELAY
4303~29  BalLLery, 1e88 DOX.......cciiceimrsiiiomseennnsiansananns 1 o 6 400
438180 PIUE batbery TIIlen o s smmiaiia 3 = 3 0 6
== 438328 Washer, TIler “BEHE L. .disommisnmiiiks risagy i 3 3 & 0 12
A4U4<Z0N Boxy 20T DALLeIN il e msicesnssiennnss s iiabniavasiis 1 1 1 0 10
4407-20N ‘Covery BDALEETY DOX.w.idinaiammm i 1 1 ¥ 10 200
4409-24  Nut, hinb, DEALEErY COVET. ...cvcviiirririreriserreneeens 2 2 2 8 150
= 4411-24  Bolt, cover clamp... ot s . o8 0 0 9 6
4411-41 Bolt, cover clamp“__unﬂuuunﬂnun_“““”“__"u_ 0 2 2 0 6
4413-24 PO, “Blamp Dokl . i Rl i e s iad s priesssonnn, A 2 & 0 2
066 BoBL ;. Prontuastisimabta sty sassaagassa 1 1 1 See "0" List
o 5/16"-24 x 1" x 1/2" hexagon head bolt.
3748-26 BORL ; PORT UDDO T iitesssmihornnnonrnrinr ssbessassssnsaianniaes 1 1 i 2 30
5/18"-24 x 1- 1/8" x 1/2" hexagon head bolt, '
061 Bolt, rear lower.. 2 2 2 See "Q" List
5/16"—04 X 1/2“ X 1/2" hexagon head Dolt
0117 Nut, battery bolt.. 4 4 See "0" List
5/16"—94 X 17/64" X l/ hexqgon nut
4417-29 Plate, rear bolb........... S R R 1 1 1 0 11
P~ GREFLE MAE TUDDBE i vnviviitaissithsksemnit i b i anvsss st sispss 1 2 2 12 300

(:::) iilll} <1==" G G ammp oo (e I.EE!l-' b=

430329 438129 438328 440429" 4407-29N 440924 441124 4411-4] 441324 066 5748-26  Oel

o s =
478726 0l08 016 020

or ]
4433-23 4433234 443423 4785'38

. 4435-23  Berew, battery terminalii.abnidaasie. 2 2 5 50 1200
44733-234 Felt, battery terminal.........cccooooiiviiivemicenenennns 2 2 2 25 600
443423 Nut, terminal SCreW.....iiaiiiiaiiesiiess v 2 2 2 50 1200
4785-38 “Relay COMPLOTE . ndivieiiin ity sonsrpsssess 1 1 1 8 120
F 47BE=GH  CEONeT., 10T PRLAY. .. i ttas s iais s i s abainasanede i § 1 1 8] 3
4787-26 Bcriew,  rélay and brackeb.cuuwaismumnvnsiai 2 2 2 2 16
0108 Nut, Telay mounting... ECS 2 2 See "Q" List
1/4" 24 X 532" % 7/16“ hexagon nut.,
018 Screw, contact blade.. 852 S 2 2 2 See "O" List
#6-32 x Z/8" round he d qcrew.
020 Screw, terminal wire.. 3 3 & See "O" List

#8- 32 x 174" fillister head screw..”"“'
39




Photo Part Number Used On Used For
No. Number Name of Part

40WLAI41WLA|42WLA | 100 Units | 1000 Units

GROUP 4600 INSTRUMENT PANEL AND SWITCH
4501-39N Panel base complete, less speedometer....... 1 0 0 1 4
4501-41M Panel base complete, less speedometer....... 0 1 0 1 4
4501-42M Panel base complete, less speedometer.... QO 0 1 1 s
AB(5=30N “ Panel Base ONLYiiine i maniidiianadanig 1 1 1 0 1
4506-36  Stud, panel DASE....c..cececessiessiisiiisiie. ) 3 3 0 6
0108 Mut, DASE SEUR.....occormserarieisoriatessnsiasishuesrevsostaores 3 3 3 See "Q" List
1/4"-24 x 5/32" x 7/16" hexagon nut.
4927-15  Bulb, for panel.. e L I O e L L TRl 3 o 20 335
6-8V~-3CP-3C bulb GE #GSL
@@ @
4506-36 Q108 = it
=] sy
able-q;nﬁ 4560-41MA 020
4506-36 0108 =3
y R 0290
9492? 15 J) ja529-ama ©
3 0201
g §

4540-41m

o
4531-36N 4543-41M
/‘U“a 3
= 4534 -36 Q
[ E; 4523-39

~2 Oy o
v @9 4505-39a
£y 4509-38
<7 4501-39N
4501-41M i
el @4509 38A
4501-42M

4509-384A 4927-15+| \r\ll

A%T:E)B (e ¢) EI e {eT7)a%08-28

ik 4539-41M
i iela g
4510-36 4510-36 4y == 94s34-am 22T
== (13 @4503_35 fr S r—) ASE3 A oOR 4541-41M
013 = 4516- A1MA @4548-4\ 1)

© @@ @ 4509388 ¥ E1641-314 @& @) @ @4509-388

. 5
® 0201 (£e77D4557-37 5201 ® 020 @?
-~ 4524-3 A4525.39 4536-41M
& & & &®E E oo OR a2 PP 4
0102 0103 4524-41M oy 4525-41M
| #
r L3
a 3 | @ O
4550-39 4551-37 4553-37 4554-37 4552-39 4556-39N 4554 -36 4543-41M 4545-36

4508-36  Spring, center bulb contact........cee. 1 1 1 0 2
4508-38  Spring, slde bulb contact.........acie. 2 2 2 0] 2
4508-38 Bockel; slde DULDELGGE G T mmsiiianmmssinvens 2 2 2 0 3
4509-38A Insulator, bulb SO0CKEt...cwrmmiiie: & % 2 0 3
013 Screw,; ulb sockel o miraii il rene 1 1 1 See "Q" List
$6-32 x 7/8" round head screw, AN
0101 Nut, socket screw.. SRR e 1 i A 1 See "O" List
#oh32 x 7/64" X u/le" hexagon nut, bl
0103 Mut, sockelt screw. T TR 1 L 1 See "0" List
§8-32 x 1/8" x 5/16" hexagon ‘nut. .
0201 Washer, socket... 8 8 8 See "O" List
3/18" % 7/16' X 1/32” plain ‘steel ‘washer .
4509-38B Insulator, socket.. g - g g g 0 ?
4510-36 Insulator, center spling 2 2 2 0 05
1647-31A Rivet, contact spring... wigns sy B 2 2 1 24
4516-39N Cover, instrument paneluuunnnﬂuwuunununﬂu 1 0 0 1 10
4516-41M Cover, Instrument panel............cocece 0 13 0 I 10
4516-41MA Cover, Instrument panel.........oece. 0 0 1 L 10
4518-36 gcrew, panel cOVer, NeXagOIl......ccen 1 1 1 1% 100
4505-30A SCIeW, DANEL COVEImmmmimimsssies & 2 2 2 20
4519-29  Plate, panel Slde.......o.. 1 1 0 2 8
4519-39 Plate, panel side... 0 0 1 0 e é
035 Screw, side plate.. 2 2 4 See "O" List

#10-32 x 3/8" fillisfer head screw.

40



Photo Part Number Used On Used For
g i Name of Part
4OWLAJ41WLA42WLA | 100 Units | 1000 Units
GROUP 4600 INSTRUMENT PANEL AND SWITCH - (Continued)
4523-39 snleld; . rilght. panel 11EhG. i 1 i 1 0 4
4523394 Bhigld, left panel J1ghbi. cecsimaimaas 1 1 1 0 4
402439  Window and ITame, EIeel... o besesmsssssiviasses L 0 0 & 24
4524~41M Window and frame, Ereell.......cccccceisieemseserarmriern 8] B T 2 24
482589 - Windeow and Trame, Ped.. ... ittt ok 0 0 2 24
4525~41M Window and frame, Ted.......cccirreerreessrssersssnsnsmnrnss 0 1 1 & 24
4527-41M Switch, 1gnition, lights, black-out... . 1 3 2 30
SEZO—LIME HOVer . BWER O it it v s 1 1] i 0 3
4531-36N Cover key hole... N R R 1 1 1 0 9
4534-36 Rivet, COVAT ALl e M e s sl AN s B 1 1 1 0 9
4534-41M Key for mounting switch (Briggs & Strat-
ton #52732-H~700)... - e 1 i 1 10 120
4536-41M Base, for switch... vt S T e tbe 8 1 1 0 3
4539-41M Plate, switch mounting (1ower) ...................... i Is i 0 25
4539-41MA Plate, switch mounting (uUpper)....c.cccceeeene 1 1 1 0 25
4540-41M S8pring, lower contact plate ET e 1 R PR | 1 2N 0 50
4541-41M Contact, roller... o i 1 1 % 0 50
4543-41M Retainer roller contact T es A e 1 i 1 0 =z
4548-41 ol ool A R s et o e e GRS R S R 4y s 1 11 T 0 3
020 Serav; -SRI Ech MOURLINR Lol iosiiniimsviigis 4 4 4 See "O" List
; #8-32 x 1/4" fillister head screw.
454536 Holder assembly, contact... * NG 1 1 il 0] 10
010 Scpew, terminal contact. v ni it 5 5] 5 See "Q" List
#6—32 x 1/4" f£illister head screw,
4554-36  Plate, switch lock... e 2~ At X UE i 1 0 3
45560-39  Bwitch, panel light ............................................ 1 1l 1 0 4
4551-37 Bracket, pAnel BWIECH. wiisriniimusaraiccsssinsing 1 1 1 0 2
4551374 Rivet, bracket mounting""""“"""_"”"""_”““ 2 2 A 0 5
4552-39  Stem, panel switch... 1 1 1 0 18
4553-37  Cam, panel switch........... 1 1 1 0 5
455437 Spacer, panel switch stem. T PR i 1 ]! 0 5
480037  WABHET 5. BT LI coosuvsinnenvasistvi i civeiov s st sia dusiviss 1 1 1 0 4
0201 Nasher‘ 221 < T 3} 1 1 See "0" List
3/16" x 7/16" x 1/32" plain steel washer.
4556-39N Knob, panel switch... 1 1 1 8 100
05 Screw, swltch knob............... " 1 2k 1 Bee Q" List
$#4-36 x 1/4" round head SCrew - brass.
4557-37 Spring, swltch contact.. e A 1. 1 1 0 4
1647-31A Rivet, contact spring""n_"“_“u”""“”““”_“" 1 1 1 1 24
4558-37 Washers, fibre Insulating........cccccoieiennn vi 2 2 2 0] 4
4550937 MWashers, steol.aniswaiisiciviseisss it P 2 2 0 o
4560-41MA Spacer, sWIitch MOUNLING...ccciiioririrrsicseerinnsiseres 4 4 4 0 6
GROUP 4600 WIRING
4736-40 Wiring set complete"””””““””“““”"_"”“”““" 1 0] 0 2 10
4736-41M Wiring set complete... 0 . 0] 2 10
4736-42M Wiring set complete... T 0 0 i b 2 10
1596-30 Cable to front spark plug d 1 1 8 200
1587-30 Cable to rear spark plug... v Al h 1 1 8 200
1613-30 Wire, circult breaker to coil ........................ a5 1 1 8 120
1693-30 Wire, field €oll, 5-1/4"....mvriisissinnes 2 2 s 0 2
189832 Wire; L1614 ebll, Bl Y. i s 1o 2 2 0 2
L4156 MWire, genarator B0 TELAY ciaasmemnsisonms i 1 1 1 £ 12
1741-41M Wire, generator to switch to relay (For
U.S.A. numbers under B5747) . ..urreirivierrens 1 1 1 1 12
1741-41MA Wire, generator to battery. (For U.S.A.
numbers over 65747) .......................................... 0 1 0 4 12
1520-24 Terminal, small.. iR 14 14 14 14 300
1520-39 Terminal T SR OIS AR () 26 26 26 300
1614-18 Terminal and eyelet ............................................ 1 1 5 80 1500
4701-38 Wire, switch to battery,coil and tall
1ight_connection ............................................... 1 0 0 2 20




Photo

No.

Part
Number

Name of Part

Number Used On

Used For

40WLA|41WLA

42WLA

100 Units

1000 Units

4701-41M
4701-42M

4702-38
4702-41M

4703-41M
4704-39B
4704-41M
4704-42M
1523-26

0105

1665-32
1666-32
1617-29
470636
4706-39
4'706-41
4708-384
4708-41M
4709-38
4709-42M
4'710-40
4703-36A
4'712-36
4712-41M
4703-38A
4727-42
4728-25
4730-30A
473339

GROUP 4600 WIRING - (Continued

470838

Wire,swlitch to battery, coll & tail light
Connectlon .
Wire, switch Lo battery, coil & tail
1light connection.. s
Wire, head lamp to toggle switch s
Wire, switch to maker lamp.....co..ecervrerniinenns
w1re, switch to horn & toggle swltch wire
Wire, stop light...
Wire, to stop & tail 1amp 2 AN e )
wire, O LoD & Tatl 1ampaiiaiieiivaiaasiie
Screw, term, conn, on Lrame.......ceeerecrimeennene
#10-32 x 1-1/4" fillister head screw.
Kty Tor TermIngl SOroW. . i
# 10-32 x 1/8" x 5/16" hexagon nut - brass.
Insulator, terminal screw.......... R
Washer, terminal screw, bakelite h
Washer, 7/8" fibre 1nsulating ........................
HWire; negatlve grouwnduaisanandaninemsmsas
Wire, battery positive or gen. to relay
Nire, battery ground... SN ix
Wire, swiltch to signal light ..........................
Hire gwiteh Lo sienal 1IghUii. . civsimsinmm
w1re, 01l Pressure SWILCH...ccuvereerasssosnmressann
Wire, oil pressure swllhoh.. . ..eoeiiigeats
Wite, horn SWiLCH...cwmissmmrenicomesornrensypisssnssas
Condult, 3", awitch panel.i.isaciiimiiin i
Wire, parnel bulb conbach. ... s et
Wire, panel bulb conbtact.. . ...occneiinin
Clamp; Horn WIPe .l eeaibalannninsnaainieeidi
CLip, TELL 11pHt 0B e it s raasese
Clamp, 1-1/4".. B e
Clamp, around frame head ..................................
Wire, stop light switch...

o

= NOoOOoOHHFOHO

HFHHEHOFHOFFHFOFOHFOHRHRFNDE® O,

|_.l

OHRHEOHHOHHOHFOHKHHNAN & MNOROFRFOO

o

OHHOHOHHHHOFOFFHFDDAEN » MNDHOOHHEHOH

o

NCOCooCO0O0o

20

20
16
16
14
10

5]

B
25

See "QO" List

CCOONOOOOOODOCOHHE B

32
36
10
12
1=

'_l
OJIPLP N dDOMN

mtoﬁhggN




Photo Part Number Used On Used For

— No. Miiribe; Name of Part
40WLAJ41WLA42WLA | 100 Units | 1000 Units

~ GROUP 4600 WIRING - (Continued)
4733-41M Wire, stop light switch to coll & frame

terminal e L e b e 0 1 1 0 8

a0 4733-41MA Wire, stop 11ght switch (change over)... 1 & 1 0 8
*x4706-41M Wire, with fuse holder, black (For U.S. A

numbers under 65747) (Use 4706-36) ............ 0 3 0 0 20

*4706-41MA Fuse, 25 ampere.. S T 0 1 0 0 60

== *4706-41MB Clip, fuse holder to ‘trame.. 0 1. 0 0 12
*4706-41MC Wire, with fuse holder, red. (For U S A

numbers over 65747) (Use A4706-39 )iuiiaisrinaess 0 1 0 0 20

—_— %Note:-All models are belng equipped with the latest Harley Davidson black-out switches.
Fuses are not considered necessary once the new black-out switches are install-
ed., Negative battery wire number 4706-41M can be replaced with plain Wire
4706-36.Positive Wire number 4706-41MC can be replaced=with wire number 4'706-39.

GROUP 4600 HANDLEBAR SWITCHES
1'% 4760-26N  Switch complete, NOIN.ieiciiimiinsmmnee. 1 1 1 & 90
4760-29N  Switch complete, headlighb....cciiiinin. 1 1§ 1 4 80
020 Screw, switch mounting... T 4 4 See "O" List
#8-52 i 11 f1llister ‘head screw.
- 4762-26 Button, horn swWitCh...e 17 1 1 2 20
476426 Sprinie, Hort: BULEON...oresesemsenssenranssscgiistlaisisvssricing 1 5 1 2 24
476429 Lever, light switch.. EENEL. - S . e 1 1 2 25
4766-26 Insulation, horn wire.. 1 ¥ 1 2 28
4766-29 Insulation, light Switch ¥ 1 I X 15
4768-26N  Housing, horn switch... e M o 1. ik 1 1 7
4768-29N Housing, light switch. ......................................... 1 1 L 1 10
4770-29 Pin, Ylght-swltch Contach... i 1 * 1 1 <0
2 4771-29 Spring, CORGACT DI cciviiisimiassisinsinmsisnssvensass 1 1 i 2 30
477626 Plate, horn switch conbacth...cuysesssmernesmmssess i3 1 1 0 12
4778-29 Block, light switch contact.........iin 1 1 ] 0 10
4777-26 Washer, horn swltch SPring........eeeeesoein 1 1 1 0 10
B 4777-29 Plate, light switch retalner.....iececiciin 1 1 E 1 15
GROUP 4600 HORN GROUP
4801-42M HOTT EESBID LY o s cammsannsnsrsrssnnsspnsnenn sansssrpssassnseesvns iy 1 1 4 60
= 4809-31N Front; 10r ROl 1 1 1 0 4
0356 SOLBW, DPOJeCEoT, BhorLidl i dai st 6 6 6 See "O" 1list
#10-32 x 3/8" flllister head screw.
0105 Hil; Bro)ectolr, SOTreWusamamnnyaisis i uiai 6 6 6 See "QO" list
. #10-32 x 1/8" x 5/16" hexagon nut, brass.
4813-31 Screw, adjusting......c.ce.... SRR 1 1 3 0 &
0105 Nut, adjusting SCIreW.........eemessens | 1 3 1 See "O" 1list
#10 32 X 1/8" X 5/16“ hexagon nut, brass.
= 482431 Screw, terminal,.. e T 2 2 & 0 4
0103 Nut, BETIINALoeonrroomoveerereeserseemeserseeeereseeseeseesreres 4 % 4 See "O" 1list
#8 32 x 1/8" x 5/16" hexagon nut.
4827-31 Bushing, terminal screw.. o P T . 2 2 0 4
i 4829-31 Fibre,square,terminal S b 2 2 0 P
4829-42 Blate, Dorn Lerminal.. . ibibins semieisssie i 1 1 1 0 5
038 Screw teiminal Dlatdicu. el haniatis: 3 1 i See "0" 1list
10-32 U.S.F. x 3/4" fillister head screw.
& 0201 Washer, terminal plate SCTeW.......cccoucererionan 2 2 2 See "O" 1list
3/16" x7/16" x1/32" plain steel Washer...
0105A Nut, terminal: DlAtE BCIBWisiusmismsnmmssnmsinrsoses 1 1 1 See "0" 1list
10-32 U.S.F, x1/8" x3/8" hexagon nut.......
S 4855-42 Plate, ‘horn Bracket SDDIRZ...siissmimsemmmrane 1 1 1 2 10
4856-42 Bolt, horn bracket spring platé.......oe 2 2 2 2 2
0104 Nuts, horn bracket plate bolt.. o S 4 4 4 See "Q" 1list
10-24 U.S.F. xl/B":xB/B" hexagon nut.
e 4857-36 Bracket, horn (lower)... s o 1 1 1 10

s



Photo Part Number Used On Used For
No. Number . NJITIC of Part -

40WLA|41WLA|42WLA | 100 Units | 1000 Units

GROUP 4600 HORN GROUP - (Continued)
4857-36A  Relinforcement, horn 1573 5= 161 52 RSN S L s L S 1 1 1 1 10
5] Bt Drackeb, i smimiiinn e nassiiins 2 2 2 See "O" list
7/4" 24 x 1/2" round head screw,
0108 NBE: Drackel DOLE..commeedii il fitedes chibabdaatbhite tisas 2 2 2 See "O" 1list
1/4"-24 x 5/32" x 7/16" hexagon nut.
4858-36 Bracket, NDPPET,. DNOTIL it s 1 1 X iy 22
066 Bolt: upper brackst o Ferk.cis sacisiaesin 1 1 41 See "0" list
5/16"-24 x 1" x 1/2" hexagon head bolt.
0117 Nut, “upper: brackel BlLaavnaadndobliodt i i 1 i See "O" list
5/16"-24 x 17/64" x 1/2" hexagon nut,
4861-29 SOTANE . BOTH. DLACKEE .. ciivsissvives ciirioviicssisis inssaim 2 2 2 10 100
4862-29 Blate. 8PLifg, STEBLENE.. . i rinrisrissmmnnnsmmasansm 3 3 3 10 100
4862-31 Plate; SDRINE, CULVB. i immmisiimisvavamnrss 5] 6 6 10 100

> W o X e

77626 4776-20 4777-26 4777-29  4801-42M 48093IN 035 0105 481331 0105 482431 0103

_..,.o o il

e B - : —

82731 4829-31 48:9 42 0201 O105A 4855 42 4856-42 485}?—36&.

M. 10 H ,_ o ‘ _

)S): . 0108 . 4858-36 . T ek 486243'

GROUP 4600 HEADLIGHT AND TAIL LAMP PARTS
4901 -38N Headllght comPlobo. amiammneivimiis i i 1 1 1 16 375
4904-35N Body,, BeadiiERE. .ot R sk ihes 1 1 1 0 3
4905-29 BOlG, headlleht lastenIng..osuasnassisums 1 1 1 0 2
4906-35 LERE Henalight b s i s 1 ] 18 40 1270
4910-35 Sprineg, 1ens retainInE. Sllihasar it tssirses p P 2 20 430
4912-35 WasHer,-1ens BECING aivmaurusaisia e 1 1 1 10 200
4914-35N  Door, or beze1““u““h“"""“““h“"“"“";¥ ............ 1 1 1 20 360
4915-35 Lug f01 AOOTreiieneen iL s 1 1 10
4918-35 Screw, door fastening ......................................... 1 1 1 5] 50
49228-35 HefleCLor ................................................................. 1 1 I 0 80
4925-35  Bulb, Dre—=L0CUSEA....cccrrmrerirreererersnmseseresessassvasenseas 1 1 1 20 300
32-21 CP.-€6V-DC Prefocused GE No. 2320L.
493535 WITINE, INSTA8 LMD osmseiibibolbhrntiinstinssivssitirnnbonsy R, 1 1 1 14
4938-35 Terminal DLOCK ... SRR vl 1 1 0 3
4940-35 gcrew, terminal, #B~38..uvivmiiimsissinmsimions 2 2 2 2 20
4941-35 Screw, terminal, #FL0-32.....ccccevereirireresseeerreesrsanes 2 2 2 2 20
4966-36N Bracketl; HeadlIght. . ..ausawiilGuisdaasebag 1 1 1 4 S
4569-40M BOlt, 1amp DIACKEL..ccaresroricesrrsrenonnssressonssrridisboss 2 2 2 0 6
066 Bolt, bracket to NandlebarS......eeesserssecerss 2 2 2 See "Q" list
5/16"-24 x 1" x 1/2" hexagon head bolt.

0117 BUL, BEROKEE DL Guspsnersuehidomin iyt 2 2 2 See "O" 1list

5/16" 24 x 17/64" x 1/2" hexagon nut
44



Photo Part Number Used On Used For
- No Nisber Name of Part
4OWLAL41WLA48WLA | 100 Unis | 1000 Units

— GROUP 4600 HEADLIGHT AND TAIL LAMP PARTS - (Continued)

0134 Nut, headlight faStening..............eeeosson 3 1 1 See "0O" 1ist
_ 4999-42M Head Lamp Guard with Fittings............. O 0 1 6 50
T (Will f1t 1940 & 1941 Models).

5081-34N Lamp complete, stop and tail.........oococooi. 0 1 0 4 30

5054-20 50 1T o T O s A ANl v 0 1 0 20 300

5066-20 Retalner Tor Tel LefSiiii. i ot s 0 1 0 10 70

4941-35 0352
RN - Q

s
L 4938-35 [

= ’/
<=
E.. a:|4935—35 N\
4940-35

Gaiia 492235

¢ Q=

b
[la]
]
b
w
w
b
s}
-
4
W
w
N
€
o]
w
LF )

O ¢

l ) 48999-42M

ReRTS sosaa o

0108 = 056-20
o051 = T ——
= 0134 4969-40M 4066-36N 5051-34N CPT 5081-39 5084-30 5088-39A
5058-34 BULD, IO LAIMD:. L faalirmns sttt bontesbniessns i abens: 2t 5 0 10 200
21-3CP, 6V, DC, double filament bulb GE #1158
5061-34 Plug andread, connectol..iskonibisiisgee 0O 1 0 = 20
5062-34 £aD;. CONNECHORUDI UL, . .corererrssnrassrrinssssasoreos frree 0 1 0 1 12
5063-30 SCPOW, COHNBCLOT DIUE: ... iiiarsnmsisiiiiesess =40 2 0 2 18
- 5065-25 WINAOW FOI 11 GBI Ciieiiiernirmirerernnnssssssressssssesies 0 1 0] 10 100
5087-25 Gasket, stop light paper (thick)............ 0 1 0 4 72
S067-36 Gasket, stop LIghty Thih.amnimeenaasaes 0] 1 0 10 72
5081-39 SWLECH, ‘ShoR-11ght.....cuernssavarssmeiin bttt 7 1 1 2 40
— 5082-39 Bracket, swifch mounbIng........livmiirmnmein X i i 1 6
5084-39 SPring: stopilieht BNIEEN ..ol 1 1 1 2 44
S5088-39A  Wire, stop 118ht DULdeeeimiicorseisssreenenees oo, il 1 1 d: 30
051 Screw‘ license brachelan. .ot 2 2 2 See "O" 1list
e 1/4"-24 x 1/2" round head screw,
0108 MOC,Bracka b meraw il Mh-tans uid 2 2 2 See "O" list
1/4"-24 x 5/32" x 7/16" hexagon nut
| GROUP 4600 BLACKX QUT LIGHTS & PARTS
4501-41M Black out marker light cpt. (Front)
P (UUTAD BLUNRY . o corsssomm st aSiRen ot i | 1 1 8 150
0117 Nut, for mounting lamp............ecmneeofovrnsnnss 8 i 1 1 See "QO" 1list
5/16"-24 x 17/64" x 1/2" hexagon. nut.
4927-15 o e ki i el SN i 1 1 20 335
3 CP, 6-8V, SC, bulb G E No. 63,
& *¥4006-41M Lens (Guide 5932167)....ccccmrrmmrreicsssmmssessnssosns . - 0 1 0 20 500
*¥4908-41M Louvre for lens (Guide 5932169 )i.uneevn... 0 1 0 10 200
*4910-41M Filter for lens (Guide 5932165).....een.... 0 1 0 10 200
*4912-41M Rubber packing (Guide 5932164 ).uiiviirines O 1 0 10 150
3 *#4914-41M Molding or door only (Guide 5932170)........ O 1 0 5 70

kNote: Items marked thus (%) can easily be replaced by installing the new sealed door and
lens unit 4914-42M. "The new type unit should be used wherever practicable.

4912-42M  Rubber packing (Guide 5933075 )..cccivisrerees 1 0 1 5 70
4914-42M  Door -complete (Guide 5933122 )eeiveceerivirrererns 1 1 T 5 70
4918-41M  Screw, door (Guide 5932419)...ccvcccvcirceeene. 1 1 1 5 40

45




Number Used On Used For
Photo Part
No Nt Name of Part
: 40WLAl41WLA[42WLA | 100 Units | 1000 Units
GROUP 4600 BLACK OUT LIGHTS AND PARTS - (Continued)

5052-41M Lamp, black out, rear, (Guide 927226)...... 1 1 1 4 30
5052-42M  Lamp, black out and service, rear

(Guide 927225)... A L 1 0 : 4 30
0107 Nuts, lamp mounting 4 2 4 Bes "O" Iist

1/4"—20 x /4" x 1/2" hexagon nut
5053-41M Insulator, rubber, tall lamp wire.. 3 2 3 10 100
5054-41M Door only, (Guide 5932199)... 0 1 0 2 50
5054-42M  Docr only, black out 1mnp(Gu1de 5933055) 1 0 1 2 50
5054-42MA Door only, service lamp (Guide 5933056).. 1 0 1 2 50
5066-41M  Screw, for door (Guide 5932417 ).....cccecrrerenes 0 2 0 4 100
5056-42M  Screw, for door (Guide 5933069)...cicvevecece. & 0 4 8 200
5058-41M Gasket, between lenses & door o

(Cuide 5932123).. EPORREO S o i 0 1 36
5060-41M Lens, tall light (Guide 5932561) S 0 1 0] 4 120
5062-41M Lens, stop light (Guide 5932125) ................ 0 1 0 4 120
5064-41M Louvre, plate (Guide 5932186) veses 0 1 0 1 40
5066-41M Filter, red (Guide 5932127)... 0 3 0 1 40

4914 -42M
g)? 4(_%5 @ .% — 4918-41M
0107 4912-42M
L054-42MA 5077-42MA 5054-42M

5078-42 5052-41M

5052-42M 5078-41M CATEAT TYPE
5075-41M

5077-42M
5056-42M

OBBE—k@ 5072-41M

5080-41M 5056-42M

1 4827-15
5075 41M @ o21

5072-41M 5070-41M 5066-41M 5064-41M 5062-41M 5058-41M 5054-41M 5056-41M

5068-41M Filter, amber (Guide 5932126 )..cccrireirerirorisns 0 I 0 1 40
5070-41M Block, lens mounting (Guide 5932184) 0 1 0 1 36
4927-15 Bulb... Lbeiteds 0 2 0 10 335

6~8V BCP SC Bulb G E #65
5072-41M  Socket for bulb (Gulde 5932188 ) uiinsin 0 2 0 1 24
5074-41M  Gasket, for socket (Guide 5932134)............ 0 2 0 1 36
5076-41M Retainer, for socket {(Guide 5932133)........ 0 2 0 1 12
021 SCTeW; Tor PERRLINOT i misim b irsssnassssniss siven 0 2 0 See "Q" list

#8—32 U.S.F. x 3/8" fillister head

SCTew. _
5075-41M Bracket, tall & stop light........ce.. 1 0 1 2 40
5077-42M  Black out tall lamp unit cpt.

(Guide 5933078)... 2 0 2 4 100
5077-42MA  Black out stop 11ght unit opt

(Guide 5933121)... 5 3% i 0 1 2 50
5077-42MB Service stop & tail 1amp unit complete

(GULAE S59BBL04 )urvreererrssersersenserserssnssrasssssserssnesns 1 0 1 2 50
5078-41M Plug, connector (Guide 1883194 )........crvrene 3 o 3 2 48
5078-42 Plug connector (Hersee Co. DC 823305)... 1 0 1 1 24

46



ﬁu305-4dt'

: Py el
| e
11806-2

[ Y

oy -3s
& ﬁ
= |.I
11615-35 |‘

e’
éﬁi:gg;?b

'aﬁ:*f”ﬁ
7

nenx

11557-40M
11661-38A
11350-41M1

11350~41MA

11785-XM
11201-42M
11202-42M
11203-42M
11204-42M
11205-42M
1039-32
11206-42
0111

11292-36NC
11289-41N
11300-41B
11319-41N
11319-41A
11319-41KE
0101

11319-41F
11302-41N

'||(‘EQ BQQ)
gy

12039-38

P \\} ﬁ
! | \\<l~f‘f§77503-4zm

11350-41M ,\ | 1135(3:4LMA @

i u_l, TD 1205-
HCB]BSA 2 A &ﬂ;o4t:£w?ir

Tire Pump clamp assembly ........................ e 2
Grease gun, Kleenseal... 5,50 T g ¢ 1
Mirror, rear view cpt... I 1 0
Bracket rear view mirlor extens;on .......... 0
Saddle bags set.. e T 0
Sub Mch. gun ammunitlon box cpt i1
Sub Mch. gun scabbard carrier bracxetcpt 1
Cover cpt. with hinges & latch,.. 5 1
Palr hinges cpt. with rivets... iSekdn sy b
Latch eDt. WItHh TIvVeTS.iirieeeeieeieeeeesssins 1
MounbtIng Bracket BOroW. i citm s 1
Mounting bracket screw washer..........coceevvevenn. i b
Mounting bracket SCTEW NUb..iiiiivieceiereieeeeseennes 1

GROUP 2300 SOLO WINDSHIELD AND PARTS
Windshield complete........ PR S S LA
i ol et e 1 ' g WL L I e

Window, for shield...

Moldlng lower windshield
Retainer, for molding... XS e =
Screw, short for molding"“""""“"""“"“h”"
NUuts, MoldINg BCTOWS..quuwiiiniimisiinsiemis

6-32 U.S.F. x 7/64" x 5/16" hexagon nut,

Screw, long for molding... Stviy
Set or handlebar clamps anﬂ fittings .......

47

oOQ CcoCcooOoOH

&
om

=y

I |

[ )

2M

e R e e e e

OO0 QOQOOOODOH

\

Nz0oi-42m
s

HHEHPFPFFRFFRRFHDD

HN OO HEEH

o

NZ202-42M

RIS S S SRR SRS

2
0
5
2
0
3
e

Photo Part Number Used On Used For
F No. Mkt Name of Part
40WLAJ41WLAL42WLA | 100 Units | 1000 Units
5 GROUP 2300 TOOL KITS--EQUIPMENT
11800-40K . -TOOL RIt BHA CRBO...iiirieerie ol Tl i sres 1 1 1 1 6
11804-X Wrench, 1/2", 9/16" and 7/16" Nexagon...... 1 i uil 2 25
a8 11805-40 S0CKOL ~ Tor SDATK DIuEal . crioriimiis s 1 1 1 1 20
11806-31 wrench,,l SAEY and BB s o e 1 1 1 1 32
11811-X SCrew Ariver, 2% blafe.......icuisosaioms 1 1 1 0 16
11812-X Bllora, BOMstablalE,. ...commmmebiomsisimms o 3 il 1 1 18
2 11814-35  Wrench, 1=3/4" and 3/4" . voomeeeosoeseessooons IS 1 3, 0 4
11815-35 Wrench wheel mounting SCTew.. A 1 il 1 4 50
11819-XA Tool roll e T TR 1 1 1 2 10
12039-38 Chain Tool iy i | 1 g 4 o0
2 11817-40  Handle, chain tool and 1ug wrench S 1 1 1 2 30
11929-39 Spark plug wrench.... s TS UL v ks 1 I 1 1 20
115563~-41M Tire pump... 1 a1 S 60

i

80
12
30

6
12
50

100

20

100
100

50
50
50

24
2

100

50
6
48

See "O" 1list

MW

24
24.




Photo Part Number Used On Used For
Number Name of Part

No.

40WLA|41WLA[42WLA | 100 Units | 1000 Units

GROUP 2300 SOLO WINDSHIELD AND PARTS - (Continued)

11299-41N

s 11319-41N e ]
" ]
|
[}
11319-41A !
:
!
O‘OI i
ﬂ073? !
I
iKMQ 41E i
|

11302 30N -

11302-41N 11319 41F »

1N262-36 NC WINDSHIELD COMPLETE 11306-41N

11302-30N Clamp, only for handlebars........ 0 0 4 2 28

7107-37 BolEG, e¥e EOr ClampSi.iiicaamaiamassivin 0 0 2 4 38

0117 NUL, L£OI Y€ DOLT.cuerieicirrernirensnrssrmsssnseaennnnnmnnsans 0 0 ) See "0O" 1list
5/16"=-24 U.8.F. x 17/64" x 1/2" hexagon nut.

066 Bolt, small for clamps... 0 0 2 See "O" 1ist
5/16“ 24 U.S.F. x 1" x 1/2” hexagon ‘head bolt,

11306~41N ADPron COMPLETE...iccivssiieeeereeremasesssassersssnansassaasasne O 0 1 2 12

11307-41N Clip, for aprom... i S sl 10 0 2 2 10

GROUP 2300 HANDLEBAR WINDSHIELD AND LEGSHIELDS

11296~E8N" LegBhlselda comDlele. i asimmieiinsiersissnsvses an 1l 1 1 : 0

112084200, Frame)  LoT ADBOIL Guwuisressiisiacsasiotsmmisenes N 0 0 0 2

11299-41AN Frame, for apron... et R R inen e AR 0 1 0 0 2

6658-£5 Fasteners, 1ift- e TR i 7 0 0 0 20

11299-30  WINAOW and LTAmME.......oooooooororeronn B O 1 0 0 0 2

11300-30 WANAOW U ONLY. oo vnmsssssmnsmnnsnnss favnisassan e sisvna sniisavaion 1 0 0] 5 100

11300418 WINAOW N1V . uiisemsmsmmmiimiaiismasinissesie 0 1 0 5 100

11219-41B Retalner for moldlng 0 1 0 0 6

035 Screw, for retainer... 0 6 0 See "0" 1list

- #10-32 x 3/8" flllister head screw

113159~41D Nut, Tee, LOr SCIeW........c.cricmatssmerissssssasssrsssanns | O 6 0 0 20

11319-41E Screw, short, for -moLdINg vy 0 3 0 0 48
#$6-32 x 1/2" flat head screw.

0101 Nut, for mokaing BOTOW.....cicsisssesisssssseinsisss 0 5 0 See "O" list
#6 32 x 7/64 x 5/16" hexagon nut.

11301~31  Screw, thumb, for adjusSting..........ee. 2 0 0 2 40

11301-31A Clamp, for thumb SCTEew., SR 2 0 0] 0 4

11302-30A Clamp set, complete, for handlebars ........ - 2 g g i gg

11302-30  Clamp only for handlebars.... il v s e



Photo

Part
Number

Numbel Uitd Oﬂ Uiﬁd For

Name of Part

43WLA | 100 Units | 1000 Units

40WLAJ41WLA

I319-¢IE 010!

3054IN

3430

Cnege3oN

11303-30
0133

066
0117

11305-30
11305~-36N
11305-41N
11306-30
11306-41N
11318-36
11307-31
11307-38N
11308-30N
081

11511-324
11312~30
069

0117
11314-30
11314-38
ll"llt-\,__ 2
11315-38
032

0104

11317-30
052

0109

30131

31836 -

13438

GROUP 2300 HANDLEBAR WINDSHIELD AND LEGSHIELDS - (Continued)

'- g’;‘;o':-'su ¥

Il 307-3 l II307-39N

- 1i315-30

EE G o WU S R R (2 e S L s 2 2 0 2 38

Nut, for eye bolt... Srosme S 2 0 See "Q" 1list
7/16" ~20 x 3/8" X 5/8” hexagon nut

Bolt, small, for clamps 2 2 0 See "QO" 1list
5/16"-24 x 1" x 1/2" hexagon head bolt

Nut, clamp bolt... 2 2 0 See "Q" 1list
&QB"24USFx1%@4”XLQ"ImXﬂmnrmt

Spacer, for eye bolt.. v SEiide 2 2 0 2 30

ard,. TOrE STl vy rerarsyin STy 1 0 0 0 4

Guard,'forK ST I irvereeverrnnsrereanenrnsensersassensnnnnen 0 ol 0 0 4

ADron ComDEe bl i s 1 0 0 2 12

ADTOn - COMDEBLE, . iiinssnvenssssssaessrascssssasiionigsnres 0 1 0 2 12

C1LIPs oY ADTBI. L rennmissas snpassesia st isanswrnsin ciases 3 0 0 0 10

SPTINE,; TOT ADT Ol i i vivse s ivioses 2 2 0 2 40

Legshleld, left. . ipsmoresssesarsseressnsenessarsronssas 1 1 Al 0 6

Legenleld, -2 IR a.iininensiissiisesnsiiisisin 1 1 = 0] 2

Bolt, legbhield to bracket... 4 4 4 See "O" 1list
5/16" 24-x% /2% % 1/2" hexagon ‘head bolt.

Bracket for legshield... 1 1 1 2 32

Clamp, fOT BracKel....eurerereermrrnreessssarsrenns 1 1 1 0 9

Bolt, bracket clamp... 2 2 2 See "O" list
3/1b ~-24 x 1-3/8" X 9/16“ hexagon head bolt.

Nut, bracket clamp bolt... 2 2 2 See "O" 1ist
o/l&"—24 x 17/64" x 1/2“ hexagon nut

Strip, legshield £lap; Iighbi.aasssse 1 1 z 0 1

Strip, legshield flap, leff....ccccerrecemrsreses 1 1 1 0 1

Flap, rubber, right""""h“"“““““... 1 1 g i 0 5

Flap, rubber, left.. P O 1 1 1 0 10

Screw, for flap.. Gty vB 5 5 See "O" list
#10 24 x 5/8" f1llister head screw

Nut,.flap screw.. S 5 5 See "Q" 1list
#10 24 x 1/8" x 3/8" hexagon nut

Bracket, lower.. e b S 2 2 2 0 4

Bolt, lower bracket.. 3 3 e See "Q" 1list
1/4" 24 x 5/8" round head screw.

MUt fbrdckst: Dolt. ciiimaminimarssiimissig 3 3 3 See "O" 1list

1/4" -24 x 7/32" x 7/16" hexagon nut.
49



Phot Part Number Used On Used For
oto s

No. Number Name of Part

40WLA|41WLAJ42WLA | 100 Units | 1000 Units

GROUP 6203 SPEEDOMETER PARTS

TWST IMSSTA USD

TOM3es Ill33'3? '!_11_59'3_7'..'0593_'

1305K38 - QI27  6li4-36. 1305238  U33I-40M  15200°

- aszamm 1320530 o33 oaes nzsso 0109 jssoo»ss :3304-33 0l29

:ssosssn l33l0 33 13312:33 1331338 133433 1851633 om | 440926 m 33N |3ﬁ$33ﬂ

' 3':_"1_33'30_-"_;6" . I333H33N

IS."A-O HN “11241-29
13 5*33

J\-n—.—.o

IBSSHIN 066 069 oOli7 I3340'33_

11126-41 Head; Tor Specddmeber: oanmavnisiicisisnseeis 1 1 1 0 10
11132-37 Cable complete WITH 0008 .. iisinimiiiisieisii 1 1 i 0 10
11134-37 - Cable only (601e i uawsanmamonsimisvmiviiss 1 1 0 0 13
1113441+ CabLE ONLY LOOTE J..ersiisiesassibossinsonssasisionesensnsasson 0 0 1 0 13
11E36=37 = CLID-TOT CBDLle.saiiiniiricitissiatessibiassmiiiviviaiii 1 I 1 0 1
11136-41 Bracket Tor calle...aaanninnaamaiss 0 1 1 0 1
11138-37  Drive it comDlots. cuuiesiiitsiim i sisnns 1 1 18 2 40
11139-37 Retalner, arive unltiaaunsnmanamnss kN 1 1 1 14
030 BCTrew, Tetalnel unaanmitismmmnisnwnnmm 5 1 1 See "QO" list
#10-24 x 3/8" fillister head screw.
11144-37 Qedr.and shaflt, Arivei..saaebiasinaa 1 1 1 6 270
11145-37A Gear, drive, on brake shell....cicesiisaes i 1 1 3l 12
11150-37 Colllar, ROBBIIE, . s s s pas s 1 1 s 0 7
GROUP 6100 SAFETY GUARDS AND FITTINGS
13020-35N Guard, front safety...... 1 1 1 £ 20
15030=29N Guard, Tear SaleBY. it tetinssinssinsisst 0 1 1 P 20
13051-X U Bolt; front guard cacasrmmaniasnisniake 2 2 2 8 24
1505138 1 Dodt, el PUAP . itnnuisiaiisnmaatimgeg 0 2 2 = 20
0127 Rut; Mo TEboll & srtsiinianesscis saveai e o 4 4 4 See "0O" 1list
3/8" 24 x 21/64" x 9/16" hexagon nut.
6114-36 Bolt, rear safety guard... s W By 0 2 2 4 40
13052-38 Spacer, rear safety guard .............................. 0 2 2 <) B8]
\
GROUP 5705 JIFFY STANDS AND PARTS - WLA MODELS
11331~-40M Btand, JITTy, complete......aiiimsuaiioiie 1 1 0 2 20
1IB8Y-32A" Btand, JIITY, comMDlebs.. it mmivirons 0] 0 1 a 20
12200-32  Bracket; Tor 1eg.ii..iassaisaamihmsauanis © L 1 1 0 3

50



Number Used On

Used For

Phote Part
No. MNamber Name of Part
40WLA|41WLAJ42WLA | 100 Units | 1000 Units
GROUP 5705 JIFFY STANDS AND PARTS - WLA MODELS - (Continued)
13201-40M Leg... 1 1 0 2 16
13201-30A Leg... e 0 0 1 2 16
13202-30 Spring for leg P 1 1 10 260
13203-30A Plate, for Spring .............................................. 1 1 1 3 36
18805+30~ I Bushing,-forole, il ornas we Sasip 1 1 1 0 10
0133 UL for Yeg cuElfRaan. | TR aanRg AURGN e 1 i 1 See "O" 1list
. 7/16"-20 x 3/8" x 5/8" hexagon nut,
0229 Washer, for leg... 2} 1 1 See "O" 1list
7/16" X 800" x 1/16“ plain ‘steel washer
172330 {1198 & (o 1 . SRS SR ST e S S 23 1 2 20
0109 Nut for"U"bolt.. 2 2 = See *O" 1list
1/4"-24 x ?/38“ X 7/16" hexagon nut
GROUP 5804 BUDDY SEAT PARTS
11240-29N Buddy seat COMPIETE...ccciiriereririrrerrrerrsessnneesessens 1 1 0 0 1
13300-33  Top only, for buddy seat.., il 1 0 0 2
13304-33 Clamp, seat bar.......... o o 0 0 4
0129 Nut, front bracket ‘and handles ........... 6 6 0 See "O" list
3/8"—24 x 1/4" x 9/16" hexagon nut.
13306-33N Handle.., o s 2 o 0] b 14
13310-33 Clip, heavy, auxillary spring Ak B 2 0 4 32
13312-33  Clip, light, auxiliary spring PR rr T 2 0 4 50
13313-38  Spacer, for clip bolt.. M e R 2 2 0 2 9
13314-33 Bolt, for clips (1- 3/8") 2 2 0 4 50
13316-33  Bolt, LOT OLIDS (7/B Vevmmooooooooooomoooemeieeeeem 2 2 0 4 35
0117 Nut, for clip bolts... 4 4 0 See "0" list
5/16”H24 x 17/64" X 1/2" hexagon nut.
4409-26 Nut, wing, for clip bolts.., - Sl Tig 2 0 10 200
13322-33N Spring .................................................................... 2 2 0 15 330
1582280 Yoke, 0T SPTINEB.cnniiimm e, oy B 1 0 0 0 7
TESET-L1N " YORE: TOT ‘SDTINEE, i miniasmssiirssisissas s siabs sassoasins 0 1 0 0 8
2641-30 N DO SO B B iiiiieiins rerasrortone b tons s s s 4 4 0 16 200
13328-35 Boll, IO 8Pringauuaait duwanlunie muaod 2 0 0 2 18
13328-41 BOLlE, TOTSPEINEE, . ...oomnmsasemstrsomirsostovasms s S 0 2 0 2 18
0116 NUL, $0r springs bolt. i aci o 2 2 0 See "O" 1list
5/16"~-24v x 17/64" x 5/8" hexagon nut.
TB3B0=36" ~ BEUL; TOT SO IIES it e 2 2 0 2 12
13331~32N Bracket auxlliary spring .............................. 1 0 0 2 12
13331-41N Clamp, auxiliary BEE IR o e et 0 4 0 0 8
066 Bolby clamp Plate.. it Al s A S 0 4 0 See "O" 1list
5/16"-24 x 1" x 1/2" hexagon head bolt,
069 Bolt, auxiliary spring bracket... 2 2 0 See "Q" 1ist
5/16"—24 x 1-3/8" x g/16" hexagon ‘head bolt.
0117 NUE; Drackel DOLlt...crcesmsessrins oiisi s 2 2 0 See "QO" 1list
5/16” 24 x 17/64" x 1/2" hexagon nut,
loand=4)  Bpaceyr, BPrINE YOS s 0 2 0 0 8
L3340-~35 " HOOK; SDTITE JOKE  rerincorirsiososaonssrsn i ssesesss s duses o 1 0 0 1 18
13340-41N Hook, spring yoke"""“""”"""“““"". oed el 0 1 0 1 18
13342-38 Plate, spring hook... 0 1 0 1 10
11241-29 Footrest complete... e 2 2 0 2 24
13349-33  Bumper, rubber, for render 1} 1 0 1 16

51




! Photo Part N - List Number Used On Used For
i No. MNumber ame ot Fart Price Ea.

40WLAl41WLA [ 42WLA | 100 Unis | 1000 Units

GROUP 2304

NUMERICAL LIST OF SCREWS, BOLTS, NUTS, WASHERS, COTTER PINS,
BALLS, RIVETS AND GREASE NIPPLES

‘hese "9" numberf cover items that may be used In many places on the motorcycle. Except when
larked "Speclal,"” these items can be classed as PARTS COMMON if you have identical sizes in
sour PARTS COMMON stock. The sizes must check exactly, however.

Jhere parts are marked "Special" in this "O" 1list, they are heat treated, ground, or otherwise
finished so that ordinary parts should not be used to replace them.

MWM@EQQ@@@%QQ

'0UND HEAD  FILLISTER OVAL COUNTER- HEXAGON  HEXAGON  PLAIN BALL ROUND TRUSS . 0345  SHAKEPROOF
SCREW  HEAD SCREW SUNK HEAD HEAD NUT WASHER BEARING HEAD  HEAD GREASF— GREASE  LocK
SCREW BOLT RIVET RIVET FITTING FITTING WASHER
GROUP 2304 SCREWS AND BOLTS
05 4-36 U.S.F. x 1/4" round head :
BETeW, (DTABE Vuuismusssissisinvamiisivserivsivinio $0.01 1 1 1 25 200
010 6-32 U.S.F. x 1/4" fillister head
PO 0y o e I S o iy e ot .01 14 14 14 50 350
011 6-32 U.S.F., x 3/8" fillister head
BTN oo drlonas Bhnsivaammy Ao w s AR o s A bR 01 1 1. 1 5 50
013 6-32 U.S.F. x 7/8" round head screw ,01 1 1 1 0 8
018 6-32 U.S.F. x 3/8" round head screw .01 2 2 2 4 36
018 8-32 U.S.F. x 1/4" round head screw .02 4 4 4 5 170
Q20 8-32 U.S.F. x 1/4" fillister head
< 7o o= A D e 02 13 13 13 30 400
021 8-32 U.S.F. x 3/8" fillister head
e aalh 0y 2 3 SRR P 02 4 4 4 50 640
024 8-32 U.8.F. x 3/4" fillister head
oo 1) TS L S e I A S .02 1 1 57 2 70
030 10-24 U.S.F. x 3/8" f1llister head
SCIrew.. S .02 7 7 7 25 300
032 10-24 U S F % 5/8" fillister head
SCTew.. (TR - SR Siriae .02 24 24 24 50 800
033 10-24 U S F x B filTISter head
S Toh iy AP~ <l Ao .02 0 2 2 50 80C
035 10-32 U.S,F. x 3/8" fillister head
SCTEew.. NSt S i M .02 EF ) i B 17 25 430
036 10-32 U S F. x 1/2" fillister head
P Wi s AR s e 4 .02 6 6 6 20 320
037 10-32 U.S.F. x 5/8" fillister head
Sk o e A S Bt R L MR R GO p o .02 5 b = 75 1000
038 10-32 U.S.F. x 3/4" fi1llister head
SR o e s s R S0 i g R N .03 1 1; gl 2 12
044 12-24 U.S.F. x 7/8" fillister head
ok o> TSP PN SOy e e e .03 2 2 2 30 90
047 12-24 U.S.F. x 13/16" oval counter-
sunk head screw. Speclal...ecime, .05 5] 5 5 25 240
048 12-24 U.S.F x 3/8" oval counter-
SUNK NEAUA SCIBW.icerrrerermserrrsssvirsnsinessosens 02 4 4 4 50 300
050 1/4"-24 U,8.F. x 7/16" round head '
SCTrew.. s .02 B 8 B 50 300
051 1/4"~24 U S F x 1/2" round head
SCTEewW.. i 08 7 7 7 50 800
052 1/4"m24 U S F X 5/8" round head
SCTEW.. - L03 3 3 3 15 200
053 1/4"- 24 U S F. X 5/4" round head
B B W s B R R T N e .03 2 2 2 50 420
0515] 1/4"-24 U.8.F, x 1-1/8" oval
11 11 11 B3 380

countersunik head screw. @pecialu .05
' BE



Photo Part Lin Number Used On Used For
No. Number Name of Part Price Ea.
40WLAL41WLA42WLA | 100 Unis | 1000 Units
GROUP 2304 SCREWS AND BOLTS - (Continued)
057 1/4"-24 yU.S.F. x 13/16" oval
countersunk head screw., Speclal..$0.05 8 8 8 15 100
058 5/16"-18 U.8:8. % 13/16" 6val
countersunk head SCTreW....ecerrrmssoes .08 3 3 3 5 30
060 5/16"-24V x 9/16" X 7/16" hexagon
head bolt... i ki .05 1 s 1 15 90
061 5/16"-24 U.8. F‘ X 1/2" X 1/2"
hexagon head bolt civ Laleli .05 6 6 6 g 80
064 5/16"-24 U.8.F. x 3/4" x 1/2"
hexagon head DOLTiweiniimisimisisin .05 9 9 9 30 340
066 /167524 1, 8.F, ¥ 1" xL/2"
hexagon head bolt... ciie iR .05 10 10 10 25 220
068 5/16"-24 U,S.F. X 1—13/16" x 1/2"
hexagon head bolt. Speclal...c... .10 1 1 1 10 90
069 5/16"-24 U,s8.F. x 1-3/8" x 9/16"
hexagon head bolt. Special.. 8110 2 2 2 20 130
074 3/8"-24 U.8.F. x 3/4" X 9/16"
hexagon head bolt... isnsssiiekiiais 51 A0 1 1 1 0 20.
GROUP 2304 NUTS
0101 6-32 U,8,F. x 7/64" x 5/16"
hexagon nut... o .01 9 9 9 25 220
0103 8-32 U.S.F. x 1/8" x 5/16" hexagon
nat... = .01 6 6 6 15 150
0104 10-24 U S F. X 1/8“ X 0/8“ hexagon
312 5 SR ey St 01. 20 20 20 100 1500
0105 lO«éE U S F. 1/8“ X 5/16"
hexagon nut (brass} OB v 1T 17 17 50 800
01054 10-32 U.8.F. x 1/8“ % 3/8" hexagon
nut... She Eaeenise .01 2 2 2 10 70
0107 1/4"-20 U.S, s. X 1/4" x 1/2"
hexagon nut... e .05 8 8 8 15 100
0108 1/4"-24 U.S. F x 5%32“ x 7/16“
hexagon nut.. R L2 B4 34 34 100 1500
0109 1/4"-24 U,sS. F X 7/32" x 7/16"
hexagon nut, Special... P .05 6 6 6 50 350
0111 5/16"-18 U.S8.S. x 1/4" x 1/2"
hexagon nut.. e RIS 203 5 5] 5 ] 35
0116 5/16"-24V x 17/64" X 5/8"
heXagomn NUL......cccccveirercircreserenesrssrensssnnes .05 2 2 0 b 35
0117 5/16"-24 U.S.F. x 17/64" x 1/2"
_ hexagon nut.. s sisaeisaen .05 62 62 62 150 1800
0123 3/8"-24 U,8S. F x 1/8“ x 9/16"
NEXAEON MG i sesmmareanaras .05 8 8 8 10 125
0127 3/8"-24 U.S.F. x 21/64" x 9/16"
hexagon nut..... o PR, w05 11 58 4 11 50 400
0128 3/8"-24 U.8.F. x 15/32” x 9/16"
hexagon rmut. Special... whiaEs .08 5 5 5 40 300
0129 3/8"-24 U.S.F. x 1/4" x 9/16"
Hexdgan RUELcuushanailunseaaine 05 28 28 28 100 1000
0131 7/16"-24V-1/4" x 3/4" hexagon nut.. .05 0 2 2 5 35
0133 7/16"-20 U.S.F. x 3/8" x 5/8"
hexagon nut... S fasinat .08 5] 6 6 25 160
0134 7/16"-20 U.S. F x 1/2" X 5/8“
hexagon nut. Specilal... o .10 1 1 1 15 200
0140 15/32"-24 special hexagon ‘mut (011
Pipe nipple). 8Spaclal.....cisisie sl 1 1 1 2 20
0142 5/8"-24 U.8,F., X 7/62" X 7/8"
hexagon nut.. Ao o, g 1 1 1 10 70




Photo Part List Number Used On Used For
No. Number Name of Part Price Ea.
4O0WLAI41WLAJ42WLA | 100 Units | 1000 Units
GROUP 2304 PLAIN WASHERS
0201 3/16" x 7/16" x 1/32" plain steel
washer... . $0.01 11 1 11 50 220
0205 7R e 1/2" X 1/16" plain steel
WA BHE T v cisasssavssvnmnans sosns savavaras s olagomnin 5 d 3 3 3 50 220
0207 1/4" x 7/16" x ,035" plain steel
R 4 AT ol ST EL TV .01 1 1 1 15 200
0212 5/16" x 9/16" x 1/32" plain steel
washer... s i .01 1: 1 1 15 120
0214 5/16" x 5/8“ X 1/16" plain ‘steel
washer.. sk Ay o 00 4 4 4 40 300
0215 5/16" x 15/16" X 0625" plain
steel washer... i o nsid .05 2 2 2 25 150
0224 2/8" x 13/16" X 1/16“ lain steel “
washer... o .02 6 6 6 40 400
0225 3/8" x 15/16" x 7/64" plain steel
washer, Special.. .05 5 5 5 15 130
0229 7/16% x 800" x 1/16" plaln steel
washer.. v .02 1 1 2 15 130
0230 7/16" x 15/16" X 134" plain ‘steel
washer., Special... - « 05 3 3 3 10 100
0231 7/16" x 1-1/8" x 5/32" plain steel
washer. ©Special... .05 5 5 5 15 200
0232 7/16" x 13/16" x 095" plain steel
washer. BSpeelal... s SO 1 1 1 50 330
GROUP 2304 LOCK WASHERS
0251 No. 6 x 3/64" x 1/32" lock washer.. .01 E 1 1 20 150
0253 3/16" x 3/8" x 3/64" lock washer... P 7 30 30 30 300
0254 No. 10 x 21/64" x 3/64" IOCK\NaSher L0125 17 17 30 300
0255 No. 12 x 23/64" x 3/64" lock washer b 35 b 9 9 9 30 300
0256 1/4" x 1/2" x 1/16" lock washer...... .01 54 54 54 100 700
0259 5/16" x 9/16" x 1/16" lock washer.. L0161 61 61 150 1700
0261 3/8" x 5/8" x 1/16" lock washer...... 01748 43 43 100 1000
0262 3/8" x 13/16" x 1/16" lock washer.. .01 1 i 1 50 400
0265 7/16" x 11/16" x 1/16" lock washer HO01~~3 10 10 75 900
0266 /16" % 15/16" x 3/32" heavy lock
WASHET veeeeeaeaaas et S0R 6 6 30 250
0268 1/8h 7/8“ x 5/32" lock washer ...... 08 B 2 2 10 100
0269 9/16" x 15/16" x 3/32" lock washer .02 2 2 2 6 90
GROUP 2304 STEEL BALLS
0279 3/16" steel ball...isiinmimmns 01 0 4 4 100 400
0280 1/4" steel Dallivecciiiiiieesnesosees .01 B8 14 14 100 300
0282 5/16" steel Dall.rrrreriereimmmeniniiniennmne, 08 58 56 56 100 1250
GROUP 2304 COTTER PINS
0290 1/16" x 1/2" cotter pin....per doz. 05", 8 6 6 100 2000
0291 /32" x 5/8" cotter pin..... per doz. 00, 18 11 e 75 900
0292 &/22% x 1% icotter pInaa.in per doz. 05" 1.8 2 2 75 1000
GROUP 2304 - RIYETS
0304 1/8" x 5/32" tubular rivets(brass) 0L -6 6 6 5 30
0306 3/16" x 1/4" round head
rivet.. ...per doz. .06 4 4 4 15 200
0308 3/16" x 9/16“ round head
rivet... s s ...per doz. 05 18 18 18 50 500
0310 3/16™ x 1" round head rivet .............. .0l 4 4 4 5] 40
0311 3/16" x 7/16" cauntersunk head
rivet... o e 02 4 4 4 10 120

54




Number Used On Used For
P:l'::_o Nf;':ﬂ Name of Part p,;klﬂg._ .
4OWLAJ41WLA42WLA | 100 Units | 1000 Units

GROUP 2304 RIVETS - Continued
0314 3/16" x 3/8" truss head rivet........ $0.01 36 36 36 50 800
0318 1/4" x 9/18" round head Trivet..ee. .01 3 3 3 30 300
0319 1/4" x 3/4" round head rivet....co.e. .02 3 & 3 10 120

GROUP 2304 GREASE FITTINGS
0344 Zerk grease fittings——straight

Speclal... EOWE S - RN 9 9 40 400
0345 Zerk grease fittings——angle.

Special... e 1 1 1 10 180

GROUP 2304 SHAKEPROOF LOCK WASHERS
0352 No. 8 x 15/32" internal tooth

Shakeproof 10CK WASHET...ccevricrrvennans .01 ik T k 1 15
0354 No. 10 x 3/16" external tooth

shakeproof lock washer... 01 7 7 7 25 300
0356 No. 10 x 3/16" internal tooth
] 8hakeprool 1oCK WasSheT..eeiriseeinns .01 9 9 9 25 250
0363 No. 14 x 1/4" external tooth

shakeproof lock washer... aies .02 5 5 5 10 100
0365 No. 14 x 1/4" count:ersunk shake—

proof lock washer... S .02 8 8 8 10 150
0370 No. 18 x 5/16" countersunk shake—

Prool 10CK WaSHeT.ieerensennes .02 1 3 S 6 BO




NUMERICAL LIST

Part No. P
é_(lon age Price Ea. P
“4011“.”""- 3 art No.
e 3 ? e B0 ERRE
340 v 3 16'00 e e -0 -
N s 3 " 001289-32.....eoerin 2 2‘59 i-10 ; -
T H e 3 8.00[293-36....comrrrrrons : . o sder a
L 3 8.00[301-29.1 ... orrveee 2 g iii:37 ............. : :
EE Rl i I —HE
- : . 15 5y - . 7 .
o : 10130158, 88812;" 5 .05 451_23 ............ - 7 «10
Lo : ‘25 504_158.0006" 6 005 SES Yva.. o o 7 010
Zy_000. 3 ’ 05 [204~158,0008" g e — 7 £
39-26... 3 " 101204-158.001" 5 Bl s :
R —— 3 ,85[305-15.. e /i oo 838 - 7 2
A6 3 Sos ens ¢ i 7 :
53-40.. s " 05 | 305-298 . 0008 " o £ oo D 7 :
I 3 .025 305H293'0002" - Safgesy : £
165~32.......o0 3 i = 305_298'0002" . St 7 i
o : 1 i 305—295:00r8" 5=6 .06[524~25.. 7 .60
166-41... 3 "501305-298 001" - SRS S ; 5
g = " 50 1309-298. .. e 2 ] o : .
L 3 .60 209-29S . 0002" 5 28054437 0rmrrr o 7 .50
T . 3 05 309_298-0002" 5 2,80(|584~37A 7 .40
= 3 22 309H298.0084n . 2.80(585-37.........ooon 7 .05
172-30 3 .30 309—295'0002« ° 360 S 7 E
173-31. % .10 209-295.001" 2 5:60|567-37.. : :
AT 3 .20 [331-37 ' ; 2 A e 7 :
T 2 ] — : 12 B 7 -
g 3 o] Bl | s s 7 .
176-28.. 3 .50 ||348-29 . il50 589_37' : £
i = ok |252-29 : b ? 4
i : o5 [ 20020 gy 5 et o ? o
200-40 28 "15 | 355-37B.r...eoomne . el ; s
208-29 4 " 20 | B55-39.ummmmrrerren : et o 7 s
21229 4 2700 |357-26A......ooon . o b : .
214-29 4 "25 |361-12...rmmrnnnonn. > 2025 B —- : .
L 4 "15 [364-12.m0rreenn °l5 s — : :
203 38 4 + 10 364—29:"""""" k- gt 612H37:. " : :
= ; T - 6 dofeiegr ‘ : e
235-30 4 .10 BEE-12. g 11582630 e 8 i3
B oo : 1270 |368-29. ... : e 8 e
o i 2 170 (372-2L..ce : =l | 2
== 4 ] - : T 05 632-37.nriinn 8 .25
253"'29AS. 05“ 4 6'00 4_06_57‘&""""““ 6 20 654-—82 .......... 8 1 50
253_2OAS.010" ; 51 410-—5'?1&“""""" 5 3400/ 636-30.m .m0 8 1450
253—29As'820n 4 6,00 [411-37 e rrren : %4 Sl 8 :
253~29A8'030" 4 600 [411-37Ammmmmoo. 4 150 eco-ani . : +
260-34. ... 40.. 5 600 |413-39A ..o 6 £50/6E0~F Ao 8 ¥
360-243 . 005 " 5 ] k" . 1.05 i : E
260-345‘010"” 5 “55 [414-378, 00027 0 l.OO S 8 :
80— 020 ™ 5 "25 [414-378.0004" g o : -
260-2483. 0 5 .25 [|414~373 . g 1:Solea1-z7 8 £
030", .25 (414~ ,0008" e b : s
260-348.040 " 5 375001+, 6 l -
263-38... . 5 .25 [414-37s.001" : e 8 :
263._“588 005 " 5 . l i 6 } . 30 6?2"32..:.-..-."- - 8 L 4_‘0
o : : L 9 .10
263-385.020 ™. 5 6 2 iy 9 2
263-388.030 ™. 5 6 = | :
263-388. Oﬁg =1 5 g - e ey | &
o75-32... 5 .22 119-29 35 '22 222—37' ............ 8 g.gg
275- = . 19 Z ‘2 S : 8 |
27r_%§§ 002 ¥ g .50 419-233 OOozn 7 o 687_%3 .............. 8 }.70
275-323 884n 5 .50 [419~-298. g004" 7 ) i e : i
e 5 150 |419-208 0008 7 i-Bo 887-41Burvrreee i 9 .25
= 5 SBlases: 7 ‘50| 688-37... 9 .05
.............. 5 .50 422—39""“"“"" 7 lo20 689-—37"-:""00--.. 9 005
Sl |7 L e 9 08
7 -10[| 69037 o 0
T b — 9 o
.............. 9 s
.90

56



NUMERICAL LIST--CONTINUED

Part No. Page Price Ea. Part No. Page Price Ea. Part No. Page Price Ea
=i HIE A s 9 |$ .80 [1265-30A.....c0uu ith; 1,25 0160237, c.condnnes 14 +20
693-36..... 9 .05 [1265-41M.....oe0ee | 11 1,25 [1613-30...cc.uueus | 14-41 .50
E94~37...eeenn 9 05 [1267—24....cc00nnne 11 6,00 [1614-18..cccreenens 14-41 .02
BOTRR i 9 OO NLEETSEE.....vederes 11 3. 50 [1615-364A 14 10
TOL=BE6, . vvsivason 9 wOHIEBEE—85, i sivis D L35 11617-29..ceesus o 42 .05
703-36 ] .10 |[1269-28 13 LO51161 830,000 eesese 14 .05
TOA=BB.iivcsicuns 9 .10 |[1269..39............ 13 715 1619430, .u0viie0s 14 U5
707-36 a o 0 B o (O T 11 CTEHLBRT=36, . eneevens 14 1420
TLI=86 i g « SO IRTE=3E.. .o ieren 11 L40 11627-374..........| 14~30 2D
711-41 9 » 15 11273-33A.......... 11 1. 251162950, civviinis 14 .60
ARG s N S i | B2 s o o o S 11 230 263036, 0svrnnee 14 20
B G [ 9 IO MBE5-33.......0000 1132 .05 [1831-36 v 14 .20
TLEEBT i dians 9 SO BS2-27.1 iiee 11 1.00 [1832-386 14 .05
1002-40M.......... 9 10,00 [[1293-27...cc0cerere 11 .20 [1633-36..0c00s000me 14 .02
1006-35.....c000e0s g 2,50 |1296-26 11 205 1163436, 0euvisenne | 14-30 .20
1006-41......c00u0. 9 3.00 |[1297-26...ccuvvee.. 11 TR L BBE=B0 e e isatanss 14 10.00
100F=B5.ciieiiine 9 11 9,50 L BBO~18:. . itiin 14 08
LOOTEL . o ohives 9 11 1.50 |1641-30A........ - 14 <10
1035-40M.......... 10 1 LOBILEA =33, .oereans 14 p20)
1038-36.....c000e 10 T2 .50 [1642-30............ 14 .05
1039=32...c0enirene 10-47 12 .10 11643-26............ 15 » 05
1044-40M. 10 12 .35 [1643-30 15 .05
LO6Y=324,.cciivian 10 12 .05 [1644~18............ 15 1.10
1102=36A.....c000e 10 12 .35 [11644~30 15 1.10
1107-36A..cuiien 10 12 .15 [1646~-31 15 .20
1109-41..oviiiias 10 12 .60 [1647-209A.......... 15 .05
1111-36..uruneree. 10 12 .80 [1647-31A.......... | L5-40~
1112-32 10 12 .60 41 .02
13RI 38 i 10 12 .05 |[1647-31B...ccoven 15 .05
1118=304.....c00nn 10 12 1,001(1647-31C 15 .05
11812 nsciaiin 10 12 .20 [1647-31D.... 18 .05
112130, 0ueerences 10 12 .25 [1647=31E...cccons 15 .05
1123-29 20 12 10184732, . 15 1,00
L123=30 0 vivasnse 10 12 25.00 [|1650-18............ 6 053
1123-41 10 12 2. 00 1854=28.....c00000 8 <05
1133-40M........., 10 disssen 13 2,50(1661-32............ 15 .50
1133-41M, 10 13 SUHESOESB2 i 13 .10 [1862-32............ 15 1.00
115251, 11 LB MNBOT=B2..ccniiveins | 18 2,00 [1663-32.....c.ceee. | 15 .10
1153-11 11 IO IBOB=ER ... 00w 13 2,00 [1663-32A..........| 13-15 .10
TISERTT. . vctinen Lk .05 |I1511=30....c00000r 13 1.20 [1664-32....cc0nuuen 15 10
1196-11..cc0vmriren 11 .05 |I1512-18............ 13 .05 [1665-32...... 15-42 05
1197-16.. 11 .10 [1520-24...ucviveee | 13-41 .02 IL666-32...... 15-42 .05
1226-40M.......... 11 7.50 [[1520-39......0000. 41 .02 11667-32...... 18 05
1226-41M.......... 11 7.50 |[1523-26............ 42 .02 [1669-32A.......... 15 Bl
£ B e S 11 ,60 |[1523-32......00000a 13 .05 11671-26...... 15 20
B ey P iy | LB ILSETEE0: s 14 W05 [|1674-26....0000000 15 .05
1233-334A 11 1,00 |[[1528-30............ 14 .75 11674-32 15 <05
1233-41M..cuveres . 5 | .80 |1529=30.....cru00- 14 .05 [1693-30 o 41 S0
1234-24 11 P M 2T G G o O 14 4,00 [1693-32 41 .20
12383 aisenniunn 11 .80 [[1540-37A.....cc00e. 14 2.50 [|1696-32 15 .50
1243~24.......... 4 11 oD0 [[1541~37.....c000000 14 .05 11697-30... 15 .05
1244-24.....cvens 11 .15 |[1542-36.......cc.. 14 251722~ 30N .......... 15 B8.75
1247320 ienennen 1 .10 |I1546-37 : 14 2 402 TES=ED . iviivanse 15 .20
1248-40M.......... 11 B0 LB T7=36. i 14 1.00(1723-30 51 5
1249-38D....c0seee 11 .05 |1724-29 15 .10
124547, ..o 11 200 [L226-80.vciiiciis 15 .05
1261=-38i...cidvii 2 1 L40 [1728-30..cc0ieeees 15 5]
1252-41 11 ~FL TAL<B6.;. cssaiini 41 IR
1252-41A...000nee 1T .50 11741-41M.......... 41 1.00
1254-40M. 13 1.00(11741-41MA........ 41 1.00
1257-33 11 .05 [2001=28..cieeverens 15 4,00
1258-33 1L .05 [12002-15............ 15 5.90
1281-27 11 .40 [2007-15............ 15 18
1262-27. s | 11 25 12007~28...0ve0eeea | 15 +16
VRERGA T 11 Lt ,02 12008~12.........ce. 15 .05
126427 - | 11 .10 [115988-27....cuueee. 14 .05 [2008-29.....0000uee 16 =05

87



NUMERICAL LIST--CONTINUED

Part No. Page Price Ea. Part No. Page Price Ea. Part No. Page Price
2011-15. cnnnns 16 $ 0.15 || 2248-39.ccereeenes 19 $ .05 [|2298-36.u.ccniunnen 20 3.00
2011290 evninid 16 14 || 224936 iuciienns 19 .50 [2298-38A..ccciinua 20 3.00
52 4 S B PR S 16 .30 [ 2249-41....cc0euue. 19 .50 [|2298-41 20 3.00
2015-15 16 30 | 2250530 ecisons 19 .08 ||2298-41B 20 +00
2015-29 16 A0 [ 225133 uiieeenens 19 .05 ||12299-33Acicrreras 20 Sk
2031-29A 16 1.50 || 2251~36...cceeerue 19 LOE H2RB0-30......00i000 20 .60
2031-29B 16 1.50 || 2251-36A... - 19 LD 2RI9~d Liiiiiinion 20 .60
2035-33 T 16 1.50 || 2251-36B... 19 .20 [[2B300-33.1m00meess 20 2,80
206D . . oinins 16 2.00 [ 2253=33.cccrereeens 19 ) O HPB00-L] viviiivansin 20 2400
2039=40M.semneesns 16 7.00 || 2253—33A.c0ccseree 19 e 0 B | Lo 6 o Lo TN 20 8.00
2089-41A.uveeee| 1624 B8.00 || 2253=33B.csecrrns 19 s L O EB0RE ) ivaviians 20 8.00
204335, nisiiiies 16 3.00 || 2258-40.0c0ivmnes 19 20.00 |2305-33 20 «20
2050-12.. 16 <10 || 2258-41.ccenrrans 19 20.00 [[2305-3Duccrenecers 20 e,
2076-26A.... 16 3.00 | 22680-39.ecresere 19 B Q0 A 2S00 =B0 i 20-23 05
2076-29...... 16 2,00 [[2260=4]1..ccccnuueee 19 8,00 |[2306-328.00R" 20 .05
20784 L ciisisiviie 16 2.00 || 2262-33 . 15 .10 2306“328£KIMF 20 .05
2076-414 16 3.00 | 2262-39.cirueesenns 19 .10 [12306-328.0006" 20 .05
EORR=2 8 16 .10 || 2262~-41 19 .10 |2306-3238.0008" 20 05
2084~28..cccviinns 16 « 35 | 227038 0ccrnrseans 19 .40 12306-328. 001“ 20 +0b
20B4—-4].....0000000 16 3D [ 2270-41.iceernrrens 19 LAQ |2308-33....c00000n 21 S
2086=33.ireirreess 16 20 1 2271 =B8iirnsisns 19 05 2B 226, eansrones 21 .40
2086-41.ciiniians 16 ol 1227141 cenreseris 19 08 B2V A—ED i vasins 21 .60
209)~16.viivene i 16 175 [ 2R 7233 civenvons 195 4,50 ||2314-41... 21 60
SR LT csieavunsine 16 15 i ERTR-AY vsirernnss 19 4,50 ||2318-26... 21 a 10
e L I N 16 o 15 sk IO i 19 .05 |[2326-26 31 «15
2095~16.1eererernes 16 o715 | 2BT9=2B  cvsiiinsise 16-19-23 «05 ||2326—35 cersressrnns 21 e
2096=17.ccvireeenes 16 20 | 228917 eeenrrorees 5 .05 [|23268=38...cc0e0eene| T-31 el
2098=17 tcenrrernss 17 .20 | 2289-173.0002" 5 0D [[2326—4].cccioerrens 21 20
2099-29.eirseans 17 .20 | 2289-173.0004" ) +05 | 2B28=2T cennssarass 21 .20
DO~ 16 vabaras 17 .10 | 2289-17s.00B" 5 .05 |2345-324 21 NS
VL =B i 17 .10 | 2289-17s.0008" 5 05 ||2345~32B.ceessrses 21 .15
2102300 0i0ines vi 17 .03 | 2289-17S. 001“ 5 .05 [2345-33 el 3.50
FIBEE=B2iiariiee Hif 1.50 | 2289-25....ce00000s 35 + 06 [|2845-38 ssaisssion 21-23 Bt
2166-26 ciisranevan FIBE S 1O | 2289B B ierisaina 20-23 .05 [[2345-41 21 4,00
2168-26..cci0rernne 17 .05 | 2289-39.1ccrcasus 19-21 05 || 2345~41B 21 15
PITE=26 sy 17 1O 1 2290-33. i 19 1.50 (2346-32 . 21 .05
P B =2 Buscssuinss 17 L0585 [229]1-33..ccnvarnen 20 20 ||2346-33 21 15
PATBE~A L seivisivea 1% .05 | 2292-33 20 +20 [[2B46—-33A ciecnsenn 21 b 5
2202-40M.verreres 1% 80.00 | 229336 seereresees 20 .30 ||2346-33B oAl .10
2202-41D.....0i0m B 90.00 | 2293—36A.cccteeee 20 .30 |[2346-41..... 21 .05
2204-3TNuususrens 1 2.00 | 2293-41l.cccicrnsen 20 .30 ||2467-41 20 .50

17 25 || 2294-30..cciiruens 20 3.50 12402-41..cccoinrnns 21 22.00
17 25§ 2294-39C . eniin 20 .75 ||2409—-38B...csreses 21 2,50
17 2.25 | 2294-39A8.029" 20 .15 [|2409-38CHN.ecurese 21 .60
17 .10 | 2294-394S.02" 20 <15 | 24L0-36A: 0 ie0ies S .30
17 .35 | 2294~3945.035 20 ) LT | 6 M T 21 L
17 .70 | 2294-39485.038" 20 15 | 2412-36N.0uesuness 21 .20
17 .30 | 2294-3948.041" 20 N BN |6 D T C P 21 ol 5
17 s 10228044 i uiinnnan 20 3.50 [2416-36...ccc00m000 o D
15 .15 | 2294~41B..iicerres 20 10 |[2417-36 % 21 20
iy 1.25 | 2294~41C.ccvvvenns 20 <75 1241 7236B 0wt s 21 .20
17 1.25 | 2294-4145.040" 20 o 10, 1 ST GBB isvsannie 21 P L
17 .10 | 2294-41A8.45" 20 .10 ||2419-36A.ciiiens 21 2l
17 1.00 | 2294-4148.050" 20 +10 |[|2419-36B..cisense 21 .05
18 5.50 || 2294~-41A5.0 20 « 10 N 242236 ieesnsess 21 .20
18 5.50 | 2294-41A8.060" 20 .10 [|2423-30 i &7 .05
18 1,00 | 2294-4145.065" 20 .10 ||2424~38..ccceiranns 21 )
18 .05 2294~4148,070" 20 10 [|12424-4]) ceiiiiens i 21 2.00
18 1.00 | 2294~41A8.075" 20 .10 [|2425-41.ceiirnrcns 21 .05
18 .05 | 2295-38....c000m010 20 3.50 ||2426-41..cccismran ZRR 1,75
18 1.40 | 2295-4]1....cccvvnee 20 3.50 |[2427=40.cceerirerre 21 2.30
19 1.40 | 2296-33A.c0svrn 20 LA0 ||2431-41.uivineres 21 .10
19 B0 | 2297-39A irreern 20 50 [|2432=4) . iisrrerrens 2 L0B
22473300 rse0nen 19 .60 | 2297-39B.cseises 20 .20 [|2432-41A... 23 .05
2247-4) ueiiinnnen 18 B0 1 2297-4L.nieniens 20 50 [|2436-26.1sinseonsss 23 50
224836 1m0ecerens 19 .75 | 2297=41 A ciieinnn 20 .00




Part No. Page Price Ea. Part No. Page Price Ea. Part No. Page Price Ea.
2446-33uinn| 23 520—4 :
b DR SN - o W 11 ot e e R e Sl
24464 | 2 > B0 ATA o b i "20 12791-30........| 25 .15
2453~Z§A"“":: gg 1'?8 gggizﬁf""”"" 2§§°3 '%g gggg_égﬁ """"" o e
O4B1-36B.......... 23 10 [2522-3%.mminin. 23 : SR o Bt
; S X 1.00 || 2802-41N.. 26
2461-4 cicsnrrion. 23 10 ||2522-41 20-23 P
J : : 5 . 1.00 || 2806-40A.......... 26
2461~41A 23 210 || 2524-36 50-53 e
ca61-a14 23 10 | 2524-36..0nnce| 20-2 .60 || 2806-40M.......... 26 .50
: SR > 6.00 || 2807=30.......00.n. 12-26
2461~41D.......... 23 .75 |l2530-33 23 5 2
2461410 25 78 | 2550-55.0c .10 |[ 2810-40M.......... 26 6.50
: : s o .25 || 2811-40M..... 2
24632 4 -3 23 | .25 12611-40M...con.. 6 .20
Ly o S e o el %8 o
DAEEABE.... ..o, 23 10 1263551 ...cooionme. ; 7% o e
: 3 : e e .50 | 2812-40M 5
DAB5-A1.omn| 23 10 | 2536-33 23 | .75 [12813-40M...on 2 5
5 2 3 PEZE.AR .75 || 2813-40M.......... 26
247281 A eeereers > o ; s
;4?5_2%é 24 6.82 gggv—ssu_““”" 23 1.25 || 2818—41M..........| 26 6.00
2472418, % 01 | 2580-53 23 .25 || 2820-41M..........| 27 .2
i 24 .gg 2gﬁg~§§"_hhhh gg .25 | 2820-41MA.........| 27 .20
2475414 e 2 : L .01 | 2820-22........... o7
247741 A e, o 2 G
5478_3%% 24 .ig ggiﬁ_gi ............ gg é.gg gggg—gg .......... .| 26-33 .10
2478414 24 [+15 [ 25043 3 #2 oty NS 26 .20
2479-41A % 1.25 | 264730 .50 || 2928-38 27 1.00
> ; e v F -30 || 2929-32....... 27
481-41C....l 24 | 1.20 l2sae-4. .l 23 | 10 [l2932-14....n {20
248&—%%0 S% %.ﬁo 2549-34...0| 23 10 ||2932-14mmninn. 27 210
240420 23 2.2g §§g$~gé ............ gi .00 M 295082 .c..ce. 27 .25
: : BET 20 e oo 2 205 || 2932-38............ 27
2485-12 24 .01 |l2552-29 24 e
248540000 23 01 |[2602-40M....omr S s b e o S22
246 : —AOM.om 24 42.00 || 2936-38N.... 27
DABESAT . osn 24 01 ||2605-40M 24 ¢ o e
j5- g 5-40M.......... 9.00 || 2938-40............| 27
SABESATA. ... 0000 24 01 |l2605-40N - Lo
2 . 01 ||2605-40N.......... 24 17.00 || 2940-40...... 27
S48T—L1A i 24 1.00 ||2607-40M 24 | 8.00 ||2941-14...n g
248841 ... 24 20 || 2607-40N........ S e i i i
2488-4 20 [ 2607-40N.......... o4 6.00 || 2944-20....... 2
e 2 ST e 7 L o
Q511_§éh gg .;8 gggg-ggg .......... gﬁ .40 294440 .| 27 25
2511301 .0verr e > 10 262037, 60 || 2945-14urnn.| 27
AEIT8T.. . b 24 10 | 2622-30 24 K o
2 _ ; .10 l2622-30............ 20 || 20a9-35...n| 27
BS1ERAT e 20-23 .60 ||2622-36 24 ; o
2512414000 24 05 || 2631-36 e =
: 05 1263136000, 25 60 ||2951-24...... 2
2513-33...........| 20-23|  7.00 ||2632-31 e oe
“00 [|2632-31.mmnn, 25 -50 || 2951-35...... 27
251341 .errene. 20-23|  7.00 [2633-30h..cn| 25 | .05 [|2952-35.... e
00 112633-204. 0. 25 .05 || 2952-3s....... 27
2514-33.....| 23 40 | 2634-30 : o 55
: 2 .40 ||2634-30............ 25 210 || 2954-14.....
DETACRY cenitons 23 40 [2634-30Rl 35 | .10 ||2956-30......n. e A
: ol 38 210 || 2956-39
281841 .| 23 20 [|2634-36N.......] 25 | .30 ||2958-35.....oremm o' e
20 |l2 S ST .30 || 2958-35.
T LT 05 |2636-30A...l 25 | 1.80 ||2958-354.....o 4 3y
; A O 1.80 || 2958-354....
261 6-264......0.n. 19 50 [|2640-30A.] 25 | .30 [ 2960-36......on. o =
; RSV .20 || 2960-36......
2516-26Awc] 19 | .50 |2640-50Auw) 25 | .30 || 2060-56ur 28 .35
2515—222.832" %g .82 ggig—zoaununu 25 -30 || 2964-35........... 28 15
2516-268.0051 | 19 .05 SADEE o 25 .20 || 3051-36AN........ 28 3.50
L e DRl
2516-268. 1057 1 Lgg i .20
e e PTG T oo e ey 50 o
2516-265.1187|  19 R pe> .10 || 3o67-42........... 28 .20
28 : S - 25 .20 |l 3101-26 2
2516-263.125"| 19 05 |l 2651-40 o5 | .50 [|2103-29.. o : s
% ; g SN .50 || 3103-29......
2516-263.125 2651-40...o.ccf 25 | .50 [|BLOBBY. .o 28 .25
2516_268.%22" ig '82 gggg-ﬁg ............ 25 1.00 || 3105-30N.......... 28 4.50
2516-26S.140"| 19 "0 | 578420 gg 1'23 g%i?_?g """"""" = o
SE1BAT .. rbores 19 75 | 2756-39 60 WL o £
: .75 | 2756-39............ 25 .60 || 3111-20......
2516-418.078"| 19 10 ||2759-36N...l 25 | .50 l|3112-29.....0om = i
5 5 : il & .50 || 311229
2516-418.083"| 19 .10 ||2759-40N 26~} BO N BYTERG. . .0 b = &
216-418.0837| 19 | .10 ||2759-4ON........ 50 |l3113-29....n..] 28 .20
2512—4%3.832" %g .%g gzgg—épN .......... 25 3.00 || 3115-29....00n.| 28 1.50
2516-415.003 | 19 10 2778-50N e 25 275 | 3117-29 e | 28 .25
2516-418.008" | 19 (10 | 2778-40....... 25 1780 311820, . ..co0ns 28 .05
2516-415.1087| 19 10 | 2761~ T 25 .30 || 3116130 28 .10
2616-415.113"| 19 R P — 5 ol RS - 4200
516- 10 || 2782-20... e, : B R 1 0 4.00
2516-85.... 2B 2.00 [[2784-20.......0... 25 210 || 3128-29. . 28 1.00
2518-41 20-23  2.00 [|2785-30...coen] 25 .10 | 3128-31....cc0nen 28 .30
2520-33...erruee 23 ‘25 |l 2787-30...00.| 25 210 [ 3129-31.mmmen 28 .25




NUMERICAL LIST - CONTINUED

Part No. Page Price Ea, Part No Page Price Ea. Part No Page Price Ea.
B1BRB0 wneainion 28 {$ 0.10 [|3572=-36Bcsureses| 31 |$ .40 381329 e R L a (e P o
313530 0wvnganie 28 .15 [ 3572~36C..ccc00nne 7-32 .05 [ 3814--29 34 G
B B A e driiarin 28 .90 [| B572—-37A......000. 31 1.20 | 2BL5+E% . crececrrnn 34 08
3138-31..iinrien 28 ven ESST T=15.. 31 .25 | 3818-36N........00 34 1.00
BLlA1 =28, i anreen 28 .30 || 3607-40A.... 32 1.00 | 3828~-36 34 .10
SLAE=E5, vrmenssien 28 .20 || 3607-41M... 32 1.00 || 3801~30N.......... 34 17.580
B1A4~BE, . crunrianns 28 10 IB3BLE=39....iuekrrrs 32 .10 | 3906-30N 24 9,00
SRR 29 Lo IEEE] B L 32 .05 || 3909-30N.......... 34 5.00
SIBL=A0M. i 29 9,00 [|3614-309.....cc000e0 22 .25 || 3910-30 34 .30
21 BemE D 29 w0 RELE=1LD, . .eurenenes 32 .10 | 3910-37 24 .10

29 .20 || 3623-39 oL B it 9 b (efc1c B -1ty REMES S 24 1.80
29 .10 || 3623—-41M.......... 32 100 1 BO23=B0, i 34 .80
29 10 | 3624=38.....c00000s 32 .90 || 3925-30Q............ 24 .05
29 .05 || 3624-41M, 3 S0 292830, . s 34 +0B
29 b2 6 I ] [ T ¥ A 32 .20 || 3929-30.......0uuee 34 15
29 10,00 || 3627-39 32 .15 || 3932-30.....0000uee 34 < L0
29 .20 || 3629-32.....c000use A8 .20 | 3835-30......5... 24 .60
29 2.00 || 3633-32 32 .05 || 3940-35N.......... 34 g e
29 .35 || 3633-40 S 1.00 || 3941-30N.......... 34 2.85
29 .05 || 3634-40....cceunues 32 .05 | 3943-30N.......... 34 .04
29 .10 || 3635~40..c0umuurens 32 .05 | B943-36N.,......... 24 .07
29 .05 || 3636-40....cc0cuus. 32 .20 | 3945-30N.......... 234 .04
29 .03 || 3637-40N.......... 32 .25 (| 3947-16N.......... 34 .02
29 15 || 3638-40......c0.ne 32 .05 || 3947-29N.......... 34 .04
29 .25 || 3639=40..ccrereres 32 90 [ 3951~36N..........| 35 17.00
29 .15 || 3640-40..0eeiruens 32 .20 | 3958-36MN.......... 35 11.00
29 L08 || B702=40M...cevenes 32 5.50 || 3960-36N.......... 35 7.00
30 .85 || 3710-40M......e0. 32 9.50 || 3963-35...0rreenee 35 2.00
30 .75 || 3710~-41M.,......... 32 9.90 || 3965—35a....cc0.n 35 .10
30 .05 || 3710-42M........0. 32 9.50 || 3966-39.....cc00eee| 35 B
30 J05 B2 A cnn 32 3,30 || 3967=35...c0u000ee 35 .40
30 L15 || 3712-41M.......... 32 3,30 || 3968~35..0c0eevenen 35 .05
30 SRRl 2 M 32 3430 || 3970-35....0.000000 35 .10
30 25 Nl BT BADM. i sine 5 o 00 || BRT2=85 usiviiiai 35 %51
30 25 || 3727-40M...c0000es 32 a TO N BT LB, ceererivnns ia] .30
30 o | Gt s he | S TR, 3E 30 || 3G T75=35u 0 reirennes 35 0B
a] 3.90 || 3732-34............ B .10 || 3976-35............| 35 w1
30 3,90 || 3732-34A.......... 32 W10 | BR78-35......00000 35 .70
B3456-35N,.00rveeed 30 1,40 || 3736=35...cccceeenes 32 .90 || 3980-35............ 35 .10
3456—40N...00u0es o B0 1,40 1 B378624].....cc00mn 32 »00 || 3982-35.....cc00nen 35 i 5
3457-40........... 4 30 B T | S T S T 33 .30 | 3995-35.....c0000ee 35 2.50
3458-40 — 30 L05 || B739-34,..0uceieee 32 .30 || 3995-41..........u. 35 2.50
3464-26... e Ok 10 || 3741-34,........... 33 .30 || 4001-35............ 35 .10
B467-35N.000r0nen {- 30 50 || BTAT=23..00ecirares 33 <05 || 4004-35..cveneen 26 e s
B467—=41N....ceue 1. 30 .50 || 3745-29............ 33-34 .30 || 4004-41..........u. 36 1.00
3478-35,.vu0ie0nend 30 .05 || 3746-239........0.. 33 .20 || 4005-35......c0000s 36 e L5
3501-40BM.......4 30 13,50 || 3748-26............ 33-39 .10 || 4006—35......c0000s 35 .20
3502-37BN.......4 30 50 Il 3750-40M....euenee 33 W25 || 4007=38..c.ccrueee 36 s
3502-40BM....... ) 30 13.50 || 3750-40MA 33 00 || AOZE-=35. i ciiiins 35-36 .20
3504—38C...0veees 4 31 05 || 3751 -34...c0c.000 " 33 .50 || 4026-358.......... 26 .20
2505-37 " 30 .25 || 3751-39 B3 .75 || 4029~374AN,....... 36 11,00
3505-37A ) 31 .30 || 3791-41M.......... 33 .75 || 4026-41N.......... 36 11.00
S507~36N..u00u0ind 31 .50 || 3752-30..c000000u0e 35 .05 || 4032-374AN........ 36 6.00
2507=3Nueeerrens 31 L70 || B797-26.,..c0ieinee 33 .50 || 4032-37N.......... 36 9.00
3509-36..00resmnse 31 .10 || 3801-32N.......... 33 3.00 || 4032-41AN........ 36 6.00
2509360 0i0emns ) 31 .15 || 3804-32N 33 1.00 || 4032~41N.......... 36 9.00
tve e Ly LS. 31 10 || 3804-41............ 35 1.00 || 4033-35.......... .| 16-36 .02
Z531=40M..00reunnd 21 , 60 || 3805-30A....... | B0-33 .05 [[ 4034-35......c0000 36 .50
3532-18 vl 31 .05 || 3805-30B.......... 33 .05 || 40B5~37....cccrnues &6 . LB
3532-18BS..useene 31 .05 || 3805—32D...ce0srs i 33 .05 || 4036-37AN,...0vve 36 4,00
2533-18......] 31 .02 || 3805-32N..........] 33 1,00 || 4037-35..cc0r0eres| 37 .25
3534~-34,. 31 .02 || 3805-38....0c0vnnes 33 .15 || 4038~41.....c.000n 36 2,00
3563-12..... 23 ,05 |f 3806-41 33 .15 | 4035-41.......cu0s 36 2.00
2571 —37A 21 1.00|l 3807-26 33 .08 [1 4046-31....c00vsees | BE6=37 .01
3571-38Duvrreed] 31 1.40[| 3811-2%N...ceees| 33 .25 || 4054—35....c0ere0a| 36 .80
B572-36A.c000rens - L4048 3812-29....0c0i0nes| 33 .10 || 4055-35..c00i00000| 36 .05




NUMERICAL LIST--CONTINUED

Part No. Page Price Ea. Part No. Page Price Ea. Part No. Page Price Ea.
A056-3E5...cssuaieee 36 S N O | L (50103 R ansi 30 $ 0.20 [[4701~38. sereessns 41 $ A 70
405641, ... qnerres 36 1.00 || 4303-25..cesueranes 3B 4. 475 4701-4]1M...veeeere 42 1.50
4088~41......co00es 36 .35 || 4381-26...... 39 .10 ||la701-42M.......... 42 1.80
AO0BE T30 cons fussssa 36 <40 || 4383~28......0000ee 28 .02 [[4702-38....c000nee. 42 1.00
4087-30 rseseesnss 37 «00 || 4404-29N.....c.v.ee 38 4,50 [14702-41M.......... 42 o0
A0BF=L B usiiivieing 39 .05 [ 4407-28N.......... 39 .60 | 4703-36A.......... 42 C 05
407338 0uisennns 37 00 [ 4409-24....c00eeen 29 .05 || 4705-38A.......... 42 .05
4075-35, 37 1.00 || 4409-26.......c00nt 51 N5 || 4703-41M.......... 42 100
4108-31AN........ 37 4,00 | 4411-24....cccuvune 39 02D || 4704~39B.......... 42 o/
4108-41Nc.crenee 37 4,00 || 4411-41............ 39 25 || 47C4-41M......uuue 42 1.50
4110-30N.......... 37 1,80 [|4413-24.....cccccun 39 .05 || 4704-42M.......... 42 3.00
o8 L o R A 36-37 2.00 [ 4417-29....ccc0eee. | 33B-38 » LO L AO6EB6, .k ase 42 15
41153l cvinnine 36~-37 2,00 [ 4427-15....c00e. . 39 20 || 4706-39muuerreenee 42 R b 2
4114-35..cccnienn 36-37 Yol FAUEBueT iy 39 .10 [|4706-41............ 42 P
4114-41............ 36 1.30 || 4433-23A 39 .05 || 4706-41M.......... 43 .60
4116-=30...citii0inn 37 ¢35 || 4434=23.......0vvn 39 .05 || 4706-41MA........ 43 LB
30 B S S 37 .90 | 4501-39N.......... 40 13.50 || 4706-41MB........ 43 .20
4118-29 37 .10 | 4501-41M.......... 40 14,50 || 4706=41MC........ 43 .60
ALTB=38.iiivvin 36-38 «40 || 4501-42M.......... 40 14,50 || 4708-38A.......... 42 20
4119-29.......... . 37 .10 | 4505-3%A.......... 40 .03 || 4708-41M.......... 42 .20
4119-35...cc00een o | 36-38 <25 | 4505-39N.......... 40 3.00 || 4709-38...000eeeree 42 50
4120-29 37 P L [t o LS N R 40 .10 || 4709-42M.,......... 42 20
4121-29 37 «10 [ 4508-36......c0000e 40 .20 || 4710-40....... 42 o
V13 o 1 R 37 .10 [ 4508-38............ 40 .10 [|4712~-36 42 sl
7l Bl ) O » 38 .25 [ 4509-38............ 40 .20 [[4712-41M......... 42 w10
AEEA=B] s 38 .80 || 4509~38A.......... 40 05 || 4T727-42......c0unee a2 «10
4124-38A.......... 38 +15 (| 4509~38B....ccete 40 .00 || 472825 42 A i
4125-28A.......... 36-38 210 [ 4510-36..00us o 40 .05 || 4730-30A.......... 4z .25
4130-40......cc0s S 38 1,50 |[4516~39N.cusseresa| 40 3,00 || 4733-39.......c.c.. 42 g 2
AL BLLPB, i 38 » 35 [|4516-41M......000.| 4O 3.00 || 4733~-41M. 43 o 75
4133-36 » 38 40 1.50 || 4733-41MA........ 43 e
413840, 000000000 38 40 .05 || 4736-40 . 41 4,00
LLBT-3B0, o rinnns 38 40 .15 || 4736=-41M.......... 41 5.00
4140-29.....cc00ee 38 40 o150 || 4736-42M, ........ 41 7.00
418 LAY, i 38 41 .25 || 4760-26N.......... 43 .80
4142-39 38 41 «25 || 4760-29N......000s 43 1.00
4142-3SA 38 41 o 30 || 4762-26...c0c0menne 43 .05
4143-30 38 41 32-43 .05
4143~304A 38 41 43 .10
4143-30B 38 41 43 1)
4144-30 38 41 43 OB
4144-30A 38 41 43 35
4144-30B 38 41 43 .50
4144-41 38 41 43 .05
ELIAS=2B.oiidiviiins 38 41 43 .05
4148=15., iuiinen 38 wibesviin 41 43 .05
4149-28MN.......... 38 3,00 | 4532-41M.......... 41 43 20
4149-41N.......... 36 3,00 ||4539-41MA........ 41 43 05
21E0-E8N..iccorens 38 2.00 ||4540-41M........en 41 43 .05
4150-41N.cvrierins 38 2.00 [4541-41M.......... 41 12-38 1 e5h
415128 iicniin 38 1,00 [[4543~-41M.......... 41 % 39 » 00
4151-41N........ e 38 1,00 |[|4545-36 41 .00 || 4787-26. .| 12-39 .02
AIER=A] eeiiiiinn 38 .20 | 4548-41 41 1.10(| 4801-42M.......... 43 3.00
4153-28N..ccuuurse 38 30 1 455039, c0uicaienes 41 . 60 || 4B09~31N...cc0nene 43 1.20
ALBAZB. ... orens 38 o 10 4881 =37 vurvrieesns 4] 15|/ 4813~-31 43 - 10
AIB6REE e 38 .10 || 4551-37A, . 41 .01} 4824-31 i 43 o)
41866-4)...cinviniin 38 .10 [ 4552-39 41 215 || 4827-31 43 .10
0 S S e 38 ,D2 || 4553~37 5 41 .05 || 4829-31.....c00000e 43 .10
A1BUS2S..0hins 38 .15 |[4554-36 41 ool 4B829-42.. . 0cviines 43 « 30
PR 5o e Z8 .15 || 4554-37 41 <02 || 4855-42........... 43 A0
= e T s 38 8 [ 455537, ivnvieiin 41 .0B|| 4B56~-42............ 43 .05
ALBB—& .. hviins 38 10 || 4556—39N......0uud 41 +10|| 4857-38....cc0vreen 43 .20
4165-28... L2 PO [ ABET7-38T i iisiieved 41 .05 4857-36A.......... A4 .10
4165-41....c..0000 39 BE R ABEA=-37 iirerens 41 41 .20
5T o 39 0B | 4559=37..cc0nuerend 41 44 .19
41T0-88, . ccuinvs 39 .40 [4560-41MA.......d 41 44 .05




- NUMERICAL LIST - CONTINUED

Part No. Page Price Ea. Part No. Page Price Ea. Part No. Page Price Ea.
4BBR—3L..c0usierres 44 $ 0.05 [5077-42MB........ 46 o T3 1 M L T R 49 $ 0.3
4901 -35N..000re0ee 44 5.50 [5078-41M.......... 46 10 |[11318=36...icues ok 49 .05
4801-41M.cviennee 45 o O IS TB=-A8 v 46 i o B R 2 N M 47 .90
4304—-35N....uieres 44 B 00 AEDBL =B, L e ens 45 .75 ||111319-41A........ 47 .30
4905=29....crseerns 44 .15 [|5082-39 45 20 J1ISI9-41 B 48 o3
4906-35..0rnrsennss 44 .75 |15084-39 45 Lae 1S l8-41D.. . .. 48 05
49064 1M.vuirniens 45 .30 [|508B-38A.........- 45 .05 |111319-41E........ 47-48 A
4G08=41M..vureenes 45 20 BOOEE~B0,  ccnrsvenis 29 B | e S B ) T 47 D
491 0~35. i iens 44 OB ML LB 6. o viainns 50 LB 11 SBT =320 ive o0 3.50
A4910-41M.vinnne 45 - LO o BBEE=E5. ... desaens 48 .05 ||11331-40M........ 50 3.50
481 2-35.urinnrnnes 44 o T Q=B o iivioivin 48 .05 ||11350—41M........ 47 2.50
4912-41M..ceuvene. 45 w10 A TR2E3h i avivenson 48 .05 ||11350-41MA...... 47 .30
4912-42M.uuninnnn 45 D N11126-4]..cnnensi 50 14 .25 [|11553-41M........ 47 1.60
4914-30N.0ueenes 44 B8 N1 L8~ viviinsiad » B0 5.50 ||11557-40M........ 47 1.60
4914-41 M. unvneees 45 212 1 B B T Ry O 50 3.00 [|11661-38A........ 47 2.00
4914-42M 45 1.60 |11134-41.......... 50 2.00 17850 M. .. venenin 47 18.25
491535, 0ierseaens 44 15 |11136—37..c00000s 50 .15 ||11800-40A........ 47 2.0
491 8~35....00000e o 44 .06 [11136-41.......... 50 5|l BIBAK . sdiani 47 . 50
4918-41M.......... 45 08 AL1LEBB-37 e 50 2,00 [|11805-40.....c000n 47 RIS
492238, .oassesuni 44 Lo O B1A TR i 50 .10 [[11806-3l.......... 47 )
4IEH=B5,  corcirerss 44 Ao QY Y TAA=RT i 50 T D5l BB L Ko vevidvianess 47 .30
4927-15 40-45- 12 11145-37A........ 50 1,00 ||11812X & 47 .50

"""""" 46 4 L] B0=BT v daenns 50 L2800 11 Bla=38D, .00 47 .60
493538, v10rrennes 44 .60 111201-42M........ 47 6.50 |11815-35.. 47 - )
ABSE~ 38 ke 44 .30 111202-42M........ 47 3,50 1111817-40..ccsuunee 47 D
4940-35.u00inuenee 44 .02 (111203-42M........ 47 1 B0 N ELBYOX R cvainias 47 e
4841 -3D..0venrenes 44 .02 [11204-42M........ 47 .50 | 1192839, ..cavases 47 1.25
4966-36N,.u000em0. 44 .75 [11205-42M........ 47 .35 || 12039-38........ i* 47 1.50
4569-40M.. . veeiss 44 .15 |112086-42.......... 47 .05 || 1L3020~35N....cee. 50 DL 0D
4999-42M...0erees 45 7.00 |11240-29N........ ol 12.75 | 13030-29N........ 50 5.90
5051-34N......... 45 2.20 [11241-29.......... 5l o | 010 b SRRRRe s, o0 e
5052-41M....ccru00 46 4,75 [|11292-~36NC...... 47 8.50 {|13051—-38...cccu. » 50 20
BB B M. e ieess 46 4,75 [112596-38N........ 48 5.00 [[13052-38...c000nms 50 .10
5053—41M...cvveres 46 .05 [111298-30N........ 48 4,00 [|13200-32....cc000s o0 1.40
5054-20....ccevnuee 45 .15 [111289-30..0c0eures 48 4,50 || 13201-30A........ 5] L.10
5054-41M..uvevenes 46 .25 [11299-41N........ 47 3.00 || 13201-40M........ ol Ly 1)
S054-42M..c.cieees 46 ,40 |111299-41AN.,..... 48 4,00 [[13202-30......0. L Es
5054-42MA....evee 46 .40 [11300-30..cccieues 48 1.50 || 13203-30A...... - 51 w15
S0B6—20,uinsusins 45 .05 [[11300-41A........ 48 3.00 [|13205-30....cc00s. 51 Sy
5056-41M....e0nres 46 .02 [11300-41B........ 47 32,00 [13300-33..ccvuurss 61 10.00
5056—42M.......un 46 e ) | [ B A T R 48 20 || 1330433, ...ocenns 51 .10
SOBB=3L....crhesees 45 .35 [11301-31A........ 48 .60 || 13306-33N........ 5l .85
5058-41M....cueue. 46 ,05 |[11302-30N,....... 48 A0 N EBBLO=3B. . yvveens 51 o 10
S5060-41M....0unees 46 .35 ||111302-30A........ 48 2.50 1 1881e~-33,.... 51 .15
5061-34....cvnnenns 45 .35 111302-41N.......s 47 2.8 15815-38. i ol il
DBE~=34.., v 45 .10 11303-30.......... 49 20 || 13314-33....000is 51 .10
5062-41M.......... 46 30 111305~30....000000 49 20 [[13316-33......c0s: ol .10
B06E—30. .0 eenaras 45 .01 |[11305-36N........ 49 .90 || 13322-33N...c000ee 51 .30
5064-41M...vvenes 46 .25 |11305-41N........ 49 .90 [ 13327—33N,.ee0res 51 .90
BOBE—25,. concsenens 45 .25 |[11306-30. ........ 49 5.00 ||13327-41N........ 51 .90
5066-41M 46 .10 |[11306-41N....c00e 48-49 2,80 [| 13328=35....c00u 51 B 55
5067-25....c00000s 45 OB A LB0Y<3] e annen 49 .16 [ 133£8-41.......... ol .15
SOBT =36, isvricosss 45 L03 [|[11307-39N..0ueres 49 3,00 [ 13330-36 51 il

_5068—41M, ......... 46 .10 [|11307-41N....cuue 48 L10 1 13331-33N. .00 5l .80
5070-41M....ccuuus 46 .20 [11308-30N........ 49 3.00 || 13331-41N........ 51 .40
BOTEAAIM., .l 46 LT 131 13240 e 49 1,20 | 1333741, 00ceeene 51 B )
5074-41M....cene. 46 98 B 1B 2P0 s 49 25 | 13340-33....00000. 51 )
5075—-41M.......... 46 75 [111314~30...... s 49 .20 [113340-41N........ b1 R
S076—41M..rvseeres 46 .05 [|11314~38......c0s- 49 20 || 13342-38.....c000s 51 =)
S077-42 .0 everes 46 2 00 X BV B30 ol 49 75 || 13345-42M........ 28 1.00
5077-42MA....c... 46 Jir oyl el Be-B8. . i 49 .75 || 13346-42M........ 28 Pt o
13349-33 ...umis 51 .05

62



BEARING CHART

A Consolidation of all Ball and-Roller Bearings Serviced by Harley Davidson for U.S. Army
Motorecycles, all Solo Models,

Type Gov't Part Mfgr. Used on Models
Unit used on Bearing No. No., No. 40WLA 41WLA  42WLA
Connecting RodB....aiviiiing . ROller 4100 2289-17 None 24 24 24
Connecting Rods e Roller 4100 305~-29 None 12 32 1z
CONNECLINg ROAS.. cuisiiivisiinesiinimes ROLIEY: = 4300 309-29 None 1 1 1
Erankegss s RIBhE. oo Gl e . Roller 4100 417-37 None 1 il 1
crankease: RIghb i i s Roller 4100 305-29 None iy 1 1
524711 dof (o Lo S P B o A e e .- Reller 4100 304-15 None 24 24 24
Crankeass, Lol . uuiranmnnas. ROLIEr 4100 419-29 None 1 i 1
AEEE L HRBAEL i it ARLLET: 4600 1644-18 : T-201 1 1 i 4
Torrington
Armature, Large....cesennae. ROller 4600 1644-30 T-202 1 15 1
: Torrington
Countershaft........ = Roller 4700 2289-39 None 24 24 24
Mainshafts i eennnes.  ROLIEY: — AT700 2306-32 None 40 40 40
Lalh Boabinii  ammmiarmsnsm s NoLler=—4700 2289-36 None 0 40 40 |
51 Em MRt o B e R O e ) - B 4700 2521-41 None 0 1 1
Bleibiatrcdgctal p o I RETUBNERIE SRR S {4 1A 5T S 27, 8 8 2306-32 None 40 40 40
Clutch Push Rod........ ol . Roller 4200 2448-36 None L 0 0
B8 L5501 AR L o e e me e «s ROller 4200 2289-36 None 0 40 40
Clutch Lett > Roller 4200 2306-32 None 40 40 40
Clnteh THYUBE. it e e 4200 25621-33 None 1 0 0
(8] 53 %elet s U E bk os - T8 e e S S T R - T 4200 2521-41 None 0 1 3
Clutch; Maln Beaving . ... . Batl 2300 2540-33 - None 96 0 g6
(5/32"
Steel Ball)
CINbah, SHHD.. .. st Ball 2300 2472-41B None 36 60 680
(7/32"
: Steel Ball) ™
Frame Head Bearing...........ceoosese. BEL1 2300 0282 None 30 30 30
: (5/16"
Steel Ball)
Handl obar S iiscancrasmns i s Roller - 5400 3320-10 ' None 2 2 2
Profnt WHEelE. . .ivisicnimmmiisinisa Bl L 2300 0282 None 26 26 26
(5/16"
' _ Steel Ball) :
Rear WheelsS, LarZe....eeciesssesssorsse . Roller 5300 2289-25 None 14 14 14

Rear Wheel, SHBLL.....icicaiaass Roller 5300 2289-25 None 12 12 12



